PARTS CATALOG

TC-120

Cadet’
Riding Mowers

Equipment

Issued 5-'73

et —
A ; L

INTERNATIONAL HARVESTER COMPANY e 401 MORTH MICHIGAN AVE. e« CHICAGO, ILLINOIS 60611, U.S....




PARTS CATALOG

REVISION NO. 8

(Partial revision)

Following is a list of revised and/or
supplementary pages. Remove and
destroy the old pages with corres-
ponding page numbers and insert the
additional new pages sent herewith

SECTION D
Pages 7 and 8

SECTION AA
Page 1, 2 and
19 through 26.

TC-120

Cadet”®
Riding Mowers

Equipment

Issued 5-'73

S~ PRINTED IN UNITED STATES OF AMERICA

INTERNATIONAL HARVESTER COMPANY ¢ 401 NORTH MICHIGAN AVE. o CHICAGO, ILLINOIS 60611, U.S.A.



PARTS CATALOG

REVISION NO. 7

(Partial revision)

Refer to the following page for
instructions.

TC-120

Cadet*
Riding Mowers

Equipment

Issued 1-'7'3

IIIIIIIIIIIIIIIIIIIIIIIIIII

TNYERNATIONA!. HARVESTER COMPANY « 401 NORTH MICHIGAN AVE.

e CHICAGO, ILLINOIS 60611, U.S. A.



Following is a list of revised and/or supplementary pages. Remove and destroy
the old pages with corresponding page numbers and insert the additional new

pages sent herewith.

SECTION B
1 through 26.

SECTION C
1 through 32.

* SECTION D
Index Divider
1 through 22.

NUMERICAL INDEX
1 through 6.

(Remove and destroy old pages 7 and 8.)

* New Section Added.

PRINTED IN UNITED STATES OF AMERICA Revision No. 7



FRINTER 1N USITER ATATER OF AMEREs

PARTS CATALOG,

REVISION NO. 6

(Partial revision)

Following is a list of revised and/or
supplementary pages. Remove and
destroy the old pages with corres-
ponding page numbers and insert the
additional new pages sent herewith.

SECTION B SECTION C

1 through 26. 1 through 32.

NUMERICAL INDEX
1 through 8.

TC-120

Cadet®
Riding Mowers

Equipment

lsswed 11-7].

INTERNATIONAL HARVESTER COMPANY « 401 NORTH MICHIGAN AVE. + CHICAGO, ILLINOIS 60611, U.S. A.



PARTS CATALOGI

BEVISION NC. 5

(Partial revision)

Following is a list of revised and/or
supplementary pages. Remove and
destroy the old pages with corres-
ponding page numbers and insert the
additional new pages sent herewith.

# SECTICN B #* SECTION C
Index Divider Index Divider
1 through 20. 1 through 26.

NUMERICAL INDEX
1 through 6.

# New Section Added.

TC-120

Cadet®
Riding Mowers

Equipment

lsswed 11270,

FRINTES I GNITER BTATES SF dNERICE

INTERNATIONAL HARVESTER COMPANY « 401 NORTH MICHIGAN AVE. CHICAGO, ILLINOIS 0611, U. 5. A.



}

PARTS CATALOG

REVISION NO. 4

(Complete revision)

Retain the old Index Dividers and
insert them in the new issue, as

49 18 GHITLCE SFATHS OF Awdnics

INTERNATIONAL HARVESTER COMPANY « 401 NORTH MICHIGAN AVE. o CHICAGO, ILLINOIS 60611, U. 5. A,

required.

TC-120

Cadet®

Riding Mowers
Equipment

Issued 12-"70.



The Importance of
ADEQUATE PARTS and SERVICE

. .

The wise purchaser of a new machine gives consideration to the following factors:
1. Original quality
2. Availability of service parts
3. Availability of adequate service facilities

In many cases the machine becomes the only means of performing certain tasks that must
be done in a limited period of time. Wear and even breakage of parts are to be expected
due to operating conditions. However, the user can still be assured of getting his work done
on time if service parts and adequate service facilities are available.

Foresighted International Harvester dealers make every effort to provide good service and
maintain a completely adequate stock of service parts.

INSTRUCTIONS FOR ORDERING PARTS

(a) All parts orders should be sent to the parts depot. Give complete address,
state the county and railroad station (when shipping point is different
than post office), also whether shipment is to go by parcel post, express,
truck, or freight.

(b) When ordering parts, give the [H part number, including suffix or prefix
letters. To facilitate identification of these parts, “Serial Numbers”
assigned to machines, if any, should be furnished.

(c) Parts should be ordered on the standard parts order blank. The parts
should be arranged in sequence by part numbers to facilitate service on
orders at the parts depot.

(d) Claims for shortage or error in the handling of an order for parts must
be made within 30 davs following receipt of shipment.

All illustrations and deseriplive matler in this publication apply to Iniernational Harvester
products sold under the International, McCormick, or MeCormick-International trade name.

It is the policy of International Harvester Company to improve its products whenever il is
pozsible and practical to do so.

We reserve the right to make changes or add improvements in the design or construction of parts
al any time withoul incurring the obligation to install such changes on products previously delivered,

FRINTED INM UNITED STATES OF AMERICA

1I-



INTRODUCTION

This catalog contains a complete list of
service parts for the International Cadet
Riding Mowers and Equipment.

As new Riding Mowers or equipment is
developed and introduced to the territory, or
when changes are made on equipment already
listed herein, new and/or revised loose-leaf
pages will be issued.

Following is a brief summary of the sys-
temn used in compiling this catalog. It is to
your advantage to carefully study this sum-
marys

(1) GENERAL. This catalog is divided into
sections with each section containing a com-
plete listing of service parts for one or more
equipment models. Each section is preceded
by an Index Divider which lists the equipment
models. The Index Dividers and the section
pages are identified by a section designation
(Secton A, Section B, etc. ) which governs
the sequence of the parts listings in the cata-
log.

NOTE: The letters "I', "O" and "2Z"
are not used to designate sections due
to the similarity to the numeric "1",
r|01l and ”2"1

(2) INDEXES, There are two types of Indexes
in this catalog, wviz.,

A, Separate Index to Units for each
machine, which includes -

(1) Equipment llustration.

{2) Equipment model designation
and description.

{(3) Years built.

(4) Basic units comprising equip-
ment (If applicable).

(5) Mounting frames or completing
packages, adapting a basic
equipment to specific tractor
models (If applicable).

(6} Attachments,

(7) Conversion packages.

B. MNumerical Index of part numbers at the
end of the catalog. In the "Page"
column of this index, the page number
is preceded by a letter which denotes
the section in which the part number
is listed.

(3) ILLUSTRATIONS. The "Exploded View"
method which is used in this catalog, illustrates
the parts in groups or units. Reference numbers
only are shown in each illustration. These
numbers correspond to those in the reference
number column in the list of parts associated
with each "Exploded View'. Unnumbered
parts are the same as corresponding parts
with reference numbers shown elsewhere in
the illustrations.

CAUTION: Reference numbers are not used
when ordering parts. Always use International
Harvester part numbers or description when
ordering,

(4) PARTS LIST. The parts lists following
the individual equipment index to units, are
divided into groups or units and consist of -

(2) Description of units.

(b) Exploded views of units.

(c) List of individual service parts
and assemblies keyed to the
exploded views for easy
identification,

(d) Description of service parts, with
information as needed to cover
years used supersedence, optional
notations, serial numbers (if any),
etc.

e} Quantity, where necessary, of
each individual part used in the
unit. Where no quantity is in-
dicated it is understood to mean
that only "-1-" is used,

In some instances reference notes are
used following the description of items to
explain pecularities. The references "-Unit
A, etc.-" correspond with the legend at the
end of the unit parts list,

When complete units or individual parts of
2 unit are "closed-off" and/or are replaced
by new partz, the information is reflected
either by "Years Used" or by "Serial Number",
The information which is peculiar to the pro-
duction of the equipment is shown as part of
the unit heading for complete units, or fol-
lowing the description for individual parte of

a unit,

Assemblies are shown in the unit lists to-
gether with their component parts wherever
these assemblies cannot adequately be identi-
fied with a reference number in th. illustra-
tion. In some cases the individual parts of
an assembly are not available for service be-
cause disassembly of the components is con-
sidered impractical. Such parts are marked
with the symbol "$", .

FRINTED W UNITED STATES OF AMEMICA

5 ) 1



INTRODUCTION - Continuesd

Whenever the terms "Right" or "Left" and
“Front" or "Rear"” are used, it is understood
to mean from a position behind and facing the
equipment.

Prneumatic tires and tubes shown in this
catalog are not supplied as service parts.
These items must be purchased locally.

{5) PART NUMBERS. The policy governing
part numbers is outlined in the pamphlet
"What is a Parts Number?" which has been
distributed throughout the company operations.

(6) MISCELLANEOUS PARTS. In many
instances parts whichappearinan''Exploded
View', such as standard bolts, screws,
nuts, etc., are notidentifiedby a reference
number. These partsare known as COMMON
HARDWARE itemns and appear inabbreviated
nomenclature indented under the major items
with which they are used. They must be
ordered separately as they are not component
parts of the pieces they attach.

(7) SERIAL NUMBERS AND LETTERS. The
engine serial number iz stamped on a plate
on the front of the engine.

The chassis (or mower) serial number is
stamped on a plate on the left side of the rear
frame to the left of the engine.

The chassis serial numbers run conse-
cutively regardless of the mower model,
however, no attempt is made to have the
engine and chassis serial numbers correspond.

Customers are urged to supply the chassis
serial numbers, when ordering parts.

SEINTED (W UMITED STATES OF AMERICA

Y.



== SECTION &
60

INDEX TO UNITS TC-120

— -

—i|

DESCRIPTION Fage DESCRIPTION Page

AXLES MOWER UNIT

AXLE, Front....., 22 FRAME, MBS« sonsiisnsniiiinivo V30
BRLE BOAE .o sy ST HITGH. 28
BRAKES KNIFE.. 30

BRAKES AND CONNECTIONS ....... 24 PRODUCT GRAPHICS ....... F R 32
BRAKE, Disc ......... e 24 SEAT
DRAWBAR AND FRAME SEAT 27
BODY v e SRR Rt STEERING MECHANISM
DRAWBAR . ...voieeons 2k w2 b STEERIMG...................... 21
PRBME . oo ovrnncnsninsivevisse il 26 WHEELS
ELECTRICAL SYSTEM BRI i 2 e st ee ] 25
BATTERY .ciivinivnniran il T BEAR - WY s nasriskrsising. .. | 28
IGKITIDN.....+................... 12 PARTS ACCESSORIES
AND ATTACHMENTS

MAGNETO
Electric Start Engine ..... sevasas || 14 CHUTE, Side Discharge .......... | 31
Recoil Start Engine ...,. w13
FRONTEUMPER................ 32

MOTOR, Startinge oo o sed oonEes 9, 11
REARBUMPER.“................ 32

STARTING........................ 12
STAND 32

STAR']ER.Rewind...“........... 15
WEIGHTBDK....”....”........ 32
ENGINE
EARBL'RETCJR.............”..... 7
ENGINE,IErHF'.........,........., 4

FRAME, REAR AND
DRIVING MECHANISM

CLUTCH ... ... vus W) T 16
BELT, Drive sovvvuivesrsnnss wwsenn | 16
BT FERENTIAL . . .vovseniveissmns 23
DRIVE, Tranemission ..oveeese. ... 17

TR.&NSMISSIDN............”..... 19




-2- SECTION A
60

TC-120

Cadet 60 Riding Mower

PRINTED IN UNITED STATES OF AMERICA



e SECTION A
60

TC-120

SERVICE ENGINES

487 756 R91 ENGINE ASSEMBLY (TECUMSEH V-60-70149F) (6 HP)
(Equipped with Electric Starter) (Less Muffler & Rectifier)
665 447 R1 SCREW W/NYLON PELLET INSERT
5/16-18 x 3/4 C-Z hex-hd cap -4-

487 757 R91 ENGINE ASSEMBLY (TECUMSEH V-60-70148F) (6 HP)
(Equipped with Recoil Starter) (Less Muffler)
665 447 R1 SCREW W/NYLON PELLET INSERT
5/16-18 x 3/4 C-Z hex-hd cap -4-

PRINTED IN UNITED STATES OF AMERICA



fu -5 SECTION A o -ty SECTION A
'J ENGINE h‘ ENGINE
:‘e;_. m':ﬂ!:u DESCRIFTION TC-120 :EU'I' Nm\::“ DESCRIPTION TC-120
.'ENGINE ENGINE —CONTINUED
|
|
|
|
n7—-f
]

PRINTED 1N UNITED STATES OF AMERICA

&
f
14 =

.
9 33 65 f -...“5

7
64
91 113
% Q66

B-17119A

|
N e
PRIMTED [N UMNITED STATES OF AMERICA



=B SECTION A fa) = SECTION A

!D] ENGINE ﬂ ENGINE

o e DESCRIPTION TC-120 bl ":3::“ DESCRIFTION TC-120
ENGINE —CONTINUED ENGINE —CONTINUED

1 490 560 R91 BLOCK ASSY, SHORT 40 488 572 R1 SCREW, 5/16-18 X 2-1/2 HEX-HD CAP —8-
2 488 531 R1 PINy DOWEL -2~ 41 488 573 R1 PLUGy SPARK —CHAMPION J-8D-

3 488 532 R91 SEAL, OIL -2- 42 488 691 R1 GASKET, VALVE CHAMBER COVER —-2—

4i 488 533 R1 VALVE, INTAKE - STD 43 488 574 R1 BODY, BREATHER

4 488 534 R1 VALVEs INTAKE - 1/32 IN. OVERSIZE

44 488 575 R1 ELEMENT, BREATHER

5 488 536 R1 VALVE, EXHAUST = STD

5 488 537 R1 VALVE, EXHAUST - 1/32 INy, OVERSIZE 45| 488 576 R1 COVER, VALVE CHAMBER

-] 488 538 Rl CAPy UPPER VALVE SPRING -2- 46 488 577 R1 TUBEy BREATHER

7! 488 539 R1 SPRING, VALVE -2- 47| 488 578 R1 SCREW AND LOCKWASHER ASSY ==

8 488 540 R1 CAP, LOWER VALVE SPRING - ﬁai 488 692 R1 GASKET, INTAKE PIPE

9 488 70T R91 CRANKSHAFT ASSY 49 488 T00 R1 PIPEs INTAKE

=INCLUDES REF NDS 10 AND 11-
| 50 21 562 R1 SCREW W/LOCKWASHER, 5/16-18 X 1-1/8

10 488 543 R1 PINs CRANKSHAFT GEAR CR-REC-FIL-HD -2-

11 488 544 R1 GEAR, CRANKSHAFT 51 488 693 R1 GASKET, CARBURETOR

12 4B8 545 R1 PISTON AND PIN ASSY, STD 52 181 314 SCREW, 1/4-28B X 7/8 C—1 HEX-HD CAP -2-
12 488 547 R1 PISTON AND PIN ASSY, .0L0O OVERSIZE
12 488 548 R1 PISTON AND PIN ASSY, .020 OVERSIZE 53| 488 580 R1 NUT AND WASHER ASSY -2-

13 488 549 R9L RING, SET PISTON - STD 54 23 156 R1 SCREW, 5-40 X 9/16 C-2 CR-REC-PAN-HD
13 488 550 R91 RING SET, PISTON - .010 OVERSIZE MACH -2-

13 488 551 R91 RING SET, PISTON - -020 OVERSIZE —FOR ELECTRIC START ENGINE-
14 488 546 R1 RING, PISTON PIN RETAINING -2- 55 426 231 WASHER, NO. 5 HY LOCK -5-

—FOR ELECTRIC START ENGINE-

15| 488 708 R91 ROD ASSY, CONNECTING
~INCLUDES REF NOS 16 AND 17- 56| 426 324 NUT, 5-40 C=Z HEX. MACH SCREW —3-
| ~FOR ELECTRIC START ENGINE-
16| 488 709 R1  BOLT, CONNECTING ROD —2— :

5T 488 TO5 R1 NUT, LONG

17| 131 402 H  WASHER, 11/32 X 9/16 X 16 GA —2- -FOR ELECTRIC START ENGINE-
| 21 565 Rl SCREW, 5-40 X 3/8 SLT-RD-HD MACH
| ~FOR ELECTRIC START ENGINE—

18 488 686 R1 NUT, 5/16-24 HEX. -2- 58

19 488 555 R1 VALVE, LIFTER -2-
| 59| 488 706 Rl COVER, RECTIFIER PANEL
20 488 556 R1 CAMSHAFT ASSY ‘ —FOR ELECTRIC START ENGINE-
Z1 488 689 R1 GASKET, MOUNTING FLANGE 60| 488 T03 Rl SCREW AND LOCK WASHER ASSY —4—
—FDR ELECTRIC START ENGINE-
22| 488 557 R91 FLANGE ASSY, MOUNTING

~INCLUDES REF NOS 23, 24, 26, 27, 61 l44 613 NIPPLE, 3/4 X 2-1/2 PIPE
30 AND BT- | =FOR RECOIL START ENGINE-
23 488 558 R1 SCREEN, OIL FILTER 62 489 482 R1 GASKET
24 488 559 R1 SCREWy B-32 X 5/16 HEX-HD $.T. 29117 63 489 483 R1 ELBOW, EXHAUST
25| 4B8 563 Rl PUMP ASSY, DIL 64 488 695 R1 CONTROL ASSY, SPEED
489 150 R1 WASHER

26 488 560 R91 SEAL, DIL
65 488 582 R1 SCREW AND LOCKWASHER ASSY —2-
27 488 561 R91 SEAL, OIL
66 488 694 R1 GASKETy AIR CLEANER -2-
28 488 564 R1 SCREW, B8-32 X 3/8 HEX. WASHER HD
67 488 583 R1 LINE, FUEL -2-
29 488 565 R1 CLAMP, GOVERNOR LEVER
68 488 584 R1 MUFFLER
30 20 967 R1L PLUGy 1/4 MALL C-Z SQ-HD PIPE -2-
69 488 585 R1 ELBOW, AIR CLEANER
3l 488 566 R1 SCREW; 1/4-20 X 1-1/4 HEX-HD -7-
TO| 488 586 R1 TANK ASSY, FUEL
32 299 486 R1 CLAMP, HOSE -4-
71 488 587 R2 CAP, FUEL
33 379 181 R1 O-RINGy 5/8 X 3/4 X 1/16
T2| 488 588 R1 FITTING, STRAINER AND ELBOW -2-
34 488 568 R1 TUBE, OIL FILLER
73 454 416 SCREW W/SPRING, LOCK WASHER -2-
35 350 818 R1 O-RING; 1 X 1-1/4 X 1/8
T4 488 589 R1 BRACKET, BLOWER HOUSING
36 488 569 R91 DIPSTICK, OIL DIPSTICK PLUG & |
15 488 590 R1 SPRING, COIL
ar 488 690 R1 GASKETs CYL HD
76 191 509 SCREW W/EXT TOOTH LOCK WASHER,

38 488 570 R1 HEAD, CYL 1/4-20 X 5/8 HEX-HD MACH -2-

39 488 571 Rl COVER, CYL HD 77 488 591 R1 KEYy FLYWHEEL

PRINTED IN UNTED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA



e —
C —b- SECTION & -&— SECTION &
ENGINE ﬂ_ ENGINE
__:I:‘“ Bl ] TC-120 I-I:'IJ _'T“':r*. BESCEITIDS. TC-120
ENGINE —CONTINUED |ENGINE —CONT INUED
78| 488 595 RL  WASHER, FLAT 17| 131 963 SCREW, 8=32 X 3/8 C-I FIL-HD HACH -2-
19|  AS 592 A1  SCREW AND WASHER ASSY -2 USED FOR 1ia| 179 829 SCREW, SF16—-18 X Z=3/& HEX-HD CAP
RECOIL L FOR ELECTRIC ENGINE-
e L88 &62&% AL WIRE, GROUND
80| ®AA8 TOZ Rl SCREW AND WASHER -FOR ELECTRIC EMGIME- —FOR RECOIL START ENGINME-
119 488 TO& Rl WIRE, GROUND
81| &Ba 593 Rl LIMK, THROTTLE —FOR ELECTRIC START ENGINE-
g2 488 %94 Rl SPRING, GOVERNOR 120 488 625 Rl SPRING, COMPRESSION
83| &B8 595 Rl ROD. GOVEANIR 121  Z2s 9T9 SCREM, 5-40 X T/1& C=F FIL-HD MACH
a4 &ga 597 Ml LINK, GOVERMOR SFRIMNG 122 488 &2 ROL MAGNETD —FOR RECOIL START EMGIME—
122 %B8 T&3 R91 MAGNETO =-FOR ELECTRIC START EMGIME-
g5 488 598 AL LEVER, GOVERNOR -FOR COMPONMENTS SEE LIST OF PARTS
UNDER DETAIL OF MAGMNETO=
g&| %88 599 R1  SPACER
123 &88 &&% R91 CARBURETODR ASSY
a7 %88 552 Rl SHAFT, MECHANICAL GOVERNOR —FDR COMPOMENTS SEE LIST OF PARTS
UMDER DETAIL OF CARBURETOR—
g8 4BB 600 RL  GEAR ASSY, GOVERNDR
124 490 736 R9L WOTOR, STARTER
g9 233 045 AL RING, RETAINING =2- -FOR COMPOMENTS SEE LIST OF PARTS
UMDER DETAIL OF MOTOR STARTER-
20| 468 &0L R1 SPOOL. GOVERNOR
488 &88 R9L GASKET SET
91 488 502 M1  CLIP, COMDULT -CONSISTS OF REF NDS 3. 214 2Ts
37, 42. &8, 51 AND b6~
892 42% 623 SCREW MFEXT TOOTH LOCK WASHER,
10-32 X 3/8 HEX-HD MACH
93 48§ 475 A9l STARTER ASSY, REWIND - FOR COMPONENTS
SEE LIST OF PARTS UMDER DETAIL OF
REWIND STARTER—
94| 488 604 Rl EXTENSIOM, SLOWER HOUSING
95 21 To4 RL  WASMER, IT/&4 X 1/2 X 1& GA =4—
96| 488 606 Rl  SCREW AND LOCE WASHER ASSY
=FOR RECOIL START ENGINE-
g&| 488 703 RL  SCREW AND LOCK WAEHER ASSY
-FOR ELECTRIC START EMGINE-
|
g7 488 &08 Rl CLIP, FUEL LINE
98 488 ST Rl SCREW AND LOCKHASHER ASSY
99| %88 509 Al  CLIP, MI-TENSION WIRE -32=
RETAIMING
100 488 610 Rl  WASHER, BELLEWILLE
1ol 103 028 MUT, 1#2-20 HEX.
102 131 #02 H MASHER, 11432 X 9715 X L& GA
{03 %88 511 RL  PLATE, SECURING —-2=
104 225 592 SCREW, 5/1l8-2& X 34 C-I SLT-FIL-HD
MACH —2-
105 120 21& WASHER, 5/1& C=I MED LOCK -2-
106 488 612 RL  CUP, STARTER
107! #88 6513 Rl  SCREW W/EXT TOOTH LOCK WASHER —4=
108 179 827 SCREW, S5Fl6—18 X 2-1/% HER-HD CAP
109 488 &15 Rl COVER, SPARK PLUG
LL0] 1&5 377 SCREMy NO. % X S5/1& C-1 RO-HD
BLUNT METAL DRIVE -2-
111! 488 &1& R1  PLATE. IDENTIFICATION |
112 488 617 A1  SCREEN, STARTER CAP
|
113| 488 &18 RL  BRACKET, AIR CLEANER
11% 21 Se6 BRI SCREW W/SPRING LOCK WASHER --
u-:.| 488 619 Rl  ELEMEMT, CLEAMER
|
116 486 621 Rl  BODY, AIR CLEANER

P

A OF ApabRE s




o -7- SECTION & c -7= SECTION &

'l ENGINE l' ENGINE

1 - e . TC-120 ey -, LT e TC=120
CARBURETOR CARBURETDR =CONT INUED » =

53
1| 488
2| ass
3 4A8
4 4Bm
5 A88
& 13z
1'| 458
lI LLL]
9| &8s

FHRSED B URAED FIAIES OF AMDECL

645
L1 ]
a&T
&48
LR
&50
ThE
&5
&52
653

R9l
Rl
LY
LY |
L3

a1

Rl
Rl

Rl

CARBURETOR ASSY

SHAFT AND LEVER AS55Y, THROTTLE

SPRINGy THROTTLE RETURN
SHUTTER; THROTTLE
SCREMWy 4=40 X 3716 RAD-HD —-2-
SPRINGy TDLE REGULATING SCREW -7-
SCREW, 8-32 X 3/4 C-1 SLT-RO-HD MACH
SHAFT AND LEVWER AS3Y, CHOKE

SPRIMGy CHOXE RETURN

SHUTTER, CHOKE

i1
12
13
14
L5
1&
17
18
19

FRIWTED i LwiBD SNy O amERiCa

438
438
L1
&80
488
448
488
488
448

w88

654
655
-1
&&T
&57T
]
&58
&59
&0
&T0

Rl
Rl
R91
Rl
al
L
Al
Rl
Rl

L3

PLUG, WELLCH
PLUGs WELCH
NEEDLE SEAT CLIP AS5Y, IMLET
CLIPy IMLET NEEDLE
FLOATy CARBURETOR
FIMs FLOAT
BOWL AND DRAIN AS5Y, FLOAT
DRAIN AS5Y, BOWL
GASKET, DRAIN PLUNGER

SPRING, MAIN ADJUSTHENT SCREW




|

o SECTION A o == SECTION &
ﬂ ENG I NE l ' ENGINE
E e DEsCERTION TC-120 b _':L,. msnron TC-120

CARBURETOR —-CONTINUED

20 &89 151 Rl WASHER

21 488 &TL R1 GASKET, BOWL-TO-A00Y

22 4BE 449 R9L SCREW ASSY. MAIN ADJ

23| BB 6TZ R1 O-R1MGs ADJUSTHENT SCREN =-2-
2% &88 6T3 R1 SCREW, IDLE ADJUSTMENT

25 488 6T& R1 GASKET, B0WL-TO-BODY

26| 488 661 R FITTINGs FUEL IMLET TEE

27T 488 682 R1 PIN

ili 488 483 A1 PLUGy CUP -2-

29 w88 &b4 R BALLy BLLMINUM

30 KOT SEAVICED SEPARATELY
488 6&5 R91 REPAIR ®XIT

=INCLUDES REF MO5 12 15 21s 22,4
2% AND 25~

FIRTED ™ NP STATS 8 asa i P LD TATES OF amEREA



—%= SECTION &
.D' ELECTRICAL S5¥STEm
:‘!;:i . [t LT TC-120

IiTl.R'I'El MOTOR
TECUMSEH NO. 299&%

488 T12 m91 MOTOR, STARTER
=ORDER STARTER MOTORs 490 T36 A91-

1 88 T15 Rl RUTy ELASTIC sTDP

&
@

L6 RL STOP, PINION

3 488 T1T mL SPRING, AMTI-DARIFT
L] 488 T8 RL WASHER, PINION
] 488 T19 RL SLEEVE, ANTI-DRIFT
&

488 T20 Rl GEAR,; PINION

T =

i o SECTION A
.' ELECTRICAL SYSTEM
:: 1?.::" pEACHIFTON TC=120

STARTER WOTQR

=CONT INUED

TECUMSEH ND. 299&%

14

T &6 721 RI

8| s88 722 M1
9| 488 723 a1
10| +88 724 AL
1L 488 728 R
12| 88 728 W1

13 488 T2T Rl

15

A-90780

SHAFTy SCREW
WASHERy THRUST
CUPy CUSHION
CUSHION, RUBBER
WASHMER, THRUST
WUTy SECURING =-2-
WASHERy LOCKE —-2-

oo, IR
BErTED = UKITED STATTS OF amibmck



=10=- SECTION A =10= SECTION &
f. ELECTRICAL SYSTEN ELECTRICAL SYSTEW
n | .:‘:'“ corceemoN TC-120 .ﬁ. CaICHIos TC~-120

| STARTER MOTOR —CONTINUED
TECUMSEM ND. 29965

l.i: 488 T28 R1 CAP ASSY

15 488 729 Rl WASHER; SPACING = 01D
1% 488 T30 R] WASHER, SPACING - .020

113 488 T3l Rl ARMATURE

1T &HE T3Z ®91 HOUSING ASSY
| -CONSISTS OF REF NOS LB THRU 2&-

18 488 T33 Rl WASHER, INSULATENG

19] 488 Ti& Rl WASHER

20 488 735 Al WASHER, LOCK -2-

21 488 TIL RL NUT; HEN. -2-

22 488 73T A1 BAUSH AND SPRING ASSY =Z-
23| 488 738 A1 UINSULATION -2-

24| 486 739 RI  INSULATION -2-

25| 488 Tlé R91 DRIVE ASSY

28 #8E T40 R9L CAP AS5Y, COMMUTATOR END
=COMSISTS OF REF ND. 22-

27 “B8 Tal RI1 BOLTy THRU =2-




ﬂ ELECTRICAL S5YSTEM
:',;\ . ,,::" DEICHTIDN

SECTION A

TC=120

STARTER mOTOR
TECUMSEH ND. 324568

N
, |
|
|
|
|
! 490
1| 90
2| a%0
3 I 490
& 490
5 &390
R & 490
T 490
A 90
9 &590
Lo| «90
Ll 490
12
13 &90
L4 490
15 #5950
15 490
s 490
e ERTED

T35
LEL]
39
Tal
T4l
Ta&2
T43
This
TasS
Thb
14T

T48

T49
%2

183
T54

755

L= ]

RTL
Rl
Rl
Rl
Rl
Rl
Rl
1
L}
Rl
Rl

RL
Rl

Rl
LY

Rl

MOTOR, STARTER
MUT, HEX.

S5TOP, PINION
SPRINGs ANTI-DRIFT
WASHER, PINION
SLEEVEs AMTI-DREFT
GEAR, PINION
SHAFT, SCREW
WASHER, THRUST
CUP, CUsHION
CUsHION. RUSBER
WASHER, THARUST

NOT USED IN THIS APPLICATION

BOLTy TERMIMAL

CAP ASSY, DRIVE END

WASHER, SPACING .0D2&
WASHER; SPACING .008 —2-

ARMATURE

. -11- SECTION A
" ELECTRICAL SYSTEM
,,':' -:::" THSCHITA TC=120

STARTER MOTDR ~CONTINUED
TECUMSEHM NO. 32488

A-POT g A&

17 490 T5T R1 HMOUSING ASSY

=CONSI5TS OF REF MOS 18 THAL 21-

18 490 TS0 R
19 21 Tas Rl
20 90 TS R1 HASHER, LOCK —&=
21_ %38 Tis R1 NUT y MEX. =4
22. »90 TS9 R1 BRUSH & SPRING KIT
23| 490 TS1 R1 BUSHING, INSULATING
24| 490 TS& R1 WASHER, SPACING
25 &30 TIT R91 DRIVE ASSY
26 &30 Ted R1
Fa | ¥0 Tél RL BOLTy THRU =2-

28 &92 &30 R1 SPRING, BRUSH

WASHER, IMSULATING —2-

END CAP AS5Y, COMMUTATOR

WASHER, IT/&6% K 1/2 X 16 GA C-I

e T o T e—r——



g =] F= SECTION A& o 1o SECTION &
'1 ELECTRICAL SYSTEM ﬁ ELECTRICAL SYSTEM
:.: | _:I*.‘:" DESCEETICN TC=-120 :g | q:‘::" CRRCnrTO TC=120
[ IEMITION AMD STARTING [GHITION AND STARTING —CONTINUED
13 14
15— 9

1 &88
2; 33z
3 a02
& 388
5 a7s
& LL)
Tl a90
%55
L3l
| 120
I!l. Ll&
| 20
|
Lo
120
9 3gs
Lag
L20
1io
10 &91
| 8 &91
|
12
13 E ]
(L3 487
15 iTe
18 LT

— e
FRSTED: N USITED STATES OF alDRCa

509
458
238
502
431
539
192
958

182
622

209
043

380
a7rs

35T
ole

180
aTs

Teo

T&0

293
955
137
qlo

LY |
ml
L1

Rl

Rl

R2
Rl
Rl

L1

53 6 1
SWITCH, MAGNETOD IGNITION ANMD STARTING 17 488 8O A1
MEYy [GMITION SWITCH 17 542 5&T Rl
SOCKET; IGNITION SWITCHM
ia 43T 956 Rl
MUT, MAGHMETOD IGNITIOM KEY MOUNTING
L9 487 957 Rl
WASHERy MAGNETO IGNITION EEY MOUNTING 16 89T Rl
120 214
RETAINER, IGMITION SWITCH 120 376
=REPLACES 402 2% Rl-
F1: 487 957 Al
CABLE ASSY,; SWITCH TO GROUND
SCAEW, 8-32 X 5/16 C-I SLT-HEX-HD 180 0Z0
MACH 120 380
WASHER, NO. B C-I LIGHT LOCK s 559 Rl
NUT, B8-32 C-I HEX. 120 375
SWITCH, MAGMETIC - DELCD REMY 21 &89 974 R1
SCREWy L1/%=20 X 578 C-I SLT-PAN—HD
MACH -2—
WASHER, L1/% C=I MED LODCK =2- 22
HUT,; L/a—20 C-1 HEN. -2-

CLIPy CABLE ==

SCREWs 17420 X L/2 C~I HEX=-HD CAP

-3
WASHER, L/4 C-7 WED LOCK -3-
WUT, 1/4=20 C=I HEX, -3 |

CLIP» CABLE |
CLIP, CABLE HARNESS
MOTOR, STARTING

~FOR COMPOMENTS, SEE LIST OF PARTS

UNDER DETAILS OF STARTER WOTOR=
CLAMP, BATTERY HOLD DOWN
BOLTy BATTERY HWOLD DOWN —-2-—
MUTy 1/&=20 WING =2-

COVER, BATTERY TEAMINAL

HARMESS ASSY,

CABLE
~SERTJAL MOD. 39351 AND BELOwW—

HABMESS AS5Y, CABLE
~SERIAL MO 29357 AMND ABOVE=

CABLE ASSY, MAGMETIC 5SWITCH TOD =OTOR

CABLE ASSY, BATTERY
BOLTy S5/16 X 3/& C=I SHORT S0-NK CRG
WASHERy 5/1& C=I MED LOCK
NUT,; 5/0&-18 C-1 HEX.

CABLE ASSY, GROUND
=WiLL WORK FOR 487 960 Rl-
SCREW: 1/&=20 X 3/% C—I HEX~-HD CAP
WASHERs 1/& C=I MED LOCK
WASHER, LT7F64 X 5/8 X .049 C-L
NUT,; L#&20 C-I HEX.

BATTERY, DAY CHARGED 12V —-PRESTOLITE
FIIIN-

PANELs RECTIFIER
=REFER TOD MAGHNETD LISTEMG—

P ——
FRIFTED P4 UMPED STATEE OF sl e



’El ELECTRICAL S¥5TEM
=7 g

WL Ml

HAGNE

o

CHIERIFTICN TC=-120

=RECOIL START ENGINE—

488
1| #as
2 488
3 48s
o 488
5| 488
& 131
rl 488
8 Lo
9| 488

o] 23
1| ase

&2
541
&29
&30
627
631
o095
633
&2z
635
163
837

RSL
k1
Rl
Rl
Rl
Rl

Rl

Rl

91

—_—

PERTED 1w el D Fa R 0 ke

MAGMETO
FLYWHEEL

SPRINGy BREANER BOX

COVER, BREANER DUsT

Cim, BREAKER

CONTACT A5SY, BREAKER

WASHER: NO. 8 -2 H¥. LOCk
TAR. GROUND TERMI MAL

NUT, B-32 C-7 HEX. MACH SCREw
SCREW AND WASHER, BREAKER
SCREW, B-37 x L3/ 16 C-& TYPE E SLT-HEx.
COIL AssY

=13= SECTION &

"

=13=

ELECTRICAL SYSTEN

FaET

LR 1]

| MaGNETD

13|

14|

15

16
17!
is
19
20

= — S — B -
NI = D FATER GF i,

488
ELE]
488

488

488

4“8a

458

90

L]
&39
B4

&2a

L
643
640
]
Gal

—CONT INUED
=RECOIL STamr EMGINE-

L]

Rl
R1
Rl
Rl

DEsSCinrne

WIRE, LEAD
CONDENSER
CORE AND PLATE
STATOR ASSY
=CONSISTS OF REF mo
L4 AND 1& THmU P
FELT: CaAM WIPER
CLIPy COIL LOCK T NG
CLIP, COIL WEDGE SPRING
GASKET, DUST COVER

GASKET, DUST SHI ELD

SECTION

5 &v 3, 5 THRU



L4 SECTION A - = Li— SECTION &
lq' ELECTRICAL 5YSTEM '. ELECTRICAL SYSTEM
-l : . ST —
i oILCReTIOR TC—-120 = ot Y EERCRIFTI Te-120

| war
m, | HusAERE

MAGNETO ~=COMTINUED

| MAGHETD
=ELECTRIC START ENGINE=- —ELECTRIC START ENGINE-

IED = UFTER SIATEE OF AnERC

|
FRSED 16 OsRED STaTEy OF akRiCs



=15- SECTION A o =15 SECTION &
i' ELECTRICAL SYSTEM I_‘ ELECTRICAL SYSTEM
- Pl - TC-120 e I ol DescEFTGN TC-120

|MAGNETD —CONT IwuED |ueu:un STARTER
—ELECTRIC START ENGINE-

%88 T4l RYL MAGNETD
1 488 TLID R FL YWHEEL |
2 4BB Tas RL SPRING: DUST COVER
3 %88 530 R1 COVER, BREAKER DUST

LY 488 52T RL CaM, BRFAKER
k] 488 531 RL CONTACT ASSY, BREAKER
& 4858 635 Rl SCREW AND WASHER BREAKER
T 131 098 WASHER, NO. 8 C-2 H¥. LOCK 0
8 483 433 Al  TAS, GROUMD TERMINAL ' -~
9 120 622 NUT, B8-32 C-I HMEX. MACH SCREW
10| &B8 542 RL  FELT, CAM WIPER | n
11| 9 )sE M1 ScREN. 8533 N Taris C-Z TYPE F SLT-uEX,
12 &B8 839 Rl  CONDENSER
ui 488 437 R9L COIL ASSY
1% 488 &40 R1 CLIP, COIL WEDGE SPRING
15| 488 711 A91 STATOR ASSy
-CONSISTS OF REF MOS 2, 3 AND §
THRU 28—
l6| 488 745 Rl  CORE AND PLATE
1T 488 Tas RL GENERATOA COILS AMD LEADS
18 488 &3 R] WIRE, LEAD
19| 488 TT M1  SLEEVE, INSULATION
20| 488 T48 R1  SHIELD, COIL =2- AROTe A

21 4BB T49 RL CLIP: COIL FASTENING —2=
iz 488 TS50 Rl CLIF, GROUND

23 488 TS5l m] SCREW, GROUMD
488 &TS M1 STARTER ASSY, BEWINMD
2% 488 T5z R PLATEy RECTIFIER
=3ERIAL ND. 39351 AND BELOW- 1 488 &Te AL SCREW., RETAINER
24 543 18T m1 PANELy RECTIFIER
=SERIAL MO. 39352 AND ABOYE=- 2 488 &5TT R1 RETAINER, R
25 488 T3 Rl FUSEs & AMP 3 488 &5T8 R SPRING, BRAKE
26 %568 TS4 R2 RECTIFIER =-2= & 386 834 AL DOGy STARTER
—USED WiTH RECOIL START OMLY-
Fi) 488 To& m1 COVER, PANEL
L 488 &80 RL SPRING, RH DOG
28 &21 572 SCREWy S—40 X 3/8 C-7 CR-REC-RD-HD MACH

488 sB1 R1 PULLEY

i T| &BE 482 Rl SPRING AND KEEPER ASSYy
B| 488 683 R1 HOUS | NG AS5Y, STARTER
9| 386 820 R1  ROPE, STARTER
| 10| “88 T13 m] MANDLE, STARTER =FURNISH 405 S&3 RPl=

11 488 685 R] INSERT, STARTER HWAMDLE —FURNISH
405 543 R9L-

LZ| 490 948 B1 PIN A5SY
13 LT 342 Rl PIMy; 3032 K 1 SLT SPRING
‘ 40% 563 R91l PACKAGE, STARTER MANOLE AND INSERT

PRRRID 1N UTRE FATES OF as@his PRERTED i UNITED STATEY OF aniBse




o =1&— SECTION A o — L= SECTION &
.1 REAR FRAME AND DRIVING MECHAN]SM Iq' REAR FRAME AMD DRIVING MECHAMISM
:":':_' | _:‘;:ﬂ aescwsnan TC-120 :"l; ":,"_L,! LELCAITDS TC=120
| CLUTCH AND DRIVE BELT CLUTCH AND DRIVE BELT —CONTINUED
1 390 001 Rl GRIP, SHIFTER HANDLE 11| 488 o082 A2 BELT, MOWER DRIVE
2 488 093 Rl STUD, SHIFTER HANDLE L2 PULLEY, CENTER SPINDLE -REFER TO MAIN
124 925 NUT, 3/8-2& C-1 HEX. JAM FRAME AND KNIFE UNMIT LISTING-
3 88 092 R1 PIN, MOWER SHIFTER HANDLE 13| 317 598 Rl MUT, SPEED PUSHIDN TYPE
~FURNISH LEVER 541 ZA& Rly MNUT ~USED W/LEVER 541 286 RI1-
31T 598 RL AND WASHMER Z1 TaZ RI1- 21 782 R1 WASHER, 21/32 X i-1/2 X 1é& GA C-I
21 072 R1 PIMs 3718 ¥ | MED COILED SPRING

& wBEE DBY9 Rl LEVER AS5Y, MOWER SHIFTER
—-FURNISH LEVER S41 286 Rl. NUT
31T 598 WL AMD WASHER Z1 TeZ Ri-
4| ®&) 286 RL LEVER ASSY, MOWMER SHIFTER

5 488 088 RI ROD, MOWER SHIFTER
120 39% WASHER, 13/32 X 13716 X 085 C=I =-2-
0% 373 PIMy 3732 X 3/4% COT. —-2-

& &89 090 R1 BUSHING » SH1FTER ARM

T 48B3 083 R2Z LEVER A55Y, IDLER MOWER

120 37T NUTy 3/8-18& IMD HEK.

178 372 R1 WASHER; L3732 X 1-17% X 16 GA

180 134 SCREW, 3/8-1& X 2=172 C-I HEX=HD CAP
8 &T 3o D SPRING, MOWER CLUTCH RETURM

9 488 491 R1 PULLEY, MOWER SHIFTER IDLER
=FURNISH PULLEY %85 094 Rl-
9 488 09% R1 PULLEY, MOWER SHIFTER IDLER

10 489 411 Al PULLEY AS5Y, MOWER DRIVE

e e - 2 oy rerry
PR M UWTED S OF ssllC A PESTED P TR STASEL OF aMERICA



o -17- SECTION A : -17= SECTION &
!—' REAR FRAME AND DRIVING MECHANISM !' REAR FRAME AMD DRIVING MECHANISM
o, I Wi . TC-120 = e ——— TC=120

TRANSMISSION DRIVE

TRANSMISSION DRIVE

—CONTINUED

1 %87 991 Rl FULLEY, FORWARD DRIVE 11 490
2 &89 411 Rl PULLEY ASSY, MOMER DRIVE 120
202 109 Ri SCREW, 3/8-2% X 1-1/8 C=Z HEX-HD 22
NYLON PELLET INSERT 151
#90 196 R1 WASHER:; 13/32 x 1-1/4 X .180 135
3 106 TS0 KEEY, S5/32 X S/8 WODDRUFF &
12 488
% 48T 994 Rl BELT, FORMARD DRIVE
13 108
5«87 995 Rl PULLEY:; REVERSE DRIVE
102 571 SCREW, 1/4-20 X 5/16 HEN—50C—HD 14 269
CUP-PT SET
15 B4l
& A48T 994 R BELT, REWEASE DRIVE
T 48T 997 R] GUIDE A55Y; BELT 1& 444
192 3Ts NUT, S/16=~18 HEX. -2-
180 o77 SCREWs S5/16~18 K 3/% C—I HEN-HD CAP 1&| 490
- |
120 393 WASHERy LL/32 X LL/16 X .065 -7 =D- 15
Li&
B 488 000 RZ GUIDE ASSY, BELT
179 812 SCREW, 5/16-18 X L/2 HEN-HD CAP -2 LT 488
L] 541 B%8 R1 SHIELDy, DRIVE CHAIN 18| &88
=WILL WORK FOR 488 003 Ri- 21
10 %88 00& R] CHAIN, FIRAL REDUCTIDN —~AVAILABLE AS 178
COMPLETE CHAIN, 488 004 R1 DR USE
T3 LINKS FROM 10 FT. ROLL MARKED 19| aas
479 BT9 R91, 1 CONMECT ING LINK
13090+ | OFFSET LM 13080— 20, a@9
~SERIAL MO. 47584 AND AELON- |
Lo 541 31z R1 CHAIN, FINAL REDUCT ION 21| 489
=SERIAL WO. &4TS8S5 AMD ABOVE- low
~AVAILABLE AS COMPLETE CHAIN OR 179
USE 73 LINKS FROM 10 FT ROLLS
MARKED 4TS5 879 R91 AND ONE zz| %38
COMMECT ING LINE 1308 D=
23 aas
| 2% EY-1 ]

PRINTED ™ UNSED STATES 5F AGERCA

iTa
3Te
229
T9S.
&29
00
T51
ITs

31

oot
273

o039
03

oo9

ols
are

ar2
o8z
0a3
o84
084
T8
22
214

021

Rl

Rl

L}

Rl

Rl
R91

Rl

RL
RrR2

SPROCKET, CHAIM IDLER - 15 T
=~SERIAL MO. 47584 AND BELODW-
MUT, 1/2-13 HEX.
SCHEW, 1/2-13 X 2-1/8 HEX=HD CAP
WASHER, L7/32 X 27/32 % .120 —2=
WASHER, 1/2 C=I TYPE A EXT=-TOOTH
LOCK

PULLEYy TRAMSMISSION DRIWE
KEYy 3/16 X 3/4 WOODRUFE 9
RING: RETAIMING

GUIDE ASSY, BELT
~WILL WORK FOR %88 Z10 R]—

PULLEY, FORWARD REVERSE IDLER
-OPTIONAL Wr/&90 273 R9L-
PULLEY, FORWARD REVERSE TOLER
—OPTIONAL W/488 00T RLl=
BOLY: 3/8 X 1=1/2 SO-M CRC
NUTy 3/8—-16 MEX. JAM

ARM AS5Y, SHIFTER PIVODT
BUSHING, SHIFTER ARM

SCREM W/NYLON PELLET INSERT,

3r8-16 X 1-1/2 = HEX-HD CAP

HASHER, 13/32 X 1-1/4 X 16 GA
SPRING, DRIVE TEMSION FORMWARD
SPRING, DRIVE TENSION REVERSE
RODy SPRING -2-

MUT, 1/4-20 HEX, -B8-

SCREWs 17420 X 1-1/8 HE X—HD CAP —#=
LEVER ASSY, CONTROL Rs
SPRINGy RETURM RH

LEVER ASSY, CONTROL L

PR o O T o



o =] - SECTION & o 1 o SECTION &
’! REAR FRAME AND DRIVING MECHANISM “ BEAR FRAME AND DRIVING MECHANISH
iy S orscarmon TC-120 = e CRSCHETION Tc-120
TRANSHISSION DRIVE ~CONTIRUED [
1
25 &BB 213 R2Z SPRING, RETURN LH |
120 394& WASHER,; 13/32 ¥ 13/1& X 065 -5-
Fd ] %89 085 R1 PLATEs S5TOPF LH
27 &89 D85 R1 PLATE, STOP RH
28 %88 06 A1 BUSHINGy CONTROL LEVER =2=
120 37T HUTy 3/8=1d& MEX. —2-
180 L28 SCREW, 3/8-16 X 1-3/% HEX=HD CAP =2-
9 LHB D28 RL RODy; CONTAROL -2-
103 313 PINy, 3732 X 3/4 COT. =2- |
30 %8B 033 R1 ROD, TRANSHISSION CONTROL PEDAL RM |
=FURNISH 493 T24 R] AND PIN, |
19 372 R1- [
19 310 HL PIN, 3732 X 5/8 HV COILED SPRING -2- |
30 493 T24 RL ROD TRANSHISSION CONTROL PEQAL RH |
19 372 Rl PIMy LFB X 778 C~I HV COILED SPRING |
—
n %88 032 Rl RDDy TRANSMISSION CONTROL PEDAL L™ ‘
=FURNISH 493 %30 R1 AND PINg |
19 372 ml-
19 310 Rl PINg 3732 X 578 HV COILED SPRING =2=-
31 493 530 Rl ROD TRANSMISSION CONTROL PEDAL LH |
19 372 Rl PINg L/ X T/8 C- HV COILED SPRING
=2=
3z 488 034 R] CLAMP, PEDAL PIVOT -2-—
180 G20 SCREW, L1/4=-20 X 3/% C=I HEE-HD CAP
-8~
31| &BT 951 Rl PEDAL; FDOT =2- |
|
|
|
|
1|
|
i
] AP e R
FRRD 1 TR SIATEE OF aesia ] TTAIES OF aMERzA



=19 SECTION &

= =) == SECTION &
[ 1] REAR FAMME AND DRIVING MECHAN]SM .l REAR FRAME AND DRIVING MECHANISH
:; ol SESCEEMAR TC-120 ::; -:.:qr DESCHIMTiGe TC=120

TRANSHISSION —FOUR SPEED- -COMTIMUED

|TRJ|.H$II$$ ION -FOUR SPEED—

489 414 R4 TRANSMISSION ASSY 3| 490 897 RL

WASHER, PLAIN .030
179 Al4 SCREW, 5/15-18 X S/8 HEX—HD CAP ==

=USE AS REQUIRED-
1 %90 &98 RL WASHER, PLAIN .040

=USE A% REQUIRED—
3 %90 499 R1 WASHER, PLAIN 050

=USE AS REQUIRED-

|
! &03 540 C1 RIMGy RETAIMIMG %81 X 035

2 430 896 AL SPROCEET, & TEETH

mm i BT fafem OF asERCA

FRNIED B UKITED STATES & apdpmsCs



| —

et
L

=20= SECTION &
f‘ REAR FRAME AND DRIVING MECHANLSM
L HACHPTITE TC=120
[T T LY - -+
| TRANSHISS ION =FOUR SPEED— —COMTINUED

3
3

10

11
1z
13|
14
15|
L&

l?!

I9|
29
21
22|
23
2% |
25
26
27

32
32

33
34
35
E L]
a7

s

FERITEE ™ UFTED S1ATER OF MEWCL

&%
LUk
%93

493

arTa

490

493

490
179

%90
w50

267

%30

124

124
490
490
490
a7
490

490

350
490
54T
124
431
450
490

493

%50
%90
490
90
LT |

511
512
513

514

523
ToO
Tal
Ta2

S1T

T03
a4

TO6
Bl&

TaT
ToA
s05
T09
Ti0
549
i
Sh
mnz
TL3
Ti4
043
TLS
Ti&
nr
51%
Tia
189
543
187
719
T20

5le

121
T22
T23
T2a
44T

Rl
RL
Rl

Rl

Rl
Rl
RL
Rl

R2
Rl

Bl

Rl
LY |
RL
L1}

RL

RL

LL )
Rl
Rl
Rl
Rl
Rl
Rl
Rl
Rl

Rl

Rl
Al
RL

Rl
Rl
Rl
RZ

R

490 T25 Rl

WASHER, PLAIN -03&
-USE &5 REQUIRED-
WASHERy PLAIN -02&
-USE A5 REQUIRED—
WASHER, PLAIN -0&b&
-USE A5 REQUIRED-
WASHER, PLAIN .020
=USE AS REQUIRED=-

RINGs; RETAINING

BEARING, FLANGE —4

GEARy SPUR - 20 TEETH
EEM._;::; E.IE‘!;;:& AND BELOW-
A S ENIAL WO, 35587 AMD ABOVE-
COLLAR, CLUTCH -2=

SPRING, COMPRESSION —2-

HOUS INGy LOWER
SLI.E;. S5/16~18 A 578 HEX-HD CAP —4—

GEAR, SPUR = 25 TEETH
GEAR, SPuR - 25 TEETH
RING: RETAINING

SPACER

T

GEAR,; SPUR - 30 TEETH

KEYy 3/L& X 3/% WOODRUFF 9

SHAFT, INPUT

KEYy 3/32 X 172 WOODRUFF 2

BEARING; MEEDLE -2-

WATHER, THRUST .093

PINION,; BEVEL — L& TEETH

RING, RETAINING

GEAR; BEVEL — 42 TEETH

GEMRy SPUR - 20 TEETH

GEAR, SPUR - 22 TEETH

WASHER, PLAIN 21/32 X 1 X 16 GA.

GEARy SPUR = 28 TEETH

KEY, WOODRUFF NO. & SPECTAL ==

KEY, L/8 X 1/2 MOODRUFF 3 ALLOY -2—

KE¥s 316 X S5/8 WOODRUFF &1 ALLOY e

SHAFT, ODUTPUT

SHAFT, DRIWE
~SERTAL

SHAFT, DRIVE
=SERTAL WO

M. 39586 AND BELOW-
35587 AND ABOVE-
KEYy MI-PRO SPECLAL -2-

PLATE, LOCR-OUT

SCHEW, SHOULDER =4=

FORK s SHIFTER -2=

HOUS ING; UPPER
-’I':l.i. WORK FOR 490 TO5 Rl-

SCREWs TAPPING -8-

—-20= SECTION A
"" REAR FRAME AND DR IVING MECHANISW
';-l Fan DesCmeno TC-120
-0 LIl TE ]

TIMEHISSIEI ~FOUR SPEED= —CONTINUED

39 490 7126
iﬂ| &#90 T2T
&l 430 T28
42| 490 TI9
&3 490 T30
~4| 16T 084
&5 490 T3l
tl| 490 732
&T 490 T3
#?i 493 515
%8 23 472
iﬂl aTy 523
iul 373 523
50| 26T 8O0S

Rl
LA
Rl
rl

Rl

LT
al
Rl

al

L1

Rl

BALLs DETENT —2-
SPRINGy; DETEMT —2-
WASHMER, WAVE
INSEAT, NY¥LOM

COVER, WYLODN

SCREM, 10=24& X L/Z C-I PAN-HD TAP —&—
SHIFTER, HANDLE
KNOB, SHIFTER

R L NO- 33586 AND BELOU-
“uiigr::::.m:n:ﬂginr AMD ABOVE=
PiNe 104 X 1-108 MED GDILED SPRIMG

RiNG,; RETAIMING .0&8 X
~SER IAL NO. 35586

L]
AMD BELDW-

RING, RETAIMING 048 X
~5SER LAL NOD. 35586
RiMG,; RETAINING 579 X
-SERJAL NOD. 35587

=042
AND BELDW—
- 035
AMD ABOVE-

__EHWHH-H



1

pr [
aa, LIE

=-2]= SECTION

STEERING MECHAMISM

— e
0 -21- SECTION &
. ' STEERING MECHAN[SM
: mn:m ZH Shrmrn Te=120
STEERING MECHAMISH

W

1o

= FESTED 5 URAED STATES 5F wmERcs

488
185

3
489
489
411

s
108
488

179
LBO

120
S4BT

120
180

179
L20

&AT
LT
48T

48T
1%

392
443

455

&7
orT

- 1]
597

635

812
Ols

392
Q8%
214
3Te
ols

Bz
392

987
B27
973

985
%

94
i3&

Rl
Rl

Rl
Rl

L3

Rl

Rl

L3S

WHMEEL, STEERIMG

BEAR ING, STEERING SHAFT =2-
PlMy 1/% X |-3/8 COILED SPRIMG
SHAFT ASSY, STEERING

BOLT, STEERING SHAFT
NUTy S/L&—18 IMP MYLOM INSERT
WASHERy 25/32 X 1-1/2 X 16 GA
PINs L/8 X 1=1/8 COT.

SHROUD AS5Y. STEERING SUPPORT
=FURNISH SHROUD 487 984 Ri-
SCREW, S/16~18 X 1/? MEX-HD CAP —2=
SCREW, 1/4—20 X 3/8 C-I MEX-HD CAP
==
WASHER, 9/32 X 5/8 X .065 C—F —2=
SHROUD ASSY, STEERING SUPPORT
WASHER, 5/1& IND MED LOCK =4-
HUTs S/16—18 IND HEE. =d4=
SCREW: 1/4=20 X 1/2 IND HEX-HD CAP
=P
SCREW, S/16-18 X 1/2 HEX—HD CAP —2-
WASHER, 9/32 X S5/8 X 065 c-1 -2-

COVER ASS5Yy FRONT STEERING GEAR
SCREW:; S/16~18 X 2-1/4 MEX-HD CAP
-2
COVER ASSY, STEERING GEAR

5TUD, DRAG LINE ROD
NUT; 3/B=24 HEN. JAM -2-

JOINT, TIE ROD -2-
NUTy 3/8-24 HEX. LOCK —-2-

1l

Lz|

L3

L&

(SRR TC-120

STEERING MECHANISA -CONTINUED

487
541

BT

8T
1T9

976 RL
293 A1

920 "L
79 AL

980 R1
B39

GEAR ASSY, STEERING DRAG LINK
BOLTs STEERING GEAR MOUNTING

BEARINGs STEERING GEAR -2-
BUSHIMGy STEER ING GEAR DRAG LINK

SUPPDAT ASSY, STEERING
SCREW: 3/8-1b X | HEX-HD CAP —2-




- =3 P= SECTION & B -Ti— SECTION A
"‘. FRONT AXLE . ' FRONT AXLE
:‘: _""":Ir.. ] TC=120 zl _::1"_. LSRN TC=120
| !
FRONT AXLE FROMT AXLE ~CONTIMUED

1 48T 940 A1 AXLE ASSY, FRONT
[ -FURNISH ANLE ASSY 541 305 Rl-
L sS4l 305 R1 AXLE ASSY, FRONT
8% 525 Rl HUT, 3/8=1% GRIPLD LOoCx
189 30% SCREM, 3/8=16 X 3-1/2 C—1 MEE-HD CAP

2| &AT 943 R1 BUSHING, FRONT AXLE =3-

3| ABT F44 RI1 ARM ASSY, SPINDLE RH

| 3Aas 52% R1 NUT,; 3/8—1& GRIPCO LOCK
189 305 SCREW, 3/8-1& K 3-1/2 C- HEN-HD cap
121 &T3 PINs T/16 X 1 COTe
| 490 943 Al WASHER; WUB CUP
551 &%8 Rl MASHER, 25/32 X 1-L/& X 22 GA

-1 OR AS REQUIRED-

o| 48T 948 RL  ARM ASSY, SPINDLE LW

A% 525 Rl MUTe 3/8=16 GRIPCOD LOCK
129 0% SCRE, 378=1& X 3=1/72 C=-1 HEX-HD CAP

| 121 &73 PIN, 7/6& % 1 COT.

| 490 43 A1 WASHER , HUB CuP |
551 &58 A1 WASHER, 25/32 X 1-1/% X 22 Gi

=1 QR &5 REQUIRED-
5 30T 920 R1 BEARING: FRONMT ANLE =&=

| 48T 949 A1 RODs TIE
114 49% MUTy 3/8=24% HEXK. JAM =2- |

T| 3% 594 R1 JOINT, TIE ROD =2=
&43 3386 NUT, 3/8—2& HEX. LDCE =2= |

I T ™ T
FSITED ™ LRSI S AT OF MaPRCA I ETED OF mERle



-23- SECTION & - -23= SECTION A
REAR AXLE l' REAR AXLE
:';- m:::. DEICRSIpY TC-120 K | _h:'r" prarT - TC-120
REAR ANLE AND DIFFERENT[AL REAR ANLE AMD DIFFERENTIAL —CONTINUED
Pt L& 48T 950 Rl  BEARIMG, REAR ANLE =2- =NOTE &
=SERIAL NO. &TSB4& AND BELOwW-
102 635 NUT, 3/B-16 HEN. —4—
179 B3y SCREW, 3/8-16 X 3/& HEN-HD CAP —4=
5T5 813 Ri WASHER, 25/32 X I-1/4 X L] GA —§=
541 438 Rl HEARIH-G-. REAR AXLE == =NOTE A-
=3ERIAL WO. 47585 AND ABDVE-
541 313 AL BOLT. REAR AXLE MOUNTING
180 ols SCREW, 3/8-16 X 1/2 IND WEX-HD Cap
-2-
Is6 112 A1 WASHER, 25/32 X 1-1/% X 11 GA C-F
10z sas MUTy 3/8=16 HEX. —g=
4TS 898 Rl KEV. 3716 X 1-3/4 sg PARALLEL -2-
-NOTE A=
NOTE & - THESE PARTS ARE NOT
INCLUDED IN THE DRIVE
ANLE ASSY-
1
- '
|
|
487 951 R9L AKLE ASSY, DRIVE |
1| 488 842 A1 HOUSING, DIFFERENTIAL CARRIER -2- |
2| 488 BA3 RL  AXLE -8 27/32 IN. LONG-
121 &73 PiNy T/64% X 1 COT.
90 963 R1 WASHER ., HUB Cup |
51 658 Rl WASHER, 25/37 X 1-1/4 X 22 ga
-A% REQUIRED- |
3| A8 B84 BRI ANLE -Z1 S5/6% TH. LONC—
| 121 &Ta PINy Tée4 X | COT.
| 490 983 A1 WASHER, HUB CUP |
| 551 &S8 Rl WASHER, 25/3Z X 1-1/% X 22 Ga
| —45 REQUIRED-
e 4 488 B4S RL  GEAR, BEVEL 16 T -2= |

S| 488 846 R1  GEAR, PINION 14 T =2- |
6 488 84T Rl PIN, DRIVE —3-

Tl 488 848 R1  WASHER, THRUST BAG RACE —3-

||| 488 849 Rl WASHER -3- |
9-| 408 B30 Rl SPROCKET, -45 T

10 259 181 Rl RIMG, RETAINER —2-

ll| 188 271 SCREW,: 5/16-18 X 3-3/4 HEN-HD CAP —iy
12| 472 146 Bl NUTy SFLE~18 LOCK —4=

13| 489 335 A1  BUSHING -2=

T J‘uuﬂ-um'ﬁ-m P 1 D ST OF A



e - 24 SECTION A = = 2h= SECTION &

l. BRAXES ﬂ BRARES

:-I “u":"‘. SLCETON TC-120 3 _'."; - BICHPTES ':-'E-I.?ﬂ -
[pISe SRAKE CONNECTIONS DISC BRAKE

489 a&lbt R1 BRAKE, DISC
491 999 Rl SIDE, PUCK CARRIER

492 000 RL  PUCKE -2—
#97 001 R1 WASHER, PUCK LOCK UP

492 002 Rl SIDEs CAN
492 003 R1 PINe PUCE —2-
492 DO& RL LEVER, CAM

492 005 RL SPAIMG; COMPRESSION RETURN
492 O0D& A1 WASHER,; THRUST

492 00T R1 NUTy CASTLE

120 189 PINg S/32 % 1 C-I CoT-
i 181 &20 SCREWs S5/16-24 X I IND HEX=HD CAP
= Q=
9 &15 990 NUT, S/16-24 TYPE CL HEX. LOCK =2-

1 1350 0UL Rl GRIP, SHIFTER WANDLE |
21 489 421 R1 LEVER, PARK BRAKE

3 &89 &19 Rl BRACKET AS5Y, BRAKE LEVER —2- |

180 a73 SCREW, S5/16-18 & LF2 HEX-HD CAP —i=
- &89 &18 R1 LINKE, BRAKE
619 85% AL WASHER, 11732 X 3/& X .59 I
| LT Te2 PIM, 3632 X S/8 PLAIN COTTER -Z-

5 &89 &lé R1 BRAKEy DISC
-FOR COMPONENTS, SEE LIST OF PARTS
UNDER DETAILS OF DISC BRAKE-

[ 384 645 RLL HUB ASS5Ys BRAXKE DISC ‘
19 T9l Rl pIM, 174 X 1-1/8 HV COILED SPRING

7! 489 417 BL  SPRING, BRAKE RETURN {

H-l 489 415 Rl BRACKET. BRAKE

120 374 WUTe 5/L&-1B HEX C-I =2-
180 073 SCREM, S/1&—18 X 142 C—I HEX-HD cap |

|

|.
i |

e R ——
TR P LM D DATDE O AWERICE FARTED i UFTID 51 AMES OF AmEmCL




e
=g S SECTION &
' WHEELS
:Ir::]' ranr a . TC=-120

iuuur WHEEL 5

48T 302 m)
490 641 R1
490 &43 R
8T 962 R]

BUSHING =4=

WHEEL -32-
VALVE -2-
CAPy WHEEL HuB -2-

." WHEELS
e | rant

= EUMEER
Fele

REAR WHEELS

1 490 &4 A)
2 YD 643 R
3 48T 982 R1

mﬁlﬂh‘ﬂhl‘l‘lﬂqﬂf%

WHEEL —-2=

YALVE -2=
CAP, WHEEL HUB -2~




- L SECTION A o —26— SECTION &
" DRAWBARS AND FRAME !' DRAWBARS AND FRAME
eyl (R Zencmetan TC-120 et L2 50 -8 arscaroe TC-120
BODY, FRAME AND DRAWEAR B00Y, FRAME AND ODRAWBAR ~CONTINUED
APTIE

1| &BT
491
491
120
13&
2 a7
3, &B7
&) 487
180
511
120
5 487
6| &BT

RAES = N AR OF e

a23
Qi

Gal

353
238

159
az2

953
aTe

597
193

aas

Bos

Rl
LA

LY

Rl

Rl

Rl

"l

Rl

BUMPER, SEAT SUPPORT REAR =2=
BOLT, S/L6-18 X 1=3/8 C-I HEX-HD

LOCK —&=

BOLTy S/L&—18 X 1-1/8 C—1 HEX-HD
LOCK =h=

WASHER, LL1/32 X LL/l& X .065 C—I =2-

WASHER, 11/32 ¥ L.0 K .080 C=I =&

BODYs RIDING MOWER

SPACER, BODY MOUNTING —&—
ANGLE, DRAWBAR
SCREW, S5/L6-18 X T/B C-I HEX-HMD CAP
=F=
NUTs S5/16—18 MEK. LOCKE —2-
WASHER, 11/32 X 11/16 X 065 C-I =2-

SEALy PRESSURILIED -2-

FRAME AS5Y. MAINM

=SERIAL ND. &7T584 AND BELDW-

& 541
| 180

| 120
T ST
T LTS ]
436

&4

-] &91
L] 530
| 541
&332

a7

122
7T

FhE
921
L]
130
19
L7

30

580

LY

Rl

Rl

e #m‘ﬁa

FRAME ASSY, MAIM
-SERTAL MOD. &TS85 AND ABDVE-
SCREMy 3/8—-18 X 1 C—I HEX-HD CAP
NUT, 3/8=16 C-I HEX.

CONTROL ASTY, THROTTLE
~FURNISH CONTROL 543 921 Rl AND
ENDB 530 117 Rl-
CONTROL ; THROTTLE
SCREM, 6—32 X L/2 C=IL SULT=PAN-HD
MALH =2=
MASHER, 11764 X 1332 ¥ .03& C-I -2-

SEAL; PRESS FRONT REST
wMOB, THROTTLE CONTROL

CLIP, SEAT SUPPORT MOUMT ING
~SERTAL WO. %7585 AND ABOVE-

PLUG, 2-3/32 C-1 BUTTON
=IGNIT ION HOLE-




L AT
L1 WL
SEAT

1| ses

2| 534

| 1se
120
| 1a

120
17

3 &av
4623

R T T o

953 R1

243 R9|

173
385
508 Rl

94
D44 RL

e RL
084 R1

—
s -
=2T= SECTION & o -27= SECTION a
SEAT
hicarmos TC-120 - | e 2EicmeoN TC=120

SEAT, CusHION
=~MILL WORK FOR 88 927 Rl=-

PACKAGE, SEAT SERVICT
=WILL WORK FOR 488 512 m)-
~CONSISTS DF

31 SEAT 534 285 R|
1 SCREW 180 173
I WASHER L20 Bps—

SCREW, 1/2-13 % | IwD HE X=MD CAP

WASHER, L/7 IMD MED LOCK

BOLTy 3/8 X 374 C-1 swomT 50-NK CRG
—_—F =

MASHER, 13/32 X 13/16 X 085 L

MUT, 3/8~-186 C-7 HEN. LOCK —-2=

SUPPORT ASSvy, SEaAT ADY
RUT, 3/8-1& C=-7 WiNG |




g =28= SECTION & o —-28= SECTION A
.' MOWER UMIT I’] HMOWER UKIT
= — —_
:: -.::::;u [ — TE=120 :5. | _:_‘:’_. ERCHITIOS TC-120
i gt Y
| MOWER HITCH WOWER HITCH —CONTINUED
[

1 16 922 Rl SCREW, 3/f8=16 X &=1/& C-L HE X—HD CAP T %38 046 RIL SECTOR, LIFT HANDLE

iT9 837 SCREW. 3/8=16 X 34 HE =MD CAP
374 18T Rl WASHER, SPRING RETAINING 179 839 SCREMy 378-18 X 1 €= HEX-HD CAP
102 &35 MUTy 3FB-16 HEX. =3-

] 438 D%0 Rl LEVER, MOWER LIFT
Sal 282 RI1 BUSHING, MOWER LIFT HAMDLE 19 885 Rl PN, 1/& X 1=3/8 MED COILED SPRING
—WlLL WORK FOR 488 04T Rl-

Z
3 488 049 R1 SPRINGy COMPRESSION
&

L] 488 039 AL SUPPORT AS5Y, LIFT BAR RH
5| 488 D4d R1 BUSHING s LIFT HANDLE 108 &29 PiMs 3/32 X T/8 COT. —2-
| 178 373 Rl MASHER, LT/32 R 1 X 1& GA =3 =-8-
6| &&3 B35 R1 GRIP, HANDLE

FRrED LT ED AR OF ARSER A SERITED i LTI STATLS. OF sl



-2%= SECTION & -9 SECTION &
'F' MOWER UNIT

II:' M:l!l UNIT

= p— Te-120 = — Te-120
|IHEI HITCH =CONTINUED
10 489 089 Ri ARM A55Y, MOWER LIFT FRONT RN

Il.| 489 0ob R PIN: PIVOT =2

| 120 394 WASHER, 17/32 X 1-1/16 X .0T4 ¢-2
.-.z... |
120 378 NUTy L/2-13 C=7 HEX. -2- :
le 488 062 ML  ROD, CONNECTING —2-
114 494 NUT, 3/8-24 HEX. JAM =-2- |
| 138 o8 PIN, 3/8 x 1-3/32 ROD END -2-
| 108 829 PENy 3732 X T/8 COT. —2= |
@ 1 se7 WASHER, 13/32 X 3/% X 1& GA -2- |
13 116 s3s CLEVIS: 3/8-24 X 2-3/16 SHORT ADy ROD
END -2 |
14 488 0Ss L ARW ASSY, MOWER LIFT REAR RH
19 B85 & PIN: 1/4 X 1-3/8 MED COILED SPRING |
IS 488 067 RI  CHANMEL, LIFT BAR REAR GUIDE -2—
20 893 m1 WASHER, 11/32 x | x Il GA C=Z —g=
L& 489 070 M1 PLATE. STIFFEMER —4—
19 578 Rl BOLT, S/16 X T/8 SO-NK CAG —&-
21 496 Rl WASHER; L1/32 X 3/% X .120 C=7 —4=
120 214 WASHER. S5/1& C-i mED LOCKE -&-
120 376 WUT, 5/16~18 HEX. —g

IT 479 &%8 Ro1  pEN ASSY, KLIK =2- |

18 492 380 R] FINs CLEVIS =2-
20 &01 Rl WASHER, L7732 X L-1/4 % «l19 C=f =2-

19 488 D&S Rl  CLEVIS, LOCKFIM FRONT BRACKET -2- |
20| 488 052 RI  ROD, MOWER LIFT REaR
21 488 053 Rl  ARM ASSY, MOWER LIFT REAR LM |

19 885 Rl PIN. L/& X 1-3/8 MED COILED sPRING
22 489 067 RL  ARM ASSY, MOWER LIFT FRONT LH |
20 893 R] WASHER; 11/32 x 1 % 11 Ga =2
=AS REQUIRED-
23| 488 058 Rl SUPPDRT ASSY. LIFT BAR LM
108 &z9 PIN: 3432 X T/B COTa =2= |
LT8 373 R1 WASHER, 17732 x 1 X 1& Ga L=F —-8=

2% 541 283 Rl BUSH ING , MOWER LIFT HANDLE |
| =WILL WORK FOR 488 04T R1- |

T T S o T T



ROWER UNIT

B

w0 LR L

=30~

SECTION A O
l' WOMER UNIT
i

=30= SECTION &

DESCWrMION

MOWER MAIN FRAME AND ENIFE UNIT

1 273 359
2 21 332 R1

3 489 434 R1

FITTING,

TC-120

3/16 AMGLE DRIVE LUB -3-

RINGy SMAP -2-

PULLEY,

BLADE -2-

PR W AT DTS OF Asdlla

el TEECEFTIOS TC=120

Rt i

HOWER MAIN FRAME AND ENIFE UNIT <CONTINUED

WASHER, THRUST =&
~NILL WORK FOR %89 &3% Rl-

“® 3g6 251 R1

5 324 105 R91 BEARING,; MEEOLE -2-

& 276 S5TE A91 BEARING, MEEDLE =-&-

FERTED i UnITER DAIFE OF AEEMCE



=3l- SECTION A g | SECTION &
MOWER UNIT '_ MOWER UNIT
W | uu:n DRICH PP TC-120 : II ”"::- R AT TC-120
1FI:IEI RATIN FRAME AND ENIFE UINIT —CONT [ NUED S5IDE DISCHARGE CHUTE AMD SHAOUD
T &89 430 R1 HOUSINGs BLADE SHAFT =2=
&1 T2 Rl BOLY:; S/LE=18 50-NK CRG -&-
19 27T R1 NUT. S5/1&—18 NYLON INSERT —B-
B &89 433 Rl SHAFT, MNEEDLE —2-
9 489 431 A1 SEAL, GREASE -2-
10| 489 432 R]  MASHER, THRUST -3-
11 26% 181 RL RING, SNAP -2-
12 626 803 RL KEYy 3/18 X 172 S0 PARALLEL -2-
13 488 080 R1 ADAPTER, BLADE -2-
el &13 SCREW, S5/1&~24 X 1=3/B IND HEX—HD
CAP —4—
120 214 WASHER, S5/L& IND MED LOCK =4-
120 368 NUT, SFL&=24 IND HEN, =4—
1% 490 %69 R) BLADEs 32 IN. MOWER -2— —HARD SURFACED-
~OPTIONAL WITH 88 081 Ri- 2
14 &88 081 R1 BLADEs; 32 IN. MOWER =2- —DPTIONAL WITH
430 &89 Al=
21 496 Rl WASHER, 11/32 X 3/4 K 120 C-2 —&— | CAlay
181 &37 SCREW, 3/8—2& X | IND HEX-HD CAP -2— |
120 382 WASHER. 3J8 IND WMED LOCK -2-
15| &4B8 OTT R1 BELT, BLADE DRIVE [
16 48T TT4 Al HOUSIMG ASSY, WMOWER 540 B9l AL PARTS ACCESSDRAY, SIOE DISCHARGCE CHUTE
AND SHROLUED
1T 488 o7@ A1 SHROUD ASSY, MOWER
180 oLs SCREW, L/4—Z20 X 3/8 C-1 HEX—HD CAP (1 540 944 R1  CHUTE ASSY,; ADAPTOR
=5
120 380 WASHER, L/& C-I mMED LOCK -8- 2 540 948 A1 SHROUD, GRASS DEFLECTOR
18| 53 182 D SPRING, PEDAL RETURN
19| 489 073 R1  ARM, IDLER
120 3717 NUTy 3/8-16 C=7 HEX.
180 128 SCREW, 3/B-1& X 1-3/4 C—I HEN-HD CAP
20| 493 384% Rl SPACER, IDLER PULLEY
—REPLACES 359 10% R]=
21 489 OT4 R91 IDLER; BALL BRG
—DPTIOMNAL W/491 395 ml-
Ill 491 395 RL [OLER, SALL BRG
—OPTIONAL W/%8% OT4 R9L-—
22 489 071 RL SHAFT ASS5Y
Z1% 753 NUTy B/4—165 HEX. JANM
23 4T3 428 A91 SEAL, SPIMDLE OIL -2—
2%| 473 431 AZ SPACFR, PULLEY -2=
25 4T3 429 |m) SPACER, SPLIT OUTER
26| 543 196 Ri SPACER, SPINOLE BEARING
—WILL WORE FOR &81 098 Rl-
Z7| 481 09T Rl  BUSHING, BAGC 0D
28 4T3 430 R91 BEARING ASSY, SPINDLE
=FURNISH CUP 651 814 Rl, CONE
&51 815 R91 AND SPACER 543 196 RI-
28 851 Bl4 Rl CUPs SPINDLE BEARING
29 &88 OT1 R1 PULLEY, CENTER SPINDLE
30, 473 435 Rl BOLT, EMD
6l4 452 R WASHER: 13732 X 1-1/% X 11 GA C-f
490 196 Rl WASHER, 1332 X 1-1/4 X .180
31 19 T00 91 FITTING, 3/16 45 DEC DRIVE TYPE LuB
32| 490 490 Rl  GUIDE, PTO BELT
33| 651 815 R9L COME, SPINOLE BEARING
RS W R T FONTED ™ UNITRE §TATES oF




MOWER UMIT
o art
e DpHATION

SECTION &

|FRONT BUMPER ATTACHMENT

I S0-NKE CRG —&—

378 C—1 MED LOCE —%-
13732 % 13/16 X 065 E=J ==

1| #93 302 Rl BUMPER ASSY. FRORT
[ 17 35L KL BOLT, 3/B X 1 €~

120 377 MUT, Me-16 C-L HEL. =&—
| 120 382 WASHER

120 394 WASHER,

TL 198 H GROMBET =2-

| PRODUCT GRAPHIC

5

545 G4l B91 PACKAGE, PRODUCT GRAPHIC
| ~CONSIST OF
554 942 A1 4 PRODUCT GRAPHIC, IH
Z T5% 001 Rl § PRODUCT GRAPHIC, MOWER HARNING
| 54% 943 Rl 4 PRODUCT GRAPWIC: IH INTERMAT IOMAL
CREST -2=-
| 545 944 RL § PADDUCT GRAPHIC. GEAR SELECTOR
[ INSTRUCT [ONS
545 945 Rl & PRODUCT GRAPHIC, MOWER CLUTCH
| IN5 TRUCT 1ONS
| %45 948 Rl $ PRODUCT GRAPHIC, MONER LIFT LEVER
NS TRUCT 1045
| 545 948 RL $ PRODUCT GRAPHIC, MODEL DESIGNATION
| STRIP AH
545 94T K1 & PRODUCT GRAPHIC, MODEL DESIGNATION
| STRIP LH
|  5&% 949 Rl $ PRODUCT GRAPHIC, PARRKING BRAKE
18NS TRUCT [ONS
| 54% 951 RL 3 PRODUCT GRAPHIC THROTTLE
INSTRUCTIODN
| 548 953 Rl § PRODUCT GRAPHIC, LGWLITIOM
INSTRUCTION —ELECTRIC STARTING=
488 TOL R1 s PRODUCT GRAPHIC, SPEED CONTROL
| 488 sls RL § PRODUCT GRAPHIC, MARE AND
IS5 TRUCTIONS
428 623 AL 4 PRODUCT GRAPHIC, AR CLEANER
543 &TE RL & PRODUCT GRAPHIC, BE CAREFUL

metih

T IO SAIEE OF aeERICE

—
TC-120

g =-32- SECTION &
.1 MOWER UMIT
g o0 SescETaR TC=120
| REAR BUMPER, WEIGHT B0 AND STAND
I
| 2
2
1
CA-I58
ATTACHMENT; WEIGHT 80X
-CONMSISTS OF ALL PARTS MARKED
UNIT A=
ATTACHMENT, REAR BUMPER
—CONSTISTS OF BLL PARTS MARKED
UNIT B
ATTACHMENT, STAND
-CONSISTS OF ALL PARTS MARKED
UNMIT C=
1 493 311 Rl BOX ASSYe MEIGHT =UNIT A—
z 493 31T R1 STAND ASSY =UNIT €=
180 080 SCREW,; 3/16-18 X 1=1/8 IND HEX-HD
CAP =&—
120 21% MASHER, S/1& MED LOCK ==
120 37& NUT, S/l&—18 HEX. =&
3 &93 308 R1 BUMPER ASSY, REAR =UNIT B—
180 121 SCREW. 3/8-16 X 1=-1/2 IMD HEX-HD CAar
—ip=
120 382 WASHER, 3/8 C-I MED LOCX =&
120 377 NUT, 3/8=16 C-1 HELs —&=
20 803 Rl WASHER, 1132 X 1 K 11 GA €~ =-L&=
& %93 320 Rl CHAIM. SAFETY -UNIT E-
5| 493 321 RL  HOOK, EYE —UNIT €=
|2 153 268 AL PRODUCT GRAPHIC, IH
| ~UNIT A—
|
" 4 U Sramer oF aislLE




=1
EQUIPMENT

SECTION AA

CONTENTS

TC-120

DESCRIFPTION Gp| Pg | Grid DESCRIPTION Gp| Pg| Grid

BLADE, International 10.... 3
SNOW THEOWER, Internationall
o T | e e e ek T
SWEEFER

SR D R e e 13

B RER e s, e e s 19
TRAILER, Internatiomal 3 ... 5

FRINTED I UMITID STATES OF AMERICE

Revision No. B



P SECTION AA
MEMORANDA

TC-120

PRINTED |W UNITED STATES oF AMERIEA Revision No. 8



-3- SECTION AA
INTERNATIONAL 10 BLADE (36-Inch)

TC-120

INTERNATIONAL 10 BLADE (36-Inch)

Built 1968 and Since

INDEX TO UNITS

DESCRIPTION Page

BLADE, INTERNATIONAL 10

LR e L R R R R E R R ] 4‘

PRODUCT GRAPHICS

e R L R R R R R RN RN R I I R 4

FRINTED IN UNITED STATES OF AMENICA



e SECTION && = = SECTIODN A&
ﬂ INTERNATIONAL LO BLADE " INTERNAT IONAL 10 BLADE
i PrE—— TC-120 el LS mcnrcs TC-120

1 -
INTERNATIOMAL 10 BLADE —CONTINUED

1 &90 &bl R1 BRACKET A55Y, ATTACHING

PRODUCT GRAFHICS
2 490 &&6 R1 BLADE ASSY

119 201 ™ PIN, 378 % 2 COT. 1 001 029 R3 PRODUCT GRAPHIC, IH
120 1&9 PIN, SF32 X 1 C-1 COT.
b 25T « WASHER, L3/16 X 1-3/&% X 148 C-I

3 *90 &ATT.RL LIFT ASSY

& 490 ATBJRL BRACKET, RETAINER LH

120 377 NUT, 3/8-18& C-I HEX.
180 130 SCREW, 3/B-16 X 2 C—I HEX-HD CAP
120 3az WASHERs 3/8 C=I MED LODCE

5 &80 4T9.RL BRACKEYT, RETAIMER RH
120 377 NUT, 3/8-18& C-I HEX.
180 130 SCREW,; 3/8-16 X 2 C-I HEX-HD CAP
120 382 WASHERs 3/8 C-I MED LOCK

& 480 523 A1 PIN, QUICE ATTACHABLE COT. -2-

T 490 480 RL SHAFT. LIFT PIVOT
120 169 PINy 5/32 X | C-I COT. =2-

B 490 481 Rl ROD, LIFT -2-

9 Lak 242 « CLEVIS: S/Ll6-24 X 2-1/7% C-I LT aDJ
ROD EMD =-2-

16| 490 530 ml PIM; CLEVIS —2-
120 3Maé WASHER; 5/16 X 3/4 X 065 C-1 =-2=-

11| 4TS5 579 R1 PNy COT. =&=

I P W SATES OF AL



-5- SECTION AA
INTERNATIONAL 3 TRAILER
TC-120
INTERNATIONAL 3 TRAILER
Built 1969 and Since
INDEX TO UNITS
DESCRIFTION Page
TRAILER| International 3‘-l--l--lIl--l-t-l-l-|n-v|¢i-t----------------q----.--.. 2
PHEOBDGTE GRATHECS o sna s st sssenins iesensslens ss il sl o 6 mi- 6 e &

FRINTED IN UMITED STATES OF AMERICA



o —§— SECTION && g —b= SECTION AA
.' [NTERMATIONAL 3 TRAILER !' INTERMATIOMAL 3 TRAILER

] e avicermen Te-h20 | e TC-120
Sl -1

| INTERKATIOMAL 3 TRAILER

1 493 358 AL

2 493 359 Rl
15T T2@

120 3ATS

3 493 380 RL
157 Tl&

120 375
21 8l& R1

FERES 1M UWTD STATES OF melCA

BODY AS5Ys CART

|
INTERMATIONAL 3 TRAILER =CONTIMUED

4
-

s 8
i [
R |
: iy
[ ,-‘*
= -

4 493 3sl AL STRAP, HITCH

| 15T 728 SCREW, LF&=20 X 3/& C=L TRUSS-HD S5LT
SUPPORT, AXLE MACH =2=
SCREWs L/4-30 X 34 C-1 TRUSS=HD SLT | 120 375 NUT, 1/&—20 C-I HEX. —-2-

MACH —&=
NUTs L7420 C~1 HEX. =&=

BAR, TOW

SCREWs LF4—20 X L/2 C=I TRUSS-HD SLT

MACH —-3=
NUT; LF&=20 C=1 HER. =3=
PiM, 172 X 3 C-1 5TD-HD

5 493 342 RL SHAFT, AXLE

& %93 383 R1L WHEEL AND TIRE ASSY =Z-

T %93 3464 RIL RETAINER; AXLE LOCK -i-

gl2 752 o1T Rl  PRODUCT GRAPHIC, IH

2 752 29% R1 PROGUCT GRAPHIC, [NTERMATIONAL

2 T5% 030 Rl PRODUCT GRAPHIC, MODEL DESIGHATION

#‘mlwm



- 2
INTERNATIONAL CADET C-32 SNOW THRECOWER

SECTION AA

TC-120

CADET 60 RIDING MOWER WITH C-32 SNOW THROWER

Built 1969 and Since

INDEX TO UNITS

DESCRIPTION

Page

BEAR BOK . o Getapeas o

Sl L A A FE R N R R R R s

PRODUCT GRAFHICS lII.i"!lllil-i"..ill--'l'llii

AR R EEE e e

RDTDR -ll-Ilii"'IIilil""l'llli-l-"I-lll--'

B L R R N R R R R A A R R

SUPPORT FRAME AND DRIVE ...cinscecscasessscsces

L I I I R e

THROWER HOUSING AND DRIVE ., ...ccunuvncncsnsanraccnsas

11

12

12

FRINTED 1N UMITED STATECS OF AMERICA



g =g SECTION A& -8 SECTION AA
INTERNATIONAL CADET C-32 SNODW THROWER 'D‘ INTERMATIONAL CADET C=32 SMOW THROWER

g epp— TC-120 - e e TC=120
SUFPORT FRAME AMD DRIVE PARTS SUPFORT FRAME AND DR IVE PFARTS =CONTINUED
|
|
1
|
1 493 &48 R SHAFT, TRANSFER ? 493 o642 Rl BRACKET A35Ys UPPORT
IT 351 Al BOLYTs 3/8 X 1 IND 50-MK CAG -2-
2 23 TT0 R1 KEY: 316 X T/B 50 PARALLEL -2- 120 396 WASHER, 17/32 X 1-1/16 095 C-1 -2-
120 3a2 WASHER s 3/8 C=1 MED LOCK =2=
3 269 181 R]1 RING, RETAINING -2- 120 3Ty NUT, 378-16 C—I HEX. -2
& &%T% 62T R91L BEARING, BALL —2- 10 433 &%0 Rl V-BELT
5 &93 4% R BEARING ASSY, TRANSFER Ll 97 &%9 R ROD, FRAME PIvaT
1T 351 Rl BOLT, 3/8 X 1 IND 50-KE CAG -2~ 17T 923 PIM, 178 X 3/% C-I COT. -2-
120 382 MASHER, 3/8 (-1 MED LOCK -2-
120 37T HUTy 3/8=16 C-I HEX. —-2- 1z %93 535 Rl BRACKET AS55Y, ATTACHING
%93 807 R1 SHEAVE W/rF3ET SCREW -iI- 13 %93 &Z2 RZ FRAME AS55Y, SUPPORT
iT 351 RL BOLT, 378=1& X 1 IND S50-NE
T| 386 2T4 BRI  SHEAVE W/SET SCREW CRE —d=
120 394 WASHER, 13732 X 13716 X .08% C-1 —&
8 493 &49 R V=BELT 120 382 WASHER y 3/8 C=I MED LOCE =%&—
| 120 ATT NUT; 3F8~1& C—I HMEX. =%
1
|
|
|
AT CuRER DO OF amFirL PRI SEATS OF AMRENCA,




-
INTERNATIONAL CADET £-32 SNOW THROWER

SECTION A&

h

HLUARELE ERICRION

TC=120

0 -5 SECTION aa
. ' INTERNAT IONAL CADET C=37 SNOW THROWER
iy e 1 LRIt TC-120

1%

I'SIJPH:F.T FRAME AND DRIWE PARTS -—CONTINUED

18]

1T
18

19

540 522 R1 RODy TDLER TENRSION
493 640 RZ IDLER, V-BELT =2-
493 &3Z2 R2Z BAR, IDLER PIWwOT
1T 351 R} BOLT, 378 X 1 IND
S0=NK CRG
120 39% WASHMERy L3732 X L3/1s X
«085 C-1
274 993 MUTy 3/8=16 C=I HMEX. LOCK
lao 128 SCREW, 3/6-16 X 1-3/4 IND HEX-HD CAP
120 382 WASHER, 3/8 C-I MED LOCK
L20 3TT MUT, 3/8-186 C—I HEX.
543 034 R] GUIDEs BELT
493 431 R2 SPRING
120 ATe MUT, S/L6-1B C~I HEN.
13% 238 R1 WASHER, 11732 X L X 1& GA C-f -2-
LT 923 PINe 1/8 X 3/4 C-I COT.
&TS 579 R) PIM. HAIR -2-
120 39& WASHER, 13732 X 13/1& X .06% C-I -2-
18 &85 AL BOLT, 3/8 X 1-1/2 IND
SQ=MK CRG
120 382 WASHER, 3/8 C-1I MED LOCK
120 377 NUTy 3/8=16 C=I HEX.
120 394 WASHER, 13/32 x 13/1& X .06% C-Z -2-
401 245 R1 PIMy CLEVIS -2

PRI 14 CnTED VAN OF auERITA



=10=

INTERNAT IOMAL CADET C-32 5SMOW THROWER

K

M
e, AET
- s

1| 542
21

120
120

2| ams
| W

120
b

120
3 8T
120

18
120
iy 493
5 a7
120

1]
120
& 397

T 3T

-—]_m.

T32
TavT

214
ITe

565
351

3TT
548

382
ATe
673
21%
S&T
040
ars
626
g
]

03T

Rl
Rl

Rl
L3

Rl
L3

RL

THROWER HOUSING AND DRIVE

2

BLADE

BOLT, S/L&=18 X 578 IND SQ-NK CRG

~5-

WASHERs 5/16 C-I MED LOCK -5

MUT, 5F16—-18 C-I HEX. =5-
RUKMER -2-
BOLT, 378 X 1 IND
SO-NK CRG —4-
NUTy 3/8=16 C-I HEX. =4&=
WASHER, 3/B X 3% X .09
C=1 =&

WASHER, 3/8 C-1 MED LOCK =-4-

GUARDy DEFLECTDR
NUT. S/Lb=IB C=I HEK. —I-
BOLT, 5/16 X L/2 IND SO=-NE CRG

MASHER, 5/16 C-I MED LOCK =2=

HOUS ING ASSY

CLIP; RETAIMER =3—
NUTy 15420 C=I HEX.
BOLT, LF&% X 172 IND

S8—NE CRG =6=

-t

WASHER, 1/& C—I MED LOCE -&—

CAP, DEFLECTOR

CHUTE AS5Y. SNOW

i,

-1 SECTIDN AR
INTERNATIONAL CADET C-32 SNOW THROWER
HT:‘-R fbes i TC=-120
THROWER HOUSIMG AND DRIVE =CDNTINMUED

12

13

L5
1&

17| PO

FTED I USITED FJ-!-;G'*!MI

397
1§

LR l-]

a7
97
L2
120
n7
T
120
129

&3

%93

&7 4
&93

2

039
551

548

0%l

Oas
arz

Z1%
iTe

Dad
043
169
EETY
21

&03

Tae
59&

327

Rl

R1

Rl
R1

Rl

RL

Rl

L%

Rl

MUT ASSY, WING -2-
WASHER; 3/B C=I -2-

INT EXT TOOTH LOCK DEFLECTOR

WASHER s 3/8B X 3% X .095

E-I
SPROCKET AS557s 12T
SUPPOAT; BAG
BOLT, SF1&6 X 1 IND 5Q-NK
CRG

MASHER, S/16 C-I MED LOCK
WUT, S5F1l6-18 C-I HEN.

SPRIKG
JOINT AS5Ya

FiM;
WA SHER &

UNIVERSAL
HANDLE, CHUTE CONTROL

PIN: SPRING
=FOR SPRING M/PLUG=

SPRING W/PLUG
SPR NG

PLUG

5732 & L €I COT. =-2=
13732 x 13716 R 085 C-I




=i1= SECTION AA a =)= SECTION A&
' INTERNATIONAL CADET C=32 SNOW THROWER ' ' INTERNAT IONMAL CADET C-37 SNOW THEOWER
ez i Descwmos Te-120 - - S ECHFT TC-120
THROWER HOUSING AMD DRIVE ~CONTINUED GEAR B0Ox j

18 %93 59T R1 BRACKET, SPRING MTG

18 58% R1 B0LTs 3738 X L-1L/% IND
S9-HNKE CRG

120 39% WASHER, 13/32 X 13716 X
=085 C=I

120 382 WASHER, 3/8 C~-I MED LOCK

120 377 NUTy 3/8=le& C-I HEX.

19 4T& 088 R1 BOLT, SPRING TEMSIODNER

20 Lo& 03T CLEVIS. 5/16=24% LT ADJ ROD END =2-

21 4590 »81 Rl ROD, LIFT —-2-

490 530 Rl PLNy CLEVIS -2-—
4TS §T9 Rl PINy HAIR =%
120 386 WASMER, LT/32 X L-1/186 X .095% C-1

-2-

22 493 418 R] BRACKET ASS5Y, CHUTE

COMNTROL

FRTEC ™ UMD (Tl OF Mafita

&9

- : AR A
1 493 Sal Al HOUSING
180 124 SCREW, 3/8-1& X 1-1/4 IND HEX-HD CAP
e
120 382 WASHER, 3/B C=I MED LOCK —4—
120 394 WASHER, 13732 X L3716 X 065 C=I =&=
120 3aT7 NUT, 3/8-16 C~I HEN. —&-
2| 493 S42 Rl COVER
iTa 434 SCREWs 1/4-14 X 1/2 C—I HEK-HD TAP.
-4
3| 493 543 Rl GASKET

& 493 546 R1 GEARs MITER 25T =-2-

5 493 54% R1 SHAFT
& &TS &42 R EEYy, 3/16 X 11716 SO-PARALLEL -2-
4TS 82T R91 BEARING, BALL -2-
a 475 &28 R9] BEARING, BALL -2-
‘1: 269 181 Rl RINGy AETAINING —&—
o 493 545 R9L SEAL, OIL =-2-
L1 S42 Tal Rl SHAFT, OUTPUT

12'Q 5 024 EEY» 3/16 X 1 50 PARALLEL

PRISTED B USSTED STEES OF AsalRiCa



SECTION Ak

TC-120

— _—
-12- SECTION AA -12-
.D' INTERNATIOMAL CADET C-32 SNOW THROWER INTERNATIONAL CADET C-32 SNDW THROWER
:;‘ o . i aetie TC=129 = SEECHTEIN
|noTOR |moToR -cowTiMuED
' |
|
|
-]
CAIET A
i
|
1 493 559 Rl ROTOR ASSY l
PRODUCT GRAPHICS
2 475 538 R91 BEARING W/SET SCAEW -2-
16 BT R1 BTy 5/L6 K 3/4 IND | 490 0aT Rl RIT,; PRODUCT GRAPHICE
S0-MK CRG —&— :
120 3Te NUT; 5/16=18 C=I HEE: =&— |
120 Z14 WASHER: 5/16 C—I MED LOCLK -&-
k] 493 405 AL SPACER
180 132 BOLT, 3/8-16 X 2-1/& IND HEX—HD CAP
120 377 NUT, 3/8-18& C-I HEN.
ahs S48 WASHER, 3/8 X 3/4 X .08%
120 382 WASHER; 3/F8 C=7 MED LOCK
& 493 404 R1 SPRAOCKET, CHAIN TDLER
5 542 T30 R1 SPROCKET ASSY —12T-
—REPLACES 493 598 Rl-=
=USED W/SSHAFT 542 T3l al-
21 000 Rl PINs; 3/l& X L=L7F% MED
& &93 s0& R91 BEARING WSSET SCREW
L& 897 R1 BOLT, S/lo—18 x 3/4 IND SQ-NK CRG
P
120 376 NUT; SFla=18 C=F HER. ==
128 214 WASHER., 5716 C-I MED LOCE -3-
T 493 &02 R1 CHAIN
AVAILABLE A5 COMPLETE CHAIM OR WSE
9 LInxS OF NO. %1 RIVETED ROLLER
CHAIN FRO®™ 10 FT ROLL MARKED
—&TSETIRGE- E | CONMNECTING LINE
=13060—
i
i iibisining e
PRIHTEE i UmPED STATDS OF el PR TED = oniIED WATEE & amERta



e 1S SECTION AA
1 LAWN SWEEPER

INDEX TO UNITS TC-120
DESCRIPTION Page DESCRIPTION Page
BASKET, Sweeper ...... P e 16
FRAME ....... P o A T R 14
HEEEH .o 3 st s s smnilf g 17
PRODUCT GRAFPHICS .. .o0ces s i 17
WHEELS AND RELATED
PARTS i i T e iuawia - 15
j S
.

FRINTED |H UNITED STATES OF AMEDRICA



o e L SECTION aa o Lo SECTION AA
.. 1 LAWN SWEERER ﬂ 1 LAWN SHEEPER
e Famt Fr TC=-120 ol BLECRMZ TC=-120

= [ Ll
FRAME

1 543
|

2 542

| &2

| 2

120

120

3 542

4 542

5 542

& 562

543

| 120

T 542

L] a2

9 552

o 542

543

120

543

120

058

L LE
aaz
B84
92

393

B53
86l
862

855
065

iTe
aso
a5l
52

as3
065

iTe
1

3715

Rl
L3
Rl

RL

Ly

L3}
Rl

LY
L
"l
L]

"l

Rl

FRAME —CONTINUED

CASTER AS5Y. SWEEPER 11 542 854 R1
=REPLACES RDLLER 542 B&T Rl« 543 D&k R1
FORKE 542 B48 R1l AND SLEEVE
5T 849 Rl- 120 3aTs

BRACKET, BRUSH ADJUSTING -2- 12 542 BS54 R

BOLY 121 z22

NUT, S/L6—18 X 2-1/2 SPAN WING
WASHER, 9/32 X 5/8 X 065

-
WASHER,; 11732 X LLS/6 K =3~
~O&8 C=]

CORD A55Yy ELASTIC
SPACER, FORE —&-—

WA SHER —2-

BLOCE,; ROLLER PIVOT =2-
BOLT, 5/16-16 X 1-5/8 IND CONTOQUR-HD
==
MUT, S/L6 IND HEX. -3- ‘

FRAME, UPPER SUPPORT LM
FRAME; UPPER SUPPORT RH
FRAME, LOWER SUPPORT LM

FRAME; LOWER SUPPDRT RH
BOLT, 5F1&6—18 X 1-5/8 IND CONTOUR-HD

MUT: %5/1&6 IND HEX. -2-

BOLT, 1/4=-20 X 1-1/4 IND CONTOUR-HD
3=

MUTy 1/4—-20 IND HEX. —-2-

PRRSEG B LMTED SRR OF amEhCa

BRACE,; FRAME

BOLT s
-
HUT,

Lis—20 X 1-1/% IND CONTOUR—HD

Li%—20 EIND HEX. —2-

HODY ; BASKET STOP =2=

PN,

3732 % 3f& C-1 COT. =2=

FRINIES 1 OREID $TATTE OF PR



=]
ki

-15-

I LAWN SWEEPER

LLLS
i,

Lo

B iy

SECTION AA

IH!:E'I-EN TC-120

5]

L

LIt
L=

=] 5= SECTION A&

1 LAWN SWEEFER

| FART
LY

|WHEELS AND RELATED PARTS

12

11
12

13
13

14
15|

&

ERTID: s ATID STalfs OF avilld s

Sa2

562
21

Sa2
542
542
542
542
LT
857
126
542

a2

542
S&7

542
542

542

B2z

B2
Ta5

-F4]
B2e
B2T
a2a
B29
B30
LED
&53
iTT

LEE]

B
a3s

B35
B3

a32
B3T

Rl

Rl
Rl

Al
Rl
Rl
Rl
B9l
Rl
Rl
L]

L3

Rl
Rl

Rl
Rl

Rl
Rl

L3

N

WHEELS AMD RELATED PARTS —CONTINUED

SIDE PLATE, RH

SIDE PLATE, LW
SCREMy S57/16-18 X S/B C—1 —&—

TUSE, ADJUSTING
SHAFT A55Y. REEL
SPACER, REEL SHAFT =2-
TIE ROD. BOTTOM
BEARING, BALL -2-

EXTENSION ASSY, HOOD

HOOD
BOLT, U/4-20 X 374 IND SG-Ne CRG -2-
NUT, 174=20 C-I WING -2-

TIRE A5SYy WHEEL =2-
=FURNISH WHEEL 543 028 ®l
TIRE 543 029 Rl-

AND

WASHER, FIBER =2-=
PAMLS -2-

GEAR, PINION RH
GEARy PINION LH

ROQy HOOD COMTROL -2-
WASHER, FIBER -2-

CLAMP, HOOD —-2-

ir 542
171
12g

la 542

19 543

20 343
52

|

A

DEsCAIFTION TC=120

839
039

3wz
B&]
o2

029
az3

R1

R1
"l

Rl
El

UMD STADTS OFF deliC 4

l /4

CLAMP, BRUSH STRIP —B-
SCREW, L1/%—28 X 5/8 C-I TYPE C HEX-
HD TAP. -8-
MASHER, 9732 K 5/8 X .D&5 C=2 -2-
STRIP; BRUSH -8-
WHEEL =2-
TIRE -2-

INSERTs; WHEEL AXLE =2=




-1e- SECTION A& o 1&-
= SECTIDN AA
'“' 1 LAWN SWEEPER "l 1 LAWM SWEEPER
EE, FaET iy -
- nr, FAET
[ETTTI TC=128 o= e JESCEETON TC=120

L= LRl L

1 5&2
2 52
3 Sag
& G&2
&53

21

5 S&d
& Ga2
7 542
B S&2
L] L&z
10| S&2
11 582
543

LEBY

1a

125

1iés

120

120

FENTED e UNITD STATIE OF avEmta

B&9
arc
arl

BT2
159

222
ars
BT&
8BTS
aTe

aTe

BTa

Ba0
Dt
ois

£l

&53
934
423
ars

Rl

Rl
Rl

’l
Rl
RL
Rl
L}

Al

El

L3
Rl

BASKET
FRAME, LOWER BASKET
FRAME, UPPER BASKET
CLAMP, BASKET BOTTOM
SCREW, 1/4-30 N 378 IND SLT-RO-HD
MACH —5=
MUTe LF4=20 INP NYLON INSERT =5=
ROPE as5Y
STOP, BASKET HDOR -2—
TUBE, BASKEET SUPPORT
RODy; BASKET FRAME PIVOT
BRACKET s FRAME —2-
—HEPLALCES 542 87T &1 AMD SPACER
542 881 Rl-
BRACKET, BASKET -2-

BOLT, CLODSED EYE

SCREW, 1/4-20 X 1-1/% END CONTOUR=HD |

SCREW, 1/4=20 X S/8 IND
HE X=HD CAP
NUT, 1/4=20 INP NYLON
INSERT
NUTy L/72-20 =2=
NUT, L/2=20 END HEX. JAM =2=

WASHER; 1/4 C-I INT=TOOTH LOCK =12-

NUT. 1/&-20 IND HMEXK. —-T-

FRRRIIED (v R AR OF GeBEA



= -17= SECTION Ad q -17- SECTION A&
':I 1 LAWM SWEEPER Il 1 LAWN SWEEPER
:‘I;_ "ﬂ‘ CHICHFTGS TC=120 :. | .:::n SESCRPFTER TC=120
MITCH |HITEH -CONTINUED
[

=4

.-.A-E
r
CAEITA
1 547 A6% RL YORE ; #HITCH
PRODUCT GRAPHICS
F 542 BeS R CLAMP, SPACER -32-
l& 888 R BOLT, S5/L6&-18 X 1-1/4% 3Q NK CRG —Z2-
411 59T RL NUTy 5FL6—18 INF NYLON INSERT =2-
L3T 185 PIN, 1/8 X 1 C= COT. =2- 2 752 OLT Rl PRODUCT GRAPHIC: IH
3 542 846 RL BRACKET ; AMGLE LH |2 152 294 Rl PHODUCT GRAPHIC; INTERAMATIDNAL
L] 542 B&E R1 LOCKy BAR -2-
22 92¢ R1 PINs 1Ff&% N 354 INP SLT
SPRING =2-
LBD D22 SCREW, L1/&-20 X 1 IND MER-MD CAP —2-
18 3os AL NUTy l#e=20 INP
NYLON [NSERT —2=
180 OoT9 SCREW, 5/l6=-18 x | MO
HMEX=HD CAP —g—
411 59T RL RUT, SFl&e—18 INP

NYLOM INSERT —&—
5 542 BaT R] BRACEET, AMGLE RH
6] 543 Da9 RI TOMGUE, HITCH

T 543 050 Rl CLAMP, TONGUE -2-

2 320 R1 PIMy 378 X 1-2%732 C-1I ROD EMD
4T3 %43 R1 PINe QUICK ATTACHABLE
1D Dl& SCREMy L/4-20 X 1/2 IND HEX=HD CAP
il |
LBD 02& SCREW, 1/&-20 X 1-1/% IND HEX-HD CAP
120 375 NUTs 1F4—20 IND HEX. =5=

— e
REAED O UHEED STATED OF akDECA BT STATER OF AmaDNICA



=] B= SECTION A& =18= SECTION AA
ﬁ 1 LAWNM SWEEFER ﬂ 1 LAWN SHEEPER

FAET - (18 Faad -
z! el TR T L] TC=120 m| s ol DESCHPTEDR TC=-120
‘
i .
| |
l
! ]
| ]
I |
|
{
1
|
|
|
|
1
| |
i

e e —
WETED (e UNTIED TATES OF adENICE PEENTED i D STATIE OF ARACA



il SECTION AA
2 LAWN SWEEPER

TC-120

INTEENATIONAL 2 LAWN SWEEPER

Built 1973 and Since

PRINTED 4 UNITED STATES OF AMERICA Revizion No. 8



=20=
2 LAWN SWEEPER

SECTION AA

INDEX TO UNITS

TC-120

DESCRIPTION Gp|Pg | Grid DESCRIPTION Gp| Pg| Grid
BASKET AND MOUNTING ... 24
BRUSH AND WHEELS ....... 21
R 22
R e 26
PRODUCT GRAPHIC ........ 26

FRINTED IM UMITED STATES OF AMERICSA

Bevision Mo. 8



=-21-
’ql 2 LAWN SWEEPER i
ur. | !

s S TC=120

ML |

= =21=
.' 2 LAwN SWEEPER SEVRI. &
e PART

=iy LI} SRI k. TC=120

|IILF5H AND WHEELS

12
12

13
14

(ST i LT SRR OF ansbRCa

BRUSH AND WHEELS

~CONTINUED

59
59
21
59
59
59
59
120
w45
59
59
59

59

59
59

542

59

azs
B24
T&S
82s
841
LFY
a2
221
12
a3a
LEL)
LEL
L EL]
LELY

833
83z

829
LFL

Ci
c1
Rl
cl
cl
cl
ci

ci1
cl
c1
cl
Rl

c1
cl

Rl
ci

PLATE, SIDE AM

PLATE, SIDE LM
SCREWs S5/16-18 X S/8 C=I SG-HD

CUP-PT SET -&-

TUBE, ADJ.

SHAFT, REEL

EXTENSIDOM, HODD

HOOD
SCREW, LO-24 X L/Z INP SLT MACH =3-
NUTy L10=24& SPRING =3-

WHEEL =2-

TIREy 10.5 X 1.75 =2-

WASHER , SPECIAL -4~-

WASHER, FIBER -2-

PAWL -2-

GEAR, PINION RH
GEARy PINION LW

BEARING, BALL -2-

ROD, TIE

REVISION NO. &

15 59
| 180
1a2

16| S5&2
| 17
i7 59
ia 59
180

18

1% 59
20| 59
21 59
133

22| =8
19

23 55
120

19

B23
ory

T45
L
039
8z7

Bie
oz24

A0s
LELY
831

835
TET

837
527

840
lag
258

cl

Ccl1
cl

Rl
c1
c1
Cl

ci
Rl

CLANP; HODD =2=
SH:‘H- 5/16-18 X 3/& IND MEX-HD CAP
NUT: SrL& IND WING =2-

CLAMPy BRUSH STRIP —g=
SCREW, 1/4-28 X S5/8 C-2 TYPE €
HEX-HD TAP -B-

STRIPy BAUSH =8-
GUARD, REEL -2-
SCREWs 1/4-20 X 1-1/4% IND HEX=-MD
CAP =2=
NUT, L/74—20 INP NYLON INSERT -2=
AELE, BOLT =-2-
WASHER, SPECIAL -2-

COVER, PINION -32-
SCREMy L/4~20 X 1/2 INP SLT MACH =&=

SLEEVE, ANLE -2-
NUT, 1/2-20 IWP WYLON INSERT =2-

SPACERy AXLE -2-
WASHER, .500 X 1.25 X 064 IND -2-
NUT: 1/2=20 INP NYLON IMSERT =-2-

REVISION WNOD. &



-22- SECTION A @ -22- SECTION AA
i 2 LAMN SWEERER Bz cown sueeren
. vaar -, il T o
- | sucmman TC-120

[ —

FRAME

1 59 806 C1
Z 59 807 C1
3 59 ao@ C1
120 393
142 Tas
L] 59 809 C1

5 59 81a& C1

e TC-120

BRACKET, BRUSH ADJ. =2-

SPACERs BRUSH ADJe

BOLT, &D0J.
WASHER, .344 X .ABE X .051 IND =-4-
MUT: 5/16-18 IND WING

BOLT; CONTOUR HD —-2-

CLAMPy TUBE -2-

REVISION NO. @&

FRAME -CONTINUED

12
& 542 B&1 R1 SPACER -2~
120 393 WASHER, »344 X 688 X 051 IND -2-
23 060 R1 WASHER, 5/16 IND INT=-TOOTH LOCK =2-
120 3T& MUT, S/L&~LB IND WEX. -2-

T 59 800 CL FRAME; UPPER SUPPDRT LM
] 59 80l Cl FRAME; UPPER SUPFPDORT RH
9 59 BD2Z C1 FRAME; LOMER SUPPDRT LMW

10 59 803 C1 FRAME, LOWER SUPFORT RH

FRSITID 1 UPATED SAAITE OF St
REVISION ND= @&



-23- SECTION AA -23- SECTION AA
! Z LAWM SWEEPER § 2 Lawn sweeren
., rant o maar
i [e— atycmenon TC=120 mE | e Btchrron - TC=120
FRAME ~-CONTINUED
11 59 804 C1  FRAME, BOTTOM SUPPDRT LM
12 59 05 C1 FRAME, BOTTOM SUPPORT RH |
13 59 B15 C1  BOLT, CONTOUR HD -2- |
120 %23 WASHER; 1/4 IMD IMT=TOOTH LOCK —-2- 1
120 375 NUT, 1/4-20 IND HEX, -2-
14 %% 810 C1 CLAMP, HANDLE —4- |
180 024 SCREW,; L/4-20 % 1-1/% IND HEX=HD CAP
—a-
18 306 RL MUTs L/4=20 INP NYLON INSERT =4-
s 59 811 €1  BAR. TIE
543 O&& B BOLT. 1/4-20 X I-1/4 IND CONTOUR-HD
— -
120 423 WASHERs 1/& IND INT-TOOTH LOCK -&—
120 378 NUTs 1/4-20 IND HEN. =&-
16 59 812 €L  CASTER -2-
180 020 SCAEMs L/4=20 X 3/4 IND HEX—HD CAP ,
—- |
24 48] RBL WUT, 1/4-20 IND HEX. LOCK == .
17| 59 BI3 C1  PLATE, CASTER MIG -2- '
18 59 Bl4 C1 BOLT, CONTOUR HD -B-
120 423 WASHERy L/4 IND INT=TOOTH LOCK -8-
120 375 WUT, L/4=20 END MEX, -B-

P D T O R

REVISION NO. B




-za- SECTION AA & ~24- SECTION AA
I 2 L&wN SWEEPER (4] 2 LAWN SWEEPER
Wr. et - FaNT
= Sl sescarnion Te-120 wo.| siicia TC-120
BASKET AND MOUNTING BASKET AND WOUNTING -CONTINUED
.

1 59 B43 C1 BASKET L1 59 84T C1 CLAMP, BASKET BOTTOM
| 131 375 SCAEW: L/4=20 X 3/& IND SLT-RD-HD
zl 59 B44 CL FRAME, UPPER REAR BASKET MACH —5—
| 21 222 R] MUTy L/&=20 IMD NYLON [NSERT =S5—
3 59 845 C1 FRAME, UFFER FRONT BASKET LH
| [ 59 851 C1 BRACKET, PULL ROPE
& 59 B4s C1 FRAME, UPPER FRONT BASEET RH 5598 A0S R BOLTy S5/1&=18 X 172 IND SO—NK CRG
411 597 ml NUTs S/1l&=18 INP NYLON INSERT
T| 542 873 Rl ROPE
RERD 1% CaTED STATES OF AeERICA, = FERTED m LTTED WATHE OF amEmTa ———

REVISION MO. 8 REVISION NO. B8



g -5 SECTION A& O -25- SECTION AA
(X 2 LAWN SWEEPER 1} 2 LAWN SWEEPER
o LT seichman TC-120 ot S0 Discamcs Tc-120
BASKET AND MOUNTING ~CONTINUED
B| 59 B4B C1  STOP, BASKET
180 134 SCREW, 3/8=16 X 2=1/2 IND HEX-HD
CAP -2
9| %9 852 €1 SPACER -2-
10| 59 853 €1  BUMPER, STOP -2-
542 @62 AL WASHER, SPECIAL -2-
21 622 Rl NUT, 3/B-16 INP NYLON INSERT -2-
11| 59 849 CI  SUPPORT, BASKET EOTTON
180 034 SCREW, L/4-20 X 1-1/Z IND HEX-HD CA&P
_z_
18 306 R1 NUT, L/4-20 INP NYLON INSERT -2-
12| 59 850 CI  BRACE, BASKET
13| 543 068 BRI  BOLT, 1/6-20 X i-1/4 END CONTOUR MO -&=
18 306 R1 NUT, 1/4-20 INP NYLON INSERT —2-
120 %23 WASHER, Lf& C=I INT=TOOTH LOCK =&=
120 375 WUT, 1/74-20 IND HER. —&—
14| 59 854 C1  TUBE., SPREADER
15 59 8s5s C1 SPACER; BUSHING =2=
& 59 &%s C1 BLOCK, PIVOT LOWNG =2-
542 B&2 AL WASHER, SPECIAL -2-
LT, 542 855 Rl BLOCK, PIVOT SHORT -2-
18| 59 814 €1  CLAWP, TURE -2-
23 os0 AL WASHER, S/16 IND INT-TEOTH LOCK -2-
180 735 SCREWs 5/16=16 X 3-1/4 IND HEX-HD
| CAP -2-
19 59 B57 €1 SPRING., BASKET -2- |
|
|
|
l
I 1 GHTID AT OF SMERRA PRI = OsPED STATES OF seaDBCa

REVISIDN NO= &

REVISION WO.



=26~ SECTION A& R -6 SECTION Ad
ﬂ 2 LAWN SHEEPER 1} 2 LAWN SWEEPER

AR

{ i,
S| iimasins pescurmon Te-120 w | wume srscmrmcn TE-120
i 1
HITCH HITCH =CONTINUED
.

1 59 81T C1 YORE, HITCH

19 258 Rl MUTs 1/2=20 ENP NYLOM INSERT LDCE PRODUCT GRAPHIC
-2=
47 494 R9]l PRODUCT GRAPHIC PACKAGE
2 59 818 C1 TONGUE, HITCH -COMSIST OF & IH TRADEMARKS-
3 %9 al9 C1 PINy YOKE SWIVEL 54T #96 R91 PRODUCT GRAPHIC PALCKAGE
=CONSIST OF @ INTERNATIOMAL
& 59 820 C1 PIMy MITCH =2= TRADEMARKS=
I
|
FNTIE (P UWEID SIATE CF AsERCA TSRS e USITED TATES OF M ERTA

REVISION ND. @& REVISION NO. 8






=
55

SECTION B

_—
DESCRIFTION

INDEX TO UNITS

DESCRIPTION

TC-120

Gp| Pg| Grid

AXLES

AXLE, Front....... P T
AXLE, Redr . ....c..... .00

ELECTRICAL SYSTEM

IGNITION, Recoil Start......
STARTING SWITCH .........

ENGINE

ENGINE, 5 HP........ ... v
FUOEL SYSETEM . .0 vivs i vns .

REAR FRAME AND
DRIVING MECHANISM

DRIVE, Transmission .. :
TRANSMISSION ... ...cc0u...

STEERING MECHANISM

STEERING ... .o uzuiii]
WHEELS

ERONT . oo S

el S e L e,

1084 580 R

ATTACHMENTS

STAND .l . ..

REAR BUMPER ......

24
25

24
24
24

F evision No. 7



SECTION B

1
n e

TC-120

Cadet 55 Riding Mower.

PRIMTED 1M UNITED ETATES OF AMERICA e - -
Revision No. ©



-3 SECTION B
55

TC-120

SERVICE ENGINES

549 000 R91 ENGINE ASSEMBLY (Briggs & Stratton 130902) (5 HF)
(Equipped with Recoil Starter)

57 103 C91 VERTICAL CRANKSHAFT SHORT BLOCK ASSEMBLY
(Briggs & Stratton) (298851) (V-61)

Cylinder Assembly

Gasket - Cylinder Head
Gasket - Valve Cover

Flug - 0il Drain
Crankshaft

Sump - 0Qil

Plug - Oil Filler

Screw - Sump Mounting Sem
Piston Assy,

Pin Assembly - Piston

Rod Assembly - Connecting
Valve - Exhaust

Valve - Intake

Spring - Intake Valve

FRINTED 1N UMITED STATES OF ANSTICE

Spring - Exhaust Valve

Retainer - Valve Spring

Tappet - Valve

Gear - Cam

Gasket - Intake Elbow Mtg.

Oil Slinger Gear, Governor and Bracket
Washer - Governor Lever

Cover - Breaker Point and Condenser
Screw - Dust Cover Mtg. Sem

Clip - Breather Pipe

Cotter - Hair Pin

Retainer - E-Ring

Crank - Governor

Washer - Spring

Revision No. 7



SECTION B

- SECTION B a e —
il ENG INE u TC-120
o Tc-120 N awscuman =
] - ENGINE -CONT[NUED

ENGINE

REVISTON NO.

T

ﬁmﬁﬁ

REVISION ND.

T



-5 SECTION = -5 SECTION B
ENGINE .?' ENG INE
: -:'::- LR Ll b :;, | .:‘.:' DESCEFTION TC-120
ENGINE =CONT INUED ENGINE ~CONT INUED i
1| 549 354 Rl CAMSHAFT a7 539 733 Rl CLIPy BREATHER TURE
Z| 549 3%% Rl TAPPET, WALVE -2- 38| 539 TO3 Al GROMMET, BREATHER TURE
3| 539 475 R91 ROD ASSY, CONNECTING-STD 39 539 B89 R1  CRANNSHAET
3 58 256 C91 ROD ASSY, CONNECTING .0Z0 U/S
| 40 | 549 424 Bl  FLYWHEEL
& 549 381 Rl LOCK, SCREM HEAD
41 549 434 Rl KEY, FLYNHEEL
5| 549 342 Rl SCREW. CONNECTING ROD -2-
42| 539 690 ROl CLUTCH ASSY, REWIND
& 549 366 R9L PISTON ASSY, STD STARTER
& 539 650 R91L PISTON ASSY 010 O/%
&| 539 651 R9L PISTON ASSY .020 O/% 43| 549 42 Rl HOUSING, REWMIND STARTER
&| 539 437 R9L PISTOM ASSY .030 O/S CLUTCH
T| 549 348 Rl RETAIMER, PISTON PIN =2- 44 17T 010 Rl BALL, 5/16 CR-5TL- 25 GRADE
8| 539 658 R1L  RING SET, PISTON CHROME 45 539 &91 R1  RATCHET, STARTER
£TD
B| 539 659 RL  RING SET, PISTON STD %6 | S49 428 M1 RETAINER. WASHER
8 539 &80 R1 RING SET, PISTON .OLl0 Q/5
8| 539 6l R1L  RING SET, PISTOM .02Z0 O/5 47 549 430 RI  SEALy RATCHET
B| 539 62 Al RING SET, PISTON .030 0/%
%8 S49 431 Rl WASHER; SPRIMGC
9| 549 34T RL  PIN, PISTOM - STD
9| 539 453 RL  PIN, PISTOM 005 O/S 49 549 098 Rl PIPE, DIL DRAIN
10| 539 678 A1 moUSING, SLOMER 50| 549 436 RI  SCREEN, REWIND STARTER
539 &TT R1 SCREW W/SPRING LOCKwWASHER, 1/4-20 X
19732 IND HEN=HD -2- S1| 549 438 A9l STARTER ASSY. REWIND
11| 539 678 Rl SMIELD, CYLINDER 52| 549 439 Rl WOUSING, REWEND STARTER
26 090 R1 SCREWs 10=32 X 3/8 IND 5LT=MEX-HD
12| 549 376 Rl SCREW, B-32 X 13/32 IND HEX-HD W/SPLIT RING LOCKWASHER=&—
13| 539 673 R91 CYLINDER ASSY, ENGINE 53| 549 440 R1  PULLEY. REWIND STARTER
14| 539 730 Rl BUSHING:; GOVERMOR SHAFT 54 [ 549 44) AL SPRING, REWIND STARTER
15| 549 385 R91 BUSHING L SEAL 55| 549 4456 RI  PINs STARTER GRIP PIN
1
16| 549 386 Rl  SEAL, OIL 56 549 442 Rl BUMPER, REWIND PULLEY -4-
| 172 300 SCREW, B=32 X 1/2 IND HEX-HD TAP,
17 549 387 A1 WALWEw INTAKE -
18 545 388 R1 VALVE, EXHAUST 57 549 443 Rl ANCHOR, SPRING
19| 549 BES RI  SPRING. INTAKE VALVE 58 ( 549 450 R1  HEAD, CYLINOER
20 | 539 668 Rl SPRING. EXHAUST WALVE 59| 549 48] Rl  SCREW, CYL HEAD-SHORT —&-
21 | 549 389 Rl RETAINER, VALVE SPRING —2— &0 | 549 452 Rl SCAEW:; CYL HEAD - LONG -2-
22| %39 679 R91 BASE, CRANKCASE &1 | S49 453 R1  GASKET, CYL MEAD
23 | 539 681 Rl OIL SEAL, BASE 62| 539 &6T4 BRI  COVER, CYL HEAD
2% | 539 480 R9L BUSHING £ OIL SEAL 63| 549 902 RY1l PLUGs SPARK
25 | 539 682 R1 GASKET, BASE-STD 6% | 247 &27 Ri ELBDW, SPARK PLUG INSULATOR
25| 539 683 Rl GASKET. BASE-.005
25 | 539 448 R1  GASKET, BASE-.009 65| S49 458 Rl ARMATURE AS5Y, MAGNETD
25 444 8T8 PLUG: 1/4=18 AUTOMOTIVE 5Q-HD -1 549 &4%9 R] SCAEW. ARMATURE MOUNTING -2-
27 549 408 AL SCREW, CRANKCASE BASE -&- &7 533 Tos Rl GUIDE, AlR
28 | 539 &85 Rl  SEAL, OIL FILLER TUBE &8 | 549 483 Rl KIT, BREAKER POINT £
CONDENSER
29 | 539 886 Rl  RETAINER, DIL FILLER TURE
SEAL 59| 549 485 Rl  SPRING. BREAKER
30| 539 &BT R TUBE; DIL FILLER T0 549 454 R SPRING, CONMECTODR
31 | %39 4688 Rl GAUGE, OIL LEVEL TL| 549 488 A1 CLAMP, CONDENSER
32| 539 &96 Rl BREATHER, VALVE CHAMBER T2| 8549 37& Rl SCREW, CONDENSER CLAMP
1 549 414 RL GASMET, VALVE COVER T3 549 &&7 R1 PLUNGER, COMTACT
34 | 549 &41% Rl SCREW, BREATHER WTG —2- T4 | 539 TOS Rl COVER, BREAKER POINT
25 000 Rl SCREW, B=32 X 3/8 IMD HEX-WASHER-HD
s 539 &9T R GROMMET, BREATHER -2=
TS| 539 699 AL TUBE, INTAKE

£ 539 702 m1 TUBE, BREATHER
D - AT OF

REWISION NO. T

“ﬂm_ﬂ‘“m

REYISION WO. 7



-4 SECTION B L SECTION B
ENG INE i' ENGINE
T o TC-120 3 - S TC-120
ENGINE - ~CONTINUED
76| 539 TO& Rl GASKET. INTARE TUBE
77| 539 700 Rl SCREW: INTAKE TUBE=SHORT
78| 539 TOL RL  SCREWs INTARKE TUBE-LONG
4 539 723 R1 GEAR, GOVERNOR
80| 539 T24 R1  WASHER, GOVERNDR GEAR
g1 939 T26 Rl CLAMP, CASING
82| 539 T3l R1  SCREW. CLAMP WTG
549 RE9 R1 SCREW, TANKE BRACKET TG
B3| Sa9 B90 AL WIRE ASSY. STOP SWITCH
4| %39 728 Rl LEVER ASSY, GOVERNOR
as 549 896 R1 WASHERs GOV LEVER
g& | 549 895 Rl  BOLT, GOVERNOR LEVER
87| 120 3sl NUT, NO. 10-24 IND HEX.
!l: 539 729 R1 LEVER ASS5Y: LIMKAGE
g9 | 549 48] AL  SCREW, SHOULDER -2-
Fo| 539 723 AL CRANK, GOV
71 549 898 R1 WASHER, GOV CRANK
92| 549 899 RL COTTER, GOV CRANK
93| 268 %32 Rl RETAINER, GOV CRANK
hl 539 TIT R1 LINK, GOV
95 | %39 495 R1L  MUFFLER, EXHAUST
§39 &T2 R91 KIT, GASKET
549 471 RSL KIT, IGNITION
405 563 R91 PACKAGE, REWIND STARTER HAWDLE & INSERT
D e e HATES, OF AR F MR,

REVISION NO. T

REVISION WO. 7



=T- SECTION B == SECTION B
i" ENGINE ﬂ ENG INE
b e sescmrmon R o g9 bescurmon T

FUEL SYSTEM FUEL SYSTEM -—CONTINUED

1 539 TOT Al WIRE, GROUND 15 549 489 R] PIPEs FUEL
131 970 SCREW, 8-32 X 1/2 CA-REC=FIL-HD MACH
138 168 WASHERy MO.8 INT-TOOTH LOCK 15| 549 490 R1 WASHER, THROTTLE FELT
120 &22 NUT, 8-32 HEX.

7 539 T13 n1 PLUGs T/8 EXPANSION

2| 53 TO RYL CARBURETOR ASSY

18| 539 &98 Rl SEALy INTAKE TUBE
3| SAT 4T& RI SCREW: THROTTLE WVALVE

19| 539 711 M1 SHAFT L LEVER ASSY
& 539 TO9 R1 YALYE THROTTLE CHOXKE
5 539 T10 Rl SHAFT & LEWER ASSY 20 549 49] R9L ®IT, MEEDLE VALVE

THROTTLE

21 539 694 M1 GASKET, TANK MTg
] 549 ATE R] SCREMy THROTTLE ADJ

22| S4% BT2 R1 SCREW, CARBURETOR MTG =3-
T| 549 &TT Rl SPRING, THROTTLE ADJ

23| 539 Ti4% R) PLATE, CARBURETOR CONTROL
L] 545 &EZ R SPRING, FUEL PuMP

24| 539 T1S R1 SCREW, CONTROL PLATE MTG -2-
9| 549 483 Rl DIAPHRAGM

25| 549 886 R1  SWITCH, STOP
10| 549 484 R1  CAP, SPRING
26| 539 T1& ML LINK, THROTTLE
11| 17 143 RL  PIN, COVER
2T| 539 717 RI  SPRING, THROTTLE LINK
12| 549 485 Rl COVER, DIAPHRAGH
28| %39 718 RL  SPRING, GOVERNOR
12 549 484 R SCREW, COVER -3—
29| 539 T19 AL GASKET, AIR CLEANER
14 | 549 487 RL  SCREEN, FUEL PIPE MOUSING

REVISION MO. 7 REVISION MO. 7T



-8- SECTIOm B =B= SECTION B
"f" ENG INE ﬁ ENGINE
::' - "..l ot ] TC-120 : .,::.. ki CREFTaH TC-120

JFUEL SYSTEM -CONTINUED
20| 539 720 R91 CLEANER ASSY, AIR
31| 539 T21 Rl ELEMENT
32 | 539 722 Rl SCREW., AIR CLEANER
33| 539 £92 R91 TAMK ASSY W/CAP, FUEL
34| 539 £93 Rl CAP, FUEL TANK
35| S&9 3Ta R SCREWs FUEL TANK MOUNTIMG -3-
36| 539 732 AL INSULATOR, TERMIMAL

a7 539 Ti2 R SPRINGs CHOKE RETURN

REVISION NO. 7 REYISION WO. T



== SECTION B = SECTION @
ELECTRICAL SYSTEN i. ELECTRICAL SYSTEM
: ".:- THLTEETIO TC-120 : .,::r- ShiCErmON TE-120
[TGHITION AND STARTING STARTING SWITCH .
-RECOIL START-
Te—
4o
3 —2
Ca- 2803
1 382 T28 ROL SWITCH ASSY, MEUTRAL STARTING
Z 549 243 R1 COMTROL ®DDIURE ASSY
1T3 122 WASHERy W@. 10 INT EXT TOOTH LOCK
L&4 &T0 SCREW, 10F32 x 3/8 C~I CR-REC-PAN-HD
TAPa
3| 549 837 Rl  CABLE, SMITCH TO TRAMSMISSION
L 3Té 359 R1 GROMMET
L 490 192 A1 CABLE &55Y, SWITCH TO GROUND
z ST 22% C1 CABLE ASSY, MAGNETO GRAOUND
5% 955 SCREW, B=32 X S/1& C-1 SLT-HEX-HD
HALH
131 182 MASHER, NO. 8 C-Z LIGHT LOCK
L20 &22 NUTy 8-32 C-I HEN. |
3| 702 093 €1 CLAMP
4| 398 35T AL CLIP, CABLE SPEED
5| 379 593 A9Z SWITCH, IGMITION KEY
|
4| 382 458 RZ KEY, IGNITION SWITCH
T 402 238 mi SOCKET, IGNITION SWiTCH
a M5 502 R1 NUTy MAGNETD IGNITIDS KEY MOUNT ING
9| 375 431 AL WASHER, MAGETO ICNITION EEY MOUNTING
19 491 539 Rl RETAINER, IGNITION SWITCH
W UFID AT T Ty

REVISION NOD. T

REVISION NO. 7



REVISION NO. T

-10- SECTION B -10= SECTION B
i' REAR FRAME AND DRIVING MECHANISM REAR FRAME AND DRIVING MECHANISH
: :“. CaIcmrtG Fe=120 : n:::lt BRI TC-120
TRAMSHMISSION DRIVE AMD CLUTCH CONTROLS TRANSMISSION DRIVE AND CLUTCH COMTROLS ~CONTINUED
1
1| 493 530 R1 PEDAL, CLUTCH AND BRAKE &| 488 015 AL BUSHING, SHIFTER ARM
19 372 R1 PFiNs L/B X TFB C-1 HY COILED SPRING 21 403 RL MASHER, 13732 X L X 10 GA C-1 -3~
- 297 331 Rl SCREW, 3/8-1& X 2-1/4 W/NYLON PELLET
HEX=HD CAP
2| 487 %81 Rl  PAD. PEDAL 385 52% RE NUT, 3/8-1& COP HEX. LOCK
3| 428 034 ®1L CLAWP, PEDAL PIVOT T| 549 108 Rl BELT, FORWARD DRIVE
180 020 SCREMy L/%-20 X 374 IND HEX-HD CAP
—h— 549 L09 Rl SPRING, PEDAEL RETURM
& | sSa&9 100 RL  ROD, CLUTCH CONTROL a| 13% 523 gl SPACER, 2/8 ETD X .90&6 PIPE
120 393 WASHER, L1/32 x 11714 X .0S81 C-I -2-
177 923 PlIN, L/B X 3/4 C-I COT. =2- 10| 489 074 ROZ (IDLER, BALL BAG
5| %49 |01 mL ARM ASSY, SHIFTER PIVOT 11| 549 598 R1  PULLEY, TRAME DRIVE
et T AT O s e W U S F A,

REVISION WO T



=11~ SECTION B = —11- SECTION B
.‘_" REAR FRAME AND DRIVING MECHANISHM i REAR FRAME AND DRIVING MECHAMISM
== = v, Faxt -120
: M' ettt TC=120 :-n Wi DESCEFTGN TC=120

TRANSMISSION DRIVE AMD CLUTCH CONTROLS ~CONTINUED

12| io0s TS1 KEY, 3/16 X 3/4 WOODRUFF 9

13| 287 805 R1  RINGs RETAINIMG

16| S&l 312 A1 CHAIN, FIMAL REDUCTION

~AVAILABLE &S COMPLETE CHAIN DR AS
T3 LINKS FROM 10 FT, ROLL MARKED

| 4TS 879 R91 AND 1 COMNECTING LINK
1308 D=

15 541 858 R1 SHIELD AS55Y, DRIVE CHAIN

& | 549 088 RL GUIDE, BELT -2-

G111 34% R1 WASHERs 11/32 X T7/8 X 16 GA C= -2-
349 411 Rl SCREW, S5/l&~18 X S5/8 W/MYLON PELLET
HEN=HD CAP =2-

214 l&8 RmL SCREW,; S/1&—18 X T/8 W/NYLON PELLET

HEX-HD CAP -2-
17 549 609 RL  BELT, MOWER DRIVE
18 549 274 R STRAP ASSY. IPTO

| 819 838 &1 WASHER, 11732 X 3/4 X 1& GA C-Z
163 373 PIn, 3732 X 3/& COT.
|
19| 549 278 Rl SPRING. [PTO
zai 549 279 RL  ADD, MOWER SHIFTER
21 872 Rl WASHER, 13/32 X 5/8 % 16 GA C-I -2-
| 103 ams PIN. 3/32 X 3/4 COT. -2-

Z1 | 549 280 R1 SPRINGs IPTO RETURN
22 549 281 RL LEVER AS5SY, MOWER SHIFTER

23 549 269 R1 LEVER A55Y, SHIFTER ARM

1T8 3TE R WASHER, 13732 X 1=1/4% X 1& GA C=2
l -2-
| 181 lay SCREW; 3/B-16 X & IND HEX-HD CAP
| 317 98 1 NUT, SPEED PUSH ON

24 S4% 275 Rl BUSHING, IPTD 5 WP

25 549 289 R1 RODy SHIFTER HAMDLE
| 124 925 NUT, 3/8-24 IND HEX. JAM =2-

248 549 290 A1 GRIP, SHIFTER HAMDLE

T B8 094 R1 PULLEY, MOWER SHIFTER IDLER
120 aT7? NUTy 37816 IND HEX.

28 549 291 Rl PULLEY., ENG AND MOMER DRIVE
29 | 549 53T Rl GUIDE; BELT PTO AND FORWARD DRIVE

490 196 R WASHER, 1332 X 1-1/% X 7 GA C-Z
181 &50 BOLT: 3/8-24 X 2-1/2 IND HEX-HD
30 Lo& TS50 EEY, 5/32 X 5/% WOODDRUFF #&
31 549 074 R1 ROOy BRAKE
103 384 PIN:. 178 X 3/4 COT.
120 393 WASHER,; L1732 X 11/16 X .04% C-Z -3=
120 aTe MUT, S/146~18 HEX-MD -2-
7 411 a3@ NUT, 5/1&6~18 CAD HEX. LOCK

2 549 075 R1 SPRING, BRAME RETURN
Lk} 549 076 AL SPRING, COMPRESSION

34 PULLEY, CENTER =
-REFER TO MOWER MAIN FRAME
AND EMIFE UNIT=

FENTEE UMD BTATS OF AmBBis C] T o
REVISION NO. T REVISION NO. 7



K

REAR FRAME AND DRIVING MECHANISM

SECTION B

nEF. L
WO Hi il

TC~-120

i

=1 2=

BEAR FRAME AND DRIVING HECHANISM

SECTION B

PRRT
s

TC=120

549 301 R9L
1| s03 S&0 C1
z| 490 &% R1
]i 490 &37 RL
3| 490 &5 A1
1! 450 £59 R1
3| 493 511 Rl
3| a9 512 w1
;l 493 513 RL

TRANSMISSION AND SRAKE

TRANSHISSION ASSY -3 §

RING: RETAINING
SPROCKET, 8 T

WASHER,; PLAIN .030
-USE AS REQUIRED-
WASHER; PLAIN .0&0
-USE AS REQUIRED-
WASHER,; PLAIN .0S0
-USE AS REQUIRED—
WASHER, PLAIN .03&
~yUSE A5 REQUIRED—
WASHER, PLAIN .026
=USE AS5 REQUIRED-
WASHER,; PLAIN .D&&
=USE A5 REQUIRED-

PEED—

D (5 R ED P OF ASERICA

HEVISION NOD.

7

&4 @ =

1o

11

TRANSMISSION AND BRAKE -CONTINUED

493 514 R WASHERs PLAIM 020
=USE AS REQUIRED-

373 523 AL RAING, RETAINING

&90 70O R1 BEARING, FLAMGE —4—

&#90 TOl R1 GEAR, SPUR -20 T

%93 517 Rl GEAR, SPUR -30 T

&90 TO3} RZ COLLARy CLUTCH =2=

490 TO&4 AL LPRING, COMPRESSION -2-

58 To4 C1 HOUS ING, LOWER

490 TOT Rl GEAR, SPUR -ZI5 7

490 TOE Rl GEAR, SPUR -23 T

REVISION mMO= T



=13~ SECTION & 4 -13- SECTION B
fl REAR FRAME AND DRIVING MECHAN]SM M REAR FRAME AND DRIVING MECHAN[SM
= e PART i
[ o Te-120 T sesssismie Tc-120
TRANSMISSION AND BRAKE -CONTINUED TRANSMISSION AND BRAKE —COMT INUED
N 13| 24T A0S R1 RING; RETAINING =-3= 53 549 T8l Rm1 WASHER, PLAIN 015
-USE A5 REGUIRED=
L4 | 490 709 AL SPACER %3| S49 THZ W1  WASHER:; PLAIN .CC&
| -USE AS REQUIRED-
LS| 490 710 R1  GEAR, SPUR —30 T $3| 549 T84 Rl  WASHER, PLAIM .030
| -USE AS AEQUIRED-
16| 124 549 KEY, /16 X 3/4 WOODAUFF &
S4| 58 391 €1 KIT, SWITCH ASSY
) %90 T1l R1 SHAFT, INPUT =CONSIST OF
BALL, DETENT
18| 124 Saz KEYs 3/32 X 1/2 WOODRUFF 2 SPRING, COMPRESSION
SHEET, IMSTRUCTION
19| 490 712 A91 BEARING, MEEDLE -2- LABEL
PN, ACTUATING —2-
20| S8 795 CL  WASHER, THRUST .093 TERMINAL A5S5Y, BOARD
CONTACT ASSY, CAMRIER
21 PINION, BEVEL -16 T | LUBRICANT-
~ORDER GEAR SET S& 871 Cl-

1 55 549 T93 R} FORKE, SHIFTER RH
22| 971 043 R1 RING, RETAINING

58 CHAIN, ROLLER
23 GEARy BEVEL -&Z T 21 LINKS FROW 10 FT. ROLL
\__- ~ORDER GEAR SET S& &7 Cl- 475 B79 A9L-PLUG 1-

CONNECT ING LINK 130&D-
24 | 490 Ti& Rl GEAR, SPUR -20 T
56 &TL C1 GEAR SET

lil 549 Te9 R SPROCKET,; SPECIAL -12 71 =CONSIST OF
| PINION, BEVEL 16T
26 | 350 515 Rl WASHER, 21/32 X 1 X 1& GA GEAR, BEVEL %2T-

27| 549 771 L  SPROCKET, SPECIAL -12 T

28| 54T 189 R1  KEY, WOODRUFF NO. & SPECIAL

29 | 124 %43 KEY, 1/8 X 1/2 WODDRUFF 3 -2=-
30| 431 TEF KEY, 37146 X 5/8 WOODRUFF &] =-3-
31| 549 TTZ AL SHAFTs DUTPUT

32| 493 514 Rl SHAFT. DRIVE

33| &%0 T21 R1 KEY, HI=PRO SPECIAL =2-

\'—-’ 34 | 490 TZZ Rl PLATE, LOCK-OUT

35| 549 773 R1l  SCREW. SHOULDER —&-

36| 490 T24 Rz  FORK, SHIFTER LH

IT| 549 TT4 R HOUSING, UPPER

38| 490 T2% Rl  SCREW, TAPPING -8-

39| 490 726 Rl BALL, DETENT —-2-

40 490 T2T RL  SPRIMG, DETENT —2-

41| 490 728 Rl  WASHER, WAVE

42| 490 729 R1  INSERT, NYLON

43 | 549 775 Rl COVER. NYLOM

a4 147 OB& SCREw, 10-2& X 152 C-2I CR-REC-PAM-HD

, TAR, -4

&5 490 T3l R2 SHIFTER HANDLE ASSY

L L] 173 808 Cl1 ENOB, SHIFTER

&7 549 TTe R1 DISC: BRAKE

4a 549 TIT AL BOLT, SHOULDER

5 58 590 C91 ®IT, BAAKE ASSY

=CONSIST OF
BRAKE JaW |
COMPRESSION SPRING
FRICTION PUCKS-

sa 549 779 Rl SPRING, COMPRESSION

51 549 780 R1 PUCK, FRICTION -2-
52 56 &TZ C1 LEVER ASSY, ACTUATING RH

\'lq_-- mwmﬂnim [ ] O AT A
REVISION ND. T REVISION MO, 7




o SECTION B =14 SECTION B
STEERING MECHAM]SM STEERING MECHANISM
= -1. TC=120 - .;*"'_ faeae— Te-120
STEERING MECHANISM STEERING MECHAMISH —CONTINVED

549 ATT Rl WHEEL, STEERING

22 972 Rl PIMNy, 1/% X 1-T/8 C-I HY COILED
SPRING
F 185 D&2 Rl BEARIMG, STEERING SHAFT =-2-
3 549 Qa0 Al SHAFT ASSY, LOWER STEERING
X3 &TO R1 PINy 1/% X 1-3/8 MV COILED SPRING
108 &3% PIM; 148 X 1=1/F8 COT.
1& O&& R WASHER, 25732 X 1-1/2 X 16 GA
- 549 0T R1 SHAFT, UPPER STEERING
5 &AT 980 Rl SUPPDRT AS5Y. STEERING
179 839 SCREMW, 3/8=16 X 1 HEX-HD CAP =Z=
& 549 D94 R91 SHROUD ASSY, STEERING SUPPORT
10% 249 RIVET, L/& X L/2 FL-HD
378 3al Rl WASHERs SPRING
T 4A7 54T RL COVER, FRT STEERING GEAR
179 827 SCAEW, 5/18=18 X 2-1/4 HEX-HD CAP
-2=
] &8T 973 R1 COVER ASS5Y, STEERING GEAR
L 487 9as Al STUD, DRAG LINE ROD
114 &9% NUTs 3/B=24 HEX. JAW =2=
1] 392 594 R1 JOINTy 3F8-2% BALL -2-
43 314 NUT; 3/8=24& HEX. LOCK -2=
11| &AT 974 R1 GEAR ASSY, STEERING DRAG LINK
541 293 R BOLT, STEERING GEAR MWTG
12 30T 920 R BEARIMGs STEERING GEAR -7-
“H—-mﬂm

REVISION WO. T

13 48T 979 A1
14| 549 091 R
RRRIES i UFSID STATED OF AERA

BUSHI

STOP,

NG. STEERING GEAR DRAG LINK
FEDAL

REVISION NO. T



o & SECTION

TC=121

— —eeeeee
-1 5= SECTION B -
ﬂ FRONT AELE ."' FROMT AXLE
('L FAET - - LY L)
o] [ el Danrroe TC-120 ]
J-— e
FRONT AXLE FRONT AXLE -CONTINUED
| |
| |
|
|
|
|.r S5&1 305 R1 ANLEy; FRONT
i 189 0% SCREW,; 3/8=1& X 3=1/2 IND MEX-HD CAP
] aas 52% RlL NUTs 3/8-18&6 GRIPCO LOCK =3=
!‘l 48T 9&% R BUSHING; FRONT AXLE -3-
1
3 &BT 944 RI1 ARM ASLY; SPINDLE AH
S&4 298 R1L BOLT, SHOULDER
3A85 525 Ri WNUTs 3/78=16 GRIPCO LOCK
L] 48T 945 RL ARM ASSY, SPINMDLE LH
544 258 R1 BOLT, SHOULDER
IES 525 R1 MUT, 3/78=18& GRIPCO LDCK
5 307 920 RL BEARING, FRONT ANLE -&-
& 48T 949 RL ROD TIE
11& &%%9& NUTs 3/8~2% HEX. JAM —2-
T 392 594 R1 JOINT, TIE ARQOD -2-
%3 338 HUT, 3/8=2&% HEX. LOCE =2=
Bemrma i s S e
FIATE OF delNCA FESTED 1 USITED SAIES OF dssiERICS
REVISION MO, T

REVISIDN NOD= T



| R

-1&6— SECTION B a =L SECTION @&
ﬂ REAR AXLE REAR AXLE
j ™ e | T TC=120
: .‘:L DESCRIFMION 'E' tzu IU.J iR - CESCRIFNIOS :
!I.E.II AXLE AND DIFFERENTIAL E"‘-El-ﬁ'- AXLE AND DIFFERENTIAL —CONTINUED
| 15 541 438 R1 BEAR[MG; REAR AXNLE =2=
541 313 Rl BOLT, REAR AXLE SOUNTING
LBD Ol& SCREMy 3/8=-1&6 X L/2 IND HEX-HD CaP
—2—
3es 112 AL WASHERy 25732 X 1-1/% % L1 GA C-1
8-
L1022 &35 NUT, 3/8=1& HEX. —&—
|
549 723 R91 AXLE ALSY, DRIVE
1 %88 842 R1 HOUSINGs DIFFERENTIAL CARRIER —-2-
2 545 BOD R1 ANLE
121 &73 PIMN:; Tre4 X 1 COV.
&90 963 R1 WASHER, HUB CuP
551 &%B ®m] WASHER; 25732 X A~1s% X 22 GA
3 549 BO1 R AXLE
121 &73 PIN., T/6& X 1 COT.
&90 943 BRI WASHER, HUB Cu®
551 658 R1L WASHER; 25/32 X Q-1/4 X 32 GA
Ll RBA B45 E1 GEAR, BEVEL -l& T -2- |
5 488 B&4b RI GEAR, PINION <18 T =2-
& 488 84T RL FPINy DRIVE -2- |
|
T %88 B4B AL WASHER ; THRUST BRG RALE -2~
B AR 49 R WASHER =2-
9 B8 850 AL SPROCKET 45 7
1Q 2% 090 R1 RING RETAIMNER =-2-
II.I 1A& 271 SCREMy S5/l6—18 X 3-3/4 HEX=HD CAP =4=
12 &T2 146 R1 NUTy S/18—18 LOCK =4-
13 &89 335 Rl BUSHING —-2- I
|
|
FERTED 5 OMTED WATRS OF avEBia FRINRD M USED B1AmY OF asemcd

REVISION MO, T BEYISION NO. T



-17- SECTION & -17= SECTION B
ﬁ WHEEL S il WHEELS
ﬂ rant - TC=120 e - —— TC-120
|FRONT WHEELS REAR WHEELS

1 549 &38 R

2| 54% 093 R
490 953 R1
551 458 AL
121 673

WHEEL -2-

CAP, WHEEL HUB =-2-
WASHER; HUB CAP -2-
WASHER, 25/32 X L1-1/4 X 22 Ga =2-
PIMs T/1& X 1 COT. =-2-

e

REVISION WO,

T

] 549 &40

F &90 643
3| 549 093
430 9543
551 &58
12l 673

PRETID i LR

Rl WHEEL —2-

Rl WALVE =-2-

Rl CAPy WHEEL HUB -2-

Rl WASHER, HUB CAP =2-

Rl WASHER, 25/32 X |-L/4 X 20 GA =2-
PiIN: T/1l&6 X L COT. =-2-

OF SERA,
REVISION NO. 7



-

~1B- SECTION & = -18- SECTION B
"”' DRANBAR AND FRAME " CRAWEAR AND FRAME
U SR TC-120 :-j o Rk TC-120
~ lo00v, FRAME AND DRAWEAR |BODY, FRAME AND DRAWBAR —CONTINUED .
F
|
|
| AT
1| %87 823 R1  BUMPER. SEAT SUPPORT REAR -2- 6| 549 097 R1L  FRAME ASSY, MAIN
431 949 Rl BOLT: S/l6-18 X 1-3/8 C-I HEXN-HD &03 27& R1 NUT, SPRING —2-
LOCKE =2-
491 948 Rl BOLT. 5/16-18 X 1=1/8 C-I HEX-HD 17| 549 694 @1 CONTROL, THRATTLE
LOCK —&- 4386 &85 SCAEMy &=32 X L/2 C=F SLT-PAN=HD
120 393 WASHER, 11/32 X L1l/1& ® .05 C-I -2- MACH —2-
134 238 RL WASHER, L1/3Z X 1.0 X 080 C-I —4- 448 130 MASHER, 11/&4& X 13/32 X .03s C-I -2-
39% 228 R1 CLIPs; CONTROL SWITCH CABLE
%49 0E9 AL BODY, RIDING MOWER 120 391 WASHER, T7/32 X L/2 % 036 -1
164 470 SCREWe 10-32 X 3/B CR-REC-PAN-HD TAP
48T 822 RI SPACER, BODY WTG —&=
gl &91 719 m1  SEAL, PRESS FRT REST
& &BT 953 Rl  ANGLE, DRAWBAR g| $30 117 AL  KNDB, THROTTLE CONTROL
| 180 078 SCREWs S/l6=-18 X T/8 IND HEX-HD CAP 10| %49 611 A1 SPACER,; BODY MTG REAR -2-
-
411 557 Rl NUT, S/1&-18 HEX, LOCK -2= s41 310 RI CLIPs SEAT SUPPORT MTG =4~
120 393 WASHER, 11/32 X 117186 X .0&% C=2 -2-
437 S80 PLUG, 2-3/32 C-I BUTTON
5| 487 A2& Rl  SEAL, PRESSURIIED =2-

REVISION NO. T

—,—

TR FD o UMTED STATES OF AvNCE

REWISION WO. T



-19= SECTION B T = SECTION &
'f. SEAT SEAT
- scomon e N -2 e ¥-tea
SEAT
:i 545 953 R1  SEAT, CUSHION
#| %3 243 RYL PACKAGE, SEAT SERVICE
~CONSIST OF
#1 SEAT 534 245 R1
1 SCREW 180 173 |
1 WASHER 120 38&— ]
| 180 173 SCREM, 1/2-13 X L IND MEX=HD CAP
| 120 38 WASHER, 1/2 IND REG LOCK
| 18 som Rl BOLT, 3/8 X 3/4 IND SHORT SO-NH CRG
-2-
i 120 39& WASHERy 13/32 X L3/16 X 065 C~I =2-
[ 17 044 RI NUT, 3/8-L1&6 IND HEX. LOCK —-7-
3| &BT 9&4 R1  SUPPORT ASSY, SEAT ADJ
£23 D84 R1 NUT, 3/8—1& C-I wike
i
| i
|
i
|
I
= =y T T

REVISION wO. 7

REVISION NO.

7



=20— SECTION B =20= SECTION B

l‘l MOWER UNIT ﬁ MOMER UNIT

Te-120

::'l "'::r- E— Elze : — THRE MFTER

[mowER HITCH |HOWER WITCH —CONT INUED

!

. 1

|

|

i

|

[ li“-—ug

| \

: \ I
7
15
I o &
6 ~15
1 1& 922 R SCREMWy 3/8-16 X &-1/4 IND HEX-HD CAP T 4B8 O&& R] SECTOR; LIFT MANDLE
LTS 83T SCREW, 37816 X 3/4& HEN=HD CAP
3 3T 18T R1 WASHER, SPRING RETAINING 180 124 SCREWs; 3/8=18& X 1-1/4 HEX=HD CAP
102 &35 NUT, 3/8-1& HEX. =3~
3 488 049 AL SPRING, COMPRESSIONM
] &858 0%0 Al LEVER, LIFT

& S&l 282 R1 BUSHING, LIFT 19 885 Rl PIN, l/4% X 1-3/B MED COILED SPRING
5 4E8 048 R1 BUSHING, LIFT HANDLE 9 549 111 RL SUPPORT ASSYs RH LIFT BAR
& 488 835 R1 GRIP; HAMNDLE La &89 089 R1 ARM ASSY, RE FRONT LIFT

A 11 DG TAE OF A FEATID 5 UMTE S AlEh OF amFRCa =

REVISION wNO. 7 REVISION NO. 7T



-21- SECTION & -1 SECTION B
i‘l MOWER UNIT ﬁ MOWER UNTT

: “.r“t ERLTL TC-120 : “:::.. CALCRR TN fc-120

|MOWER HITCK ~-CONTINUED
11 409 Q&6 RI FIN; PIVOT =2-

120 39& WASHER, 17/32 X L-1/16 X .OT& C-2
120 378 NUT, 1/2=13 IND HEXs =2=
12 549 11& R1 ROD, CONMECTING LINK -2-
108 429 PINy 35732 X T/8 COTe =i=
I 597 WASHER, 13732 X 3/4 X 16 GA =4&-

L3 54l 283 A1 BUSHINGs LIFT WANDLE
L& &B8 0% R1 ARM ASSY, RH REAR LIFT

5] 549 118 Rl CHAIN, REAR MOMER =2=-

180 022 SCAEW, 1/5-20 X | IND HEX-HD =2=
Z0 600 Rl WASHER, 9/3Z X 3/& X 11 GA C-Z -2-
23 %05 Al WASHER, 9/32 X 5/8 X 1& GA C-I -8-
120 3715 NUT, 1/4=20 IND HEX, =2-
ul 489 OT0 Rl  PLATE, STIFFENER -2-

19 57& R1 BOLTy 5416 X T/8 IND SO-MK CRG —4=
21 496 Rl WASHER,; 11732 X 3/& X .120 C=Z7 =2-

| 120 214 WASHER, 5/1& REGC LOCK ==
120 3T& NUTy S5/14=18 IND HEK. =&-

1T | 479 694 R9] PIN, ELIK =2=
18| 492 360 R1  PIN; CLEVIS =2=
19| 549 11T AL CLEVIS. LDCK PIN FRT BRACKET -2-

20 | 488 052 R1 ROD
21 488 053 Rl ARM ASSY, LM REAR LIFT
19 Ba% Rl PIMN: L/% ¥ 1=-3/8 MED COILED SPRING
-Fa
a2 489 0&T R] ARM ASSY, LM FRONT LIFT
23 549 110 R) SUPPDRT ASSY, LH LIFT BAR
178 373 Al WASHER, 17/32 X 1 x L& GA C=Z =1&-
los &29 PIN. 3732 X T/B COTs —%=
|
™ NI STATES OF akiflica B LD AT iy P

REVISION mO. T REVISION MO. T



-22- SECTION B ~22- SECTION B
ﬂ MOWER UNIT MOWER UNIT
= T vt TC-120
- e Carcmeran TC-l20 gl | e 2.3 sarcurmcm
NOWER MAIN FRAME AND KNIFE UNIT MOWER WAIN FRAME AND KNIFE UNIT -COMTINUED
i
8
4% 0§

L 57
2 127
3 492
& 492
1T
L20
120
51 &92
& 549
&1%
219
T 549
B 549

PR ORI T OF M A

Th%&
559
108
10%
351
E LT
T
LoB
L2%&
753
119

121

Rl

Rl
Rl

Rl
Rl
Rl
LF

BEARING, BALL AND FAN TYPE

KEY, L/4 X 3/& WOODDRUFF

HOUSING SPINDLE

CAP, SPIMNDLE HOUSING
BOLT, 3/8 X 1 IND 5C=NK CRG =3~
WASHER, 3/8 IND REG LOCK -3-
NUT,; 3/8=16 IND HEX. =3=

CuP, SPINDLE '

BLADE, 28 IN.
WASHER, 25/32 n 1-1/72 X 11 GA -2-
NUT, 3/%=16 HEX. JAR =2=

HOUSIMG AS5Ys 28 IN. MOWER

RUMMER, LH MOWER

REVISION NO.

T

9 549
180

120
120
120

o 549

11 57
180

23
120
120

e

122
oTs

214
aTe
393

123

228
oLs

505
380
75

L3

cl

Rl

RUsNER , RH MDWER

SCREM, 5/16=18 X S/8 IND HEX—HD CAP
==

WASHER, 5/1& IND REG LOCK -8-

NUT, S/1l&-18 IND HEX. -8-

WASHMER, 1 /32 X 11716 X 051 C-I =-2-

PULLEY,; CENTER
DEFLECTOR, 28 IN. MOWER

SCREW, 1/4—20 X L/2 IKD HEX-HD CAP
o

WASHER, 9732 X 5/8 X 1& GA IND -2Z-

WASHER, 1/% IND REG LOCK -2-

MUT, L/4=20 IND HEN. —Z=

REVISION NO. T



=23~ SECTION B -2 SECTION B

MONER UNIT MOWER yUNIT
:’f e SHcwmon = -l — BesamIon Te-120
|uuum BRAKE
1

54% 627 R93 ARM ASSY, SPINDLE BRAKE

106 898 RIVET, L/4% X 1/Z TRUSS WEAD SOLID
180 078 SCREN; S/16=18 X S5/8 HEX-HD CAP o
120 214 WASHER, S/1l& MED LOCK —-2-

120 3Ts NUT. 5/16-18 HEX-HD IND —z2-

549 492 Rl CABLE, MOMER BRAKE

22 256 R1 WASHER: 9/32 X 1/2 X |6 GA PLAIN
21 934 R1 FIN: 1L/& X 1/2 IND HEADED

549 643 R SPRING. EXTENSION

TR IE S P w1 i T o

REVISION NO. 7 REVISION WO. 7



== SECTION B
ﬂ ATTACHMENTS
- T i r 'l'c__
:' '-::IH N — -

=

H

ATTACHMENTS

=24 SECTION B

L |

e

Tc-120

FROMT BUMFER ATTACHMENT

1| %93
iT
| 120
120
120
Tl

T UMD APt OF wsliaCd

3oz al
351 Rl
3T
ELF
394
I%8 H

BUMPER AZ5Y. FRONT
BOLT, 3/8 X 1 €~1 SO-NE CRG =4~

HUT; 3/B-16 C-I HEX. —&=

WASHERs 378 C-I MED LOCE —4%—

WASHER, 13/32 X 13716 X .0&65% (-1 -%=
GROMHEY =2-

REVISION NO. T

" TREAR BUMPER, WEIGHT BOX AND STAND

1 493

F4 493
180

120
120

3 493
180

120
120
20

& 493
493

1,1 753

FeTED 1H

311

nr
Q8D

2 1%
aTe

306
Lzl

382
arr
803
3zo
321

268

Rl

Rl
Rl
Rl

ATTACHMENT,; WEIGHT BOX
=CONSISTS OF ALL PARTS MARRED
UNIT &=

ATTACHMENT, REAR BUMPER
-CONSISTS OF ALL PARTS MARKED
UNIT B

ATTACHMENT, STAND
-CONSISTS OF ALL PARTS MARKED
uNMIT C-

BOX ASSY, WEIGHT -UNIT A-

STAND AS5Y —UNIT C-
SCREWs S5/16—-18 X 1-1/8 IND HEX-HD
CAP —4-
WASHER, 5716 MED LOCK -4
NUT, S571é=18 HEX. =4%—

BUMPER ASSY, REAR =UNIT B-
SCREW, 3/8=-16 X 1-1/72 IND HEX-HD CAP
—a—
WASHERs 3/8 C—1 MED LOCK —4-
NUT, 3/8-1& C=1 HEXs =4=
WASHER, 11732 X 1 X 11 GA C=I -1&-

CHA[Ns SAFETY —-UNLT C-
HOOK ; EYE —UNIT C-

PRODUCT GRAPHIC. 1K
—UNIT A=

REVISION NO. 7



=25 SECTION B =25= SECTION @&

ATTACHMENTS ATTACHMENTS

H
;1 - e TE-120

_m_-. it Te-120

-

[GRASS CATCHER ATTACHMENT GRASS CATCHER ATTACHMENT -CONTINUED

CA-JIe®

= UnE T e o
REVISION NO. 7 REVISION ND. 7



-26- SECTION B —2b= SECTION B
ATTACHMENTS f‘ ATTACHMENTS
Y = b e -
: - TC-120 bt o re— TC-120
GRASS CATCHER ATTACHMEMT -CONTINUED |PROCUCT GRAPHILS
1 56 798 C1 BRACEET, MTG 549 Bl& A91 PACKAGE, PRODUCT GRAPHIC
180 120 SCREWs; 3/B-16 X 3/& IND HEX WD CAP -CONSIST OF
-3= 549 A58 RL S$PRDCUCT GRAPHIC, CAUTION
120 38z WASHER, 3/8 IND REG LOCK =3- INSTRUCTIONS
120 3717 MUT, 3/8-16 IND HEX. =3= 57 801 C1 $PRODUCT GRAPHIC, CAUTION
| INSTRUC 11 0NS
21 & T99 C1 PIPE, SUPPORT 2 T84 0Ol R1 $PRODUCT GRAPHIC, MOWER WARNING
| 543 A58 RL SPRODUCT GRAPHIC, STEERING WHEEL
3 591 10T Rl PIN,; ELIK =2= INSERT
549 &99 R1 $PRODUCT GRAPHIC, MOWER CLUTCH
4 5& BOO C1 EYEBOLT, WO 10 IMSTRUCTIONS
120 3£l NUT, 10-24% IND HEK. %45 TO1l R1 $PROCUCT GRAPHIC; GEAR SELECTOR
L4 233 NUT, 10=-24 IND WING INSTRUC TIONS
s49 TO3 R1 $PRODUCT GRAPHIC, THROTTLE
5 58 B0l C1 CHUTE [MSTRUC 110NS —RECOIL START-
49 TOH R SPRODUCT GRAPHIC, MODEL DESIGNATION
b 56 802 Cl PLATE, MTG STRIF LH
180 O1& SCREW, L/8—20 X L/2 IND HEX-HD CAP 549 707 A1 SPRODUCT GRAPHIC, WODEL DESIGNATION
| =3= STRIP RE
| 120 380 WASHER, 1/% IND REG LOCK -3- 549 TOB RL SPRODUCT GRAPHIC, OFERATING
120 375 NUT, 1F4=20 IND HEX, =3~ INSTRUCTIONS
5T 2246 C1 SPRODUCT GRAPHMIC, IGHITIOM
7! s 8O3 C1  ROPE, BAG ATTACHMEWT INSTRUCTIONS
|
8 56 B0& C1 BAG 549 708 Rl PRODUCT GRAPHIC, MOWER LIFT LEVER
a 58 8o0s Cl PIPE, SUPPORT 2 753 2ea Rl PRODUCT GRAPHIC, ITH
I.ﬂ! 56 80& Cl PIPE, CROSS TIE | 5T 22T C1 PRODUCT GRAPHIC,; DeP.E.l.
24 340 R1 SCREW, LO-1& X 1/2 C—Z RD-HD CR-RELC |
TAR =2=
|
i
|
i
FESTED 1/ SedTED Tl OF skl ik M FTATES OF

REVISION NO. T

REVISION MO. 7






&1 SECTION C
75
INDEX TO UNITS TC-120
% —————————
DESCRIPTION Gp DESCRIPTION Gp| Pg| Grid
AXLES WHEELS

AXLE, Front ........ . 0000 18 BRI e 20
AXLE, Rear ... ... .. "t - 19 B s T e e e 20

DRAWBAR AND FRAME ATTACHMENTS
BRI sat o i s e &l FRONT BUMPER .......... 31
ERAWERR .. v 21 PRODUCT GRAPHICS ...... 32
FREAME ..... A e 2l REAR BUMPFEE, ............ 31

SR L G e 31

ELECTRICAL SYSTEM | o] s G SRR 31
IGNITION

Electric Staxt .. ... .05, . 10

Becorsl BEatt . ...... 000 . 12
STARTING SWITCH ......... 12

ENGINE
ENGINE, THEL . o5 .. 3
FUEL SYSTEN: . ... vt .. = T
STARTING, Electrical....., 9
REAR FRAME AND

DRIVING MECHANISM
BRAKE S s 15
CLITCH M ey e 13
DIFFERENTIAL . .......... 19
DRIVE, Transmission....... 13
TRANSMISSION ............. 15

MOWER UNIT

FRAME, Main Mower

Rear Discharge ......._.. 27

Side Discharge ........... 29
HITCH

Rear Discharge . ......_ ... 23

Side Discharge ........... 25
KNIFE

Rear Discharge .......... 27

Side Discharge .......... . 29

SEAT

= e S et | 22

STEERING MECHANISM
STEERMIS i oo 17

1084 680 R

Revision No. 7



SECTION C

=1 [

n

TC-120

Cadet 75 Riding Mower

SRINTED [M UNITED STATES OF AMERICA Revision No.



e T SECTION C
75

TC-120

SERVICE ENGINES

349 001 R91 ENGINE ASSEMBLY (Briggs & Stratton 170702) (7 HP)
(Equipped with Recoil Starter)

549 002 R91 ENGINE ASSEMBLY (Briggs & Stratton 170707) (7 HP)
(Equipped with Electric Starter)

37 104 C91 VERTICAL CRANKSHAFT SHORT BLOCK ASSEMBLY
(Briggs & Stratton) (299781) (V-81)

Cylinder Assembly

Head - Cylinder

Gasket - Cylinder Head
Gasket - Valve Cover

Screw - Cylinder Head

Plug - 0il Drain

Crankshaft

Sump - Qil

Plug - 0il Filler

Screw - Sump Mounting Sern
Piston Assembly

Fin Assembly

Rod Assembly - Connecting
Valve and Retainer - Exhaust
Valve - Intake

Spring - Intake

Spring - Exhaust Valve
Retainer - Intake Valve Spring

Rotocap - Exhaust Valve

Tappet - Valve

Gear - Cam

Gasket - Carburetor Mitg.

Oil Slinger, Governor Gear & Bracket Assy.
Shaft - Governor Lever

Shield - Cylinder

Screw - Cylinder Shield

Cover - Cylinder Head

Screw - Breaker Arm Mtg.

Screw - Condenser Clamp

Cover - Breaker Point

Screw - Set

Clamp - Condenser

Breaker Points and Condenser Set
Cotter - Hair Pin

Retainer - E-Ring

FEINTED 1N UNITED STATES OF AMERICA

Revieion No. 7



== SECTION C - —ik= SECTION C

lq.' ENGINE .‘_!I ENGINE
= ll' AT

ﬂ Ll . TC-120 ol — TC=-120

NGINE ~CONTINUED

TR e URED STATE OF AMIBCA TS T UMD TGS OF MeCA =
REVISION NOD. T REVISION mO. 7



=R= SECTION C

=8 SECTION ¢
il ENGINE ﬁ EMG INE

ey R st1cumou Te-120 :;] e ] Te-120
ENGINE -CONT INUED |ENGINE  —CONT InuED
1| 549 358 Al CAMSHAFT 34| 539 854 Rl TUBE, BREATHER
2| %49 357 Rl TAPPET, WALVE -2- 37| 539 8%% Rl CRANKSHAFT
3| 539 83T R91 ROD ASSY, CONMECTING STD 3| 539 857 AL FLYMHEEL
3 56 237 C91 ROD ASSY, COMMECTING .020 U/S =RECOIL START=
£ 1] 537 BSE AL FLYWHEEL
& 539 838 R1 DIPPER, CONNECTING ROD =ELECTRIC START=-
5 %39 B39 Rl LOCK; SCREW HEAD g 549 434 A1 KEY, FLYWHEEL
6| 549 385 R SCREW, CONMMECTING ROD =2- 40| 549 &44 RYL  STARTER AS5Y. REWIND
STARTER
T| 53 B840 ROL PISTON ASSY, STO
T| 539 84l R91 PISTON ASSY 010 O/% 41| 549 &4% R1  HOUSING, REWIND STARTER
T 539 842 R91 PISTOM ASSY 070 O/5 25 090 mi SCREM, 10-32 X 3/8 IND SLT=HEX=HD
W/SPLIT RING LOCKWASHER =#—
T 539 843 R91 PISTOM ASSY 030 O/%5
42| 543 440 Rl PULLEY, REWIND STARTER
B 539 683 RL  RING SET. PISTON CRHOME-
5TD 43| 549 441 A1 SPRING, REWIND STARTER
L] 539 Aé& R RING SETy PISTON-STD
] 532 665 R1  RING SET, PISTON-.0LO O/% %% ) 549 448 RL  PIN, STARTER GRIP PIN
B 539 666 RL  RING SET, PISTON-,020 O/5
B 539 687 R1L  RING SET, PISTON-.030 0O/% 43 549 442 R1  BUMPER, REWIND PULLEY —4-
| 172 300 SCREW, B-32 X 1/2 IND HEX~HD TAP.
9| 549 371 Rl LOCK, PISTON PIN —-2- —d=
10| 549 370 RL  PIN, PISTOM - STD %5 | 549 911 Rl  SPRIMGs RATCHMET SPRING

10| 539 657 RL  PIN, PISTON .005 0/%
&7 | 549 910 Rl ADAPTER, RATCHET SPAING
Il | 539 Bas Rl HOUSING, BLOWER

| -RECDIL START- &8 549 443 m] SPRING, ANMCHDR [NSERT
11 | 539 Ba% RL HOUS INGy BLOWER

| =ELECTRIC START- &9 | S49 3T R1 SCREEN, REWIND STARTER

549 3Te RI SCREW, W/SPRING LOCKWA SHER 20 833 r1 SCREW, £-32 ¥ 1s2 IND HEX-HO MACH
L/4=320 X 1#2 IND HEX=HD —3- W/SPRING LOCKWASHER =-4-

12 549 37T R1 SHIELDw CYLINDER S0 549 425 R91 CLUTCH A55Y, REWIMD

| 28 091 R1 SCREW; W/SPRING LDCKWASHER STARTER

1 10-24 X 3/8 IND HEXE-HD

51 549 &2 R1 HOUSTING: REWIND STARTER
13 539 B4b R91I CYLINDER ASSY, ENGINE CLUTER
L4 549 333 RI SEAL, DOIL 52 1T olo RL BALLy 5/1& CR=5TL- 25 GRADE
15 549 397 A9l BUSHING L SEAL 53 549 427 R1 WASHER; THRUST
16| 539 847 R1  BUSHING, GOVERNOR SHAFT 54| 549 429 Rl  RATCHET, STARTER
17 549 394 R VALVEs INTAKE 55| 549 428 M1 RETAINER, WASHER
18 S4% 395 R SPRING, INTAKE waALVE 56| 549 430 R1  SEAL, RAVCHET
19 545 398 R1 SPRING, EXHAUST VALVE ST| 549 431 BRI WASHER, SPRING
20 54% 39T R] VALYE: EXHAUST =8 539 923 Rl HEAD, CYLINDER
F3 549 3%9 R1 RETAINER, ROTO=COIL =-2- 59 549 &55 R] SCREWs CYL HEAD - SHORT -g&~-
22 549 396 Rl RETAINER, [MTAKE VALVE 80 | 549 456 Rl SCREW, CYL HEAD — LONG -3-
23 549 400 R1 ROTO-COIL, EXHAUST WALWVE &l 549 457 A1 GASKET: CYL HEAD
il 539 849 AY1 SumR 4557, DIL &2 549 379 R1 COVER, CYL HEAD
545 579 R} WASHERy CYL HEAD SCREW —4=

25 539 850 A9l BUSHING & DIL SEAL
63| 549 460 R1  ARMATURE AS5Y; MACMETOD
26 | 549 410 R1 SEAL, OIL

&% 549 461 Rl SCREM, ARMATURE MOUNTING —3-
27 S49 411 Rl GASKET, SUMP = STD
&5 | 549 482 R1  GUIDE, AIR
28 549 412 AL SCREW, SUMP MTG -&—
68| 539 882 RL  CLIPs WIRE -2-

29 444 &19 PLUG, 1/4=18 AUTOMOTIVE SGQ—HD
6T 549 4E3 RSL I, BREAKER POINT AND CONDEMNSER

0 549 0%5 R PLUG, DIL DRAIN =CONSIST OF

549 488 RI1 SPRIMNGy BAEAKER
31 539 851 m1 GAUGE, DOIL LEVEL 549 484 R1 SPRING, CDNMECTOR
32 539 A52 Al TUBE, DIL LEVEL GAUGE 1] 549 48% R1 SPRING: BREAKER
i3 549 421 Rl GASKET, RREATHER &9 549 asa AL SPRING, CONMECTOR
3% 539 853 Rl BREATHER s VALVE CHAMBER TQ 549 4866 RI CLAMP, CONDENSER
35 549 422 B} SCREW,; BREATHER MTG =2- Tl 549 3Té R SCREW, COMDEMSER CLAMP
FRSIED 1% GRS A o ] o

REVISION NO. T REVISION wO. 7



-4 SECTION C ; = SECTION C

ENGINE B ENG I NE
: want e TC-120 : ﬂ;’::“ — TC=120
ENGINE ~CONTIMUED
72| S49 467 RL  PLUNGER, CONTACT
73| %39 8&D R1 COVER, BREAKER POINMT
24 00D R1 SCREW; B=37 X 3/8 IND HEX-WASHER-HD
_2...
‘Mli 549 902 R91 PLUGs SPARK
75| 287 82T R1  ELBOW. SPARK PLUG INSULATOR
76| %43 B92 R1  WIRE, GROUND
Té 549 A%0 R1 WIREs JUMPER
77| %39 BTL R1  MUFFLER, EXHAUST
78| %39 BT9 R1  CRANK, GOVERNDR
79| 549 898 R1  WASHER, GOV CRANK
an 549 899 R1 COTTER, GOV CRAMK
81! 268 552 Rl AETAINER. GOV CRANK
B2 | 539 BT3 RL GEAR, GOVERNOR
83| 539 ETA A1 PLATE, GOVERNOR
26 000 Al SCAEWy B=32 X 3/8 IND HEX-WASHER-HD
=3=
172 3T SCRENWs 10=32 N 3/8 HEX=HD TAP. =3=
84| %49 BEE R1  SCREW W/LOCKWASHER, HEX-HD
5| 539 75 A1 SPRING, GOVERNOR
B | Sa9 BE&s R1  SWITCH, STOP
87| 549 88T RI CLAMP, CASTING
g8 | 549 448 M1 SPRING, THADTTLE ADJ
131 974 SCREN, B=32 X S/8 IND FIL-HD MACH
_z.-.
138 166 WASHER,s WOD. 8 INT-TOOTH LOCE-2-
120 &22 MUTy B-32 HEXs
89| sS39 ATH Rl WASHER, IMSULATING
90| %39 87T m1  COLLAR. INSULATING
gp | %39 T8 ML LEVER ASSY, GOVERNOR |
120 3a&l WUT, NO. 10-24% IND HEX.
92| 589 894 Rl  WASHER
93| sSa49 m95 ML BOLY
g4 | 539 880 R1  LINE, GOVERMOR
95 | 539 88l Rl SPRIMG; GOVERMOR LINE
549 &TL B9l KIT, IGNITION
=COMS15T OF
549 445 AL SOR NG, BREAKER
549 464 AL SPRING, CONNECTOR
549 44T R1 PLUNGER , CONTACT
549 &34 R1 EEY, FLYWHEEL
549 470 R91 KEIT, GASKET
=CONSIST DF
549 45T RL GASKET, CYL HEAD |
549 421 A1 GASKET, BREATHER
549 411 R1 GASKET, CRANKCASE 1/&4 IN. THICK
GASKET,; CRANKCASE »00% INa THICK
GASKET, CRANKCASE .009 INs THICK |
539 917 R1 GASKET, CARBLURETOR |
405 S&3 R91 PACKAGE, REWIND STARTER HANDLE & INSERT
=COMS 15T OF
I3RS 453 RIL HMAMDLE, STARTER ROFE
386 089 A1 INSERT, HWAMODLE |
=TT D T D ST O e

RE¥ISION ND. 7 REVISION NO. 7



il SECTION C . ol SECTION C

f. ENGINE l"'l ENG INE
A % - Tc-120 - RS =120

|[FUEL SYSTEM IFUEL SYSTEM =CONTIMUED

CA-2575 a4
|
1 539 897 A9l CARBURETOR ASSY 19 539 913 ml RETAINER,; MEEDLE JET
Z 549 Be&l RL VALVE ASS5Y, IDLE 20 539 900 R1 VENTUR]
i 549 509 ml VALVE ASSY, FLOAT 21 539 904 R1 SHlFTt: Lé?fﬂ A55Y
oK

4| 549 500 Rl  BUSHINGs THROTTLE SHMAFT |

22| 539 907 Rl  WASHER, CHOKE SHAET FELT
5| 549 912 Rl  SCREW, CHOKE VALVE =2- [

23| 539 908 Rl SPRING, CHOKE RETURN

& 559 4598 B SPRING, THROTTLE ADJ

131 974 SCREW,; B-32 X 5/8 IND FIL=HD ™ACH 2% 539 910 R1 JET, IDLE MEEDLE
26 092 R PINs THROTTLE STOP
25| 539 915 Rl BRACKET
T 539 505 R} VALVE, CHOKE | 1TZ 3T SCREW, 10-32 X 3/ HEX-HD TAP.
-} 549 S11 m1 PIN, FLOAT 28 53% 898 R91 BODY ASSY
9 5& 157 C1 PACKING, MNEEOLE JET 27 539 899 Rl PLUGs EXPANSIDN
|
10 549 513 Rl NUT. MEEDLE JET PACKING Zl_; 549 50T R} FILTER, DRAIN
11 539 914 A VALYE: NEEDLE 29 549 508 R1 RETAINER
12 539 903 R) VALVE; THROTTLE 3| 539 911 AL SCREW, JET
|
13 539 904 Rl SHAFT L LEVER ASSY 31 539 917 Rl GASKET, CARBURETOR
THROTTLE
32 549 492 Rl SCREW, CARBURETOR WTG =-2-
|

s 539 909 Rl 5TOP, THROTTLE

33 55 300 cCl SCREW: AIR CLEANER
15 539 901 Al FLOAT

34| S8 301 C1  SCREW, AIR CLEANER
L& 55 299 C] BLOW, FLOAT |

35| 539 919 A9l CLEANER ASSY, AR
17 539 902 Rl GASKET, BOWL

34| S39 920 R1  ELEMENT
13 539 912 m1 WASHER, FLOAT BOwL

3T 539 921 R} GASKET, AIR CLEANER

-_qL-mmﬂm PHATER ™ 7NPED T4 Lo

REVISION NO. 7 REVISION wo. 7




== SECTION C = SECTION ©

ENG INE ENG INE
: aat e TC-120 : bt B — TC-120
UEL SYSTEM —CONTINUED
k] 539 918 RL LINK, CHORE
39 539 B&L R91 TANK ASSY W/CAP, FUEL
40 539 862 RL CAPy FUEL TANE FILLER
41| %39 B&T R1 STRAP; FUEL TAMNK
&1 539 Be&d RIL STRAP, FUEL TANME RH
120 3¥aQ WASHER, 1/& REG LOCK
120 3T7S NUT, 1/4=20 IND HEX.
42| 539 B89 R1 SCREMs L/%=Z20 X L/% HEX-HD
&3 539 Aes AL BRACKET, FUEL TANK LH
43| 539 8&5 R1 BRACKET, FUEL TANKE RH
539 Bea R1 SPACER, FUEL TANE =&=
120 214 WASHER; S5/1& IND REG LOCK —#&=
| Llao 077 SCREWs S/1E-18 X 3/4 IMD HEX=HD CaAP
-ty
&% | %39 B&3 R CONMECTDR & SHUT-OFF FUEL
4% 210 S11 Rl CLAMP, FUEL LIME WOSE -2-
45 55 302 C1 CLAMP, FUEL LINE HOSE
47| 539 9% R1 SCREM, 10-32 X 314 HEX-HD TAP.
48 539 ET0 R1L  WOSE. FUEL LINE
539 916 Rl E1T, CARBURETOR OVERHAUL
=~CONS15T OF
549 861 RIL WALYE ASS5Ys IDLE
549 S11 R1 PIM, FLOAT
PACKING, NEEDLE JET
549 513 Rl NUT, MEEDLE JET PACKING
539 914 R1 VALVE. MEEDLE
%49 509 R1 VALVE ASS5Y. FLOAT
539 902 RL GASKET. BOWL
%39 912 Rl WASHER, FLOAT BOWL
539 313 R1 RETAINMER, NEEDLE JET
5%9 910 Rl JETy IDLE MNEEDLE
539 911 R1 SCREW. JET
ﬁ-“mﬂ_l [CRE ] w=RTs

REVISION NO. T REVISION WO. T



i SECTION ¢ o SECTION ©

'f‘ ENG [ NE ENG INE
wr, s TC= "y [T =
i T el Caschr o c-120 nj o £ e Te-120
ELECTRICAL AND STARTING ELECTRICAL aAND STARTING ~-COMTINUED
|
1"\--“'
|
B |
L| %49 44T A91 GEAR, FLYWMEEL RING
549 458 A1 SCREW. 18-32 X 1-3/4 SLT=F-HD MACH
-t
549 449 R NUT, 10-32 ESNA STOP —4~
Z| 539 B8T Rl RETAINER
3| 539 888 RL  SCREW., B=32 x 3/8 HEX=-MD
4| 539 92z Rl STATOR, ALTERMATOR
5| 539 583 Rl BUSHING, STATOR —&—
6| 539 884 RL  SCREW, STATOR WTG —&-
7| 539 885 Rl BRACKET. FUSE
B | 549 422 Rl  SCREM, BRACKET MTG
9 549 B94 Rl  WASHER, BRACKET
10| %39 884 BRI RECTIFIER
11| 539 889 R91 MOTOR ASSY, STARTER
=CONSEST OF
539 890 Rl DRIVE ASSY
539 91 R} CAP, DRIVE END
539 892 Rl ARMATLRE
%39 @93 /1 HOUSTNG
539 #9% RI CAP, COMMUTATOR END
539 895 R BOLT, THRY —-2-
539 89& R] BRUSH KIT
56 21T €1 SCREW, STARTER MTG =2—
 —_
|
PRERTED |1 STl 9a08 OF a=dBCa = UNTED Ty

S REVISION NO. T REVISION NO. T



-

-10- SECTION C -0 SECTION €
ELECTRICAL SYSTEM ﬂ ELECTRICAL SYSTEM
= el RO SRR | e V=120

49

[T ]

549

490
455

131
120

5 184
180

120
120

L] 395
180
120
120
T To2
491

9 195

974
092
63z

132
956

182
a22

557
ols

e
TS

2Z28
oLs

aTs

o093

"l
RZ
Rl
Rl

rl

cl
Rl
Rl

cl

IGNITION AND STARTING
|=ELECTRIC START-

BATTERY,; DRY CHARGED 12 WOLT PRESTOLITE
CLAMP, ASSY BATTERY
PAD, BATTERY

CABLE ASSY; SWITCH TO GROUND
SCREM, B=32 X 5/1&6 C-I SLT=HEX=HD
MALCH
WASHER, W0. 8 C=-I LIGHT LDCK
NUT, B—32 C=I HEX.

CLIP, CABLE -3~
SCREM, 1/74-20 X 142 IN HEX-HD CaAP
-
WASHER, 1J/4% IN REG LDCE —-2-
WUTs 1/4-20 IN HEX. —2-

CLIPs CABLE =2-
SCREWs LF4=320 X 142 IND HEX=HD CAP
WASHER, 1/& IND REG LOCK
MUTe L/&=20 IND HEX.

CLAMP

CLIP, SPEED —2-

CLIP, CABLE SPEED

HABNESS, CABLE

REVISION MO. T

11

‘|2i

13|

1%

18|

17
18
19
20
n|

ﬁlﬂm!’mﬁm

IGMNITION AND STARTING ~CONTINUED
~ELECTRIC START=-

539 399 Rl FUSE, 32 VOLT. T=1/2 AmP

549 634 AL CABLE, BATTERY POSITIVE

1& BT R1 BOLT, SFL& X 3/& C-I SHORT SC-NR CRG
120 214 WASHERy 5/1& C-I MED LOCK

120 37& NUTs S5/LlE=18 C-I HEX.

164 910 R]  COVER, BATTERY TERMIMAL

549 &35 R1 CABLE, BATTERY GROUND

12 653 Rl SCREM; L/&=20 X 3/&% IND S0-NE CRG
L20 388 WASHER, 1/& IND REG LOCK

LZO 37TS WuTs 1/74-20 C=1 HEX.

549 &34 Rl  CABLE, SWITCH TO STARTER

488 50% R1 SWITCH,; MAGNETO IGNITION AMD STARTING
3EZ 458 RZ  KEY, IGMITION SWITCH

&0Z 238 Rl SOCKET, IGNITION SWITCH

36% 502 RL  WUT, MAGNETO IGNITION KEY EOUNT I NG
375 431 R1  WASHER, MAGNETO IGNITION KEY MOUNTING

491 539 R1 RETAINER, IGNITION SWITCH

REVISION NO. 7



=11= SECTION C . =1]= SECTION ¢
ﬁ ELECTRICAL SYSTEM ELECTRICAL SYSTEM

sefe
|

"“;_' "Hl'l'”. ELCERTION TC-120
IGNITION AND STARTING —CONTINUED
_-ELECI'II!: START-

::— SESCHITON TC=-120

22| 545 T5& R SWITCHs MAGNETIC

1is 604 WASHER, 1/4 ENT. TOOTH LOCK

120 214 WASHER, 5/1& IND REG LOCK -2-

120 3&7 NUTy S5FL&~LB IND HEX. =-2-

120 217 WASHERs MO, 10 ZMD LOCK

120 &14 NUT, 10-32 IND HEX.

453 D49 SCREW, L/4=20 X 3/4 C-1 SLT-PAN HD
MACH -2-

120 380 WASHERs 1/4 C-! MED LOCK -2-

L20 378 NUTy 1/%=20 C-1 HEX. -2-

23 55 292 €1 CABLE, SWITCH TO FUsEe

24 STARTING MOTOR
=FOR COMPONENTS SEE LIST OF PARTS
UMDER DETAILS OF STARTER MOTOR=

-—-ulm T ey

REVISION NO. T REVISION WD. 7



=i2= SECTION C =-12= SECTION C

ELECTRICAL SYSTEM ﬂ ELECTRICAL SYSTEM
- i TC-120 g (77 8 i Te-120
TENITION AND STARTING STARTING SWITCH

-RECOIL START-

m_—1
4.__—

3 —2

1 387 TZ8 R9L SMITCH AS5Y, NEUTRAL STARTING

2 549 243 R1 COMTROL MODULE ASSY

173 122 WASHER, MO. 10 INT EXT TOOTH LOCK
Lés &TQ SCREWy 10732 X 3/8 -1 CR-REC-PAK-HD
TAP«

3 549 63T R1 CABLE. SWITCH TO TRANSMISSION

& 3Te 359 R1 GROMMET
L &#590 192 R1 CABLE ASSY, SWITCH TO GROUND

2 5T 225 €1 CABLE ASSY, MAGNETO GROUND

455 954 SCREM, B-32 X S/1& C—I SLT=-HEX-HD
HALH
131 182 WASHER, MO. B C=I LIGHT LOCK
120 622 NUT, 832 C=-I HEN. |

3 T0Z 093 €1 CLAMP

L] 39% 357 Rl CLIP, CABLE SPEED

5 279 593 R92 SWITCH, IGNITION KEY

L] 382 458 R2 KEY, IGNITIONM SMITCH

T 402 238 R SOCKET, IGMITION SWITCH

L] 365 502 Rl WUT, MAGNETO IGMITION KEY MOUNTING
9 ATS 431 R WASHER, MAGETD IGNITION KEY MOUNTING

10 491 539 R1 RETAIMER, IGNITIODN SWITCH

R IR SATE oF AeRCA ﬁiﬁum

REVISION WO. 7 REVISION NO. 7




13- SECTION ¢ -13 ECT
REAR FRAME AND DRIVING MECHANTSH 'f. REAR FRAME AND DRIVING MECHANISM FEETILE
: Pkt e Te-120 iy e e e TC-120

1 93
19

2 L
3 L]
leg

& 549
120

177

5 5459

530 m1
372 R
961 R1
034 AL
Q20

100 AL
353
923

101 R]

i —

TRAMSMISSION DRIVE AND CLUTCH COMTROLS

PEDAL, CLUTCH AND BRAKE
PINs 1/8 X T/8 C—1 WV COILED SPRING
o

PAD. PEDAL
CLAMP, PEDAL PIVOT
SCREW, 1/4-20 X 3/4 IND HEX=HDO CAP
=t
RODy CLUTCH CONTROL
WASHER, 11732 X 11/18 X .051 C=-7 ==
PINy Lf® X 3/% C=-I COT, =2=

ARM AS5Y, SHIFTER PIVOY

REVISION m0. 7

L 488
21

297

385

T 549
a 549
9 135
10 &89
11 549

D I UNITED Al OF SMERCE

o1
%03
331
525
o7
ice
523
aT4

5948

"l
Rl
Rl
Rl
Rl
"l
Rl
RS2

TRANSMISSION DRIVE AND CLUTCH COMTROLS -Eﬂf‘-f[!ﬂ.l!ll

BUSHING, SHIFTER amM
WASHER, 13/32 X 1 X 10 GA C=Z -3~
SCREWs 3/8~18 X 2-1/4 W/NYLCN PELLET
HEX=HD CAP
WUT,; 3/8~16 CDP HEX. LOCK

BELT, FORWARD DRIVE

SPRING, PEDAL RETURN
SPACER: 3/8 STD X .90& PIPE
IDLER, BALL BRG

PULLEY, TRANS DRIVE

REVISION MO. 7



== SECTION C =1 SECTION €

REAR FRAME AMD DR IVING MECHAMISM REAR FRAME AND DRIVING MECHAMNISM
waat i . rarn
: wusIEE mCur—— it wo. | s DesmrGe 1o

TRAMSMIS510M ORIVE AND CLUTCH CONTROLS =CONTINUED

12 106 TS1 KEY, 3/1& X 3/4 WOODRUFF 9

13 26T BOS RI1 RINGs RETAINING

1& 541 312 Rl CHAIN, FINMAL REDUCTION

~AVAILABLE A5 COMPLETE CHAIN DR AS
T3 LINKS FAOM LO FT. ROLL MARKED
475 BT9 R91 AND 1| CONNECTING LINK
1306 D

15 541 858 Rl SHIELD ASSY, DRIVE CHAIN

is 549 Qa8 Rl GUIDEs BELT —-2-

GL11 34&% R1 WASHER, 11/32 X 7/8 % 1& GA C-1 -2-
369 &11 Rl SCAEWs 5/16-18 X 578 W/NYLON PELLET
WEX-HD CAP =2-

214 188 R1 SCREW. S/la~18 X T/78 W/NYLON PELLET

HEX-MD CAP -2-

1T 549 %99 Rl BELTs MOWER DRIVE

s 54% 276 R1 STRAP ASSY, IPTO

&i9 AS5 R1 WASHER, 11,32 X 3/4 X 16 G& C-I
103 A1’ PIN, 3732 X 374 COT.

19 549 TR R1 SPRINGs IPTO

20| ®49% 279 Rl  RDD, WOWER SHIFTER

21 &a72 Rl WASHER, 13732 X S5/8 X 1& GA C-I -2-
103 373 PIN, 3732 X 3/% COT, =2~

21 549 ZBO Rl SPRING, IPTD RETURN

22| 549 285 Rl LEVER ASSY, SHIFTER

23| S49 78é R] LEVER ASSY, SMIFTER ARNW

IT8 372 R1 WASHERs 13432 X 1-L/% X 16 G& C=L
-F=

184 282 SCREW, 3/8-16 X }=1/4 HEX-HD CAP

31T 598 R1 MUT, SPEED PuUsH ON

FL] 549 288 Rl BUSHING, IPTOD T WP

25 549 289 Rl ROD,; SHIFTER MANDLE
124 925 NUT, 3/B8-24& IND HEX. JAM =Z=

26 4% 290 RL GRIPy; SHIFTER HANDLE

ll.: 4EE 094 R1 PULLEY, MOWER SHIFTER IDLER
120 317 KUT, 3f8-16 IKD HEX.

28 249 &95 R1 PULLEY, ENG AND MOWER DRIVE

9 549 613 Rl GUIDE, BELT PTO AND FCRWARD DRIVE

&90 194 R1 MASHER, 13/32 X 1-1/4% X T GA C-I
186 3T BOLT, 3/A=2& X 2-1/8 IND HEX-HD
FL ] 106 TS0 EEY, 5%/32 X 5/8 wOODRUFF ®&
31| 549 074 RI1 RODy BAAKE
103 384 PIN, L/8 X 3/& COTs
120 393 MASHER, 11/32 X L1/16 X 085 C=I —-3-
120 376 MUT, %/14<18 HWEX-HD -2-
9 411 &38 NUT, S/16-18 CAD HEX LOCK

L ] 549 075 Rl SPRING, BRAKE RETURN
33 549 076 R1 SPRIMG, COMPRESSION
kL PULLEY, CENTER

=REFER TO MOMER MA[N FRAME
AND KNIFE UNIT-

N e
TR PR ITAlTS OF A PR STAFES OF

REVISION NO. T REVISION wO. T



=1 5= SECTION o =15= SECTION
”E' REAR FRAME AND DRIV ING MECHAM | SM .' REAR FRAME AND DRIVING MECHAN] 5™
:] ozl ] Te-120 :_l - 1 Sicmrmas To-120
TRANSMISSION AND BRAKE |Tllﬂs"|55|c.-i~ﬂ BRAKE =CONTINUED

549 3C1 A91 TRANSMISSION ASSY -3 SPEED- 3| w93 s514 RY WASHER: PLAINM 020
| =USE A5 REQUIRED-
1| 803 5S40 C1  RING, RETAINING
4 373 523 AL RING, RETAINING
2| 490 596 R1 SPROCKET, & T
| 5| %90 700 R} BEARINGy FLAMGE ==
3| 490 497 R WASHER; PLAIN .030
-USE A5 REQUIRED- & 90 TOl Rl GEAR, SPUR =20 T
3 490 &98 RL WASHER: PLAIN .0&%0
—USE A5 REQUIRED- 7 493 517 R} GEARy; SPUR =30 T
E] 490 &99 RI1 WASHER,; PLAIN .0%0
| -USE AS REQUIRED- 8| 490 T03 RZ COLLARs CLUTCH -2-
3| 493 511 Rl WASHER, PLAIN .03
| ~USE AS REQUIRED- 9| 490 TO4 AL  SPAING, COMPRESSION —-2-
3| 493 512 m1 WASHER, PLAIN .02&
-~USE A5 REQUIRED= 10 56 T94 C1  HOUSING, LOWER
3| 493 513 R} WASHER. PLAIN 048
| =USE A5 REQUIRED- 11 490 TOT R} GEAR, SPUR =25 T
IZ| 490 TO08 Rl GEAR, SPUR -3% T
P D 1RSI OF AR PESTED B T

REVISION NO. T REVISIDM NO. 7T



=16— SECTION C = L SECTION C

I!l BEAR FRAME AND DRIVING MECHANISM REAR FRAME AND DRIVING WECHMANISM
- wmr. -
] i TC-120 o g SRR TC-120
TRANSMISSION AND BRAKE —CONTINUED TRANSNISSION AND BRAKE -CONTINUED
13| 267 805 Rl RING, RETAINING =3- 53| 549 781 Rl  WASHER, PLAIN .015
~USE AS REQUIRED-
1% &390 TO9 Rl SPACER 53 549 TaZ Rl WASHERy PLAIN .CD6 -
-ysE AS REQUIRED-
15| 490 T10 A1 GEARs SPUR =30 T 53| 549 T84 RL  WASHERs PLAIN «030
—USE AS REQUIRED-
16| 124 589 KEY, 3716 X 374 WOODRUFF 9
54 58 591 C1 KITs SMITCH ASSY
17| &80 TL1 RL  SHAFT, INPUT ZCoMsSIST OF
BALL, DETENT
18 124 %42 KEYs 3532 X LS2 WODDRUFF 2 SPRINGs COMPRESSION
SHEET, INSTRUCTION
19| 490 712 R91 BEARING, MEEDLE -2- LABEL
PIN, ACTUATING -2-
il 55 T95 C1 WASHER, THRUST .093 TEAM{NAL ASSY, BDARD
TERMINAL ASSY, BOARD
21 PINION, BEVEL —1& T TERMINAL A5SY, BOARD
-ORDER GEAR SET 56 &TL Cl- COMTACT ASSY, CARRIER
Luss ICANT-

22 971 043 R1 RING; RETAINING
55| 549 T93 Al FORKy SHIFTER RK

23 GEAR, BEVEL —42 T |
=0RDER GEAR SET 5& &71 Cl- 58 CHAIN, ROLLER
21 LINKES FROM 1O FT. ROLL
% 490 716 m1  GEAR, SPUR =20 T 475 BT9 R91l=- PLUG 1-

COMMECTING LINK 1308D-
% 549 Ted R1 SPROCKETs SPECIAL =12 T
58 671 C1 GEAR SET

26| 390 515 M1  WASHER. 21/32 X 1 X l& G& -CONSIST OF
PIMION, BEVEL 16 T
27| %49 771 Rl SPROCKET, SPECIAL -12 T GEAR, BEWEL %2 T-

78| ®aT 189 Rl KEY, WODDRUFF MO. 4 SPECIAL
29 124 543 KEY, L/B X 1/2 WODDRUFF 3 =2=
30 | &3l TBT KEYs 3/1& X S5/8 WOODRUFF &1 -3-
31 549 TT2 Rl SHBFT, DUTPUT

32 493 Si& R1 SHAFTy DRIVE

33| 490 721 Rl KEY, HI-PRO SPECIAL =-2-

34 490 T2Z Rl PLATE: LOCK=-0OUT

35| 549 TT3 RL SCREW, SHOULDER —&-—

36 490 TZ& R2 FORE, SHIFTER LH

37 54% T7& R1 HOUSING, UPPER

38| 490 72% 1 SCREW, TAPPING -8

EL ] %90 T26 R1 BALLy DETENT —i-—

wl 490 72T Rl SPRING, DETENT —2=

&1 | 490 728 Rl WASHER, WAVE

&2 490 T29 R1 INSERTy NYLON

&3 549 774 R1 COVER, NYLON

EL) 16T 0B84 SCREW, 10-24 X 1/2 C-1 CR=-REC-PAN—HD
TAP. —&—

% 490 T3l A2 SHIFTER HANDLE ASSY

L] 173 Bos Cl KnORB, SHIFTER

&7 549 TTé& Rl DISCy BRAKE

“8 549 77T R1 BOLT, SHOULDER

w9 58 590 C91 KIT, BRAKE ASSY

=CONS1ST OF
BRAKE JAW
COMPRESSION SPRING
FRICTION PUCKS

50 549 TT? AL SPRING, COMPRESSION

51 549 Tao Rl PUCK; FRICTION =-2-

a2 S8 472 C1 LEVER A55Y, ACTUATING RH

FIAED A RS AR i RTED ATRCE
REVISION NO. T REVISION NO. T



= e SECTION C o =17= SECTION ¢

'L' STEERING MECHANISM "' STEERING MECHANISH
:_ e LT TN Te-l20 : ”::'.‘ DUECRTN TC-120
STEERING MECHANISM STEERING MECHAMISM —CONTINUED

CA-Jiar

1 488 456 R] WHEEL, STEERING L& 549 091 R STOP. PEDAL
23 &T0 R1 PINs 1/& X 1=3/8 WV COILED SPRING

2 185 D&z AL BEARING, STEERING SHAFT -2-

3 549 080 RI1 SHAFT AS5Y, LOWER STEERIMG
23 670 Rl PIMs 1/% X 1=-3/8 MV COILED SPRING
108 &35 FINy L/78 X 1-i/8 COT.
1& O&6 R] WASHER. 25/32 X 1=1/2 X 16 GA

4 549 QT Rl SHAFT; UPPER STEERING |

5 #8T 980 R1 SUPPORT ASSY, STEERING

179 819 SCREW, 3/8=18 X | HEX-HD CAP -2-
I-I 549 094 R9l SHROUD ASSY, STEERING SUPPORT
104 249 RIVET: 1/4% X 1/2 FL=-MD
aTa 3al R1 WASHER, SPRING
7 487 98T R1 COVER, FRT STEERING GEam
179 B27 SCREWs 5/1&-18 X 2-1/4 HEX-HD CAP
=3=

B| 48T 973 R1 COVER AS5Y, STEERING GEAR

9| 487 985 Rl S5TUD, DRAG LINK ROD
Lls 494 NUT, 3/8-24 HEX. JAM -2-

1o 392 594 R JOINTy 3/8-24 BALL =-2-
443 336 NUTy 378=24 MEX.: LOCE =2=

L1| 487 97& R1  GEAR ASSY, STEERING DAAG LINK
| 541 293 R1 BOLTy STEERIMG GEAR WTG

12| 307 920 R BEARINGs STEERING GEAR -2=
|
13 48T 979 A1 BUSHING, STEERING GEAR DRAG LIMNK

MMTED = UMD STAS OF aDRCa “H-mmum

REVISION NO. 7 REVISION MD. 7



~18- SECTION €
i g - B FRONT AXLE
if. ERONT AXLE (1 : :
== = w. | ram Tc-120
ur. | m-ll S— TC-120 =y o ALCEEH
=3 FRONT AXLE -CONT [NUED

|r-m:m AXLE

L %41 305
| 189 305
IS 525

2 %87 G943
3 48T 944
S44 738

3ES 52%

- %87 345
544 258

a8 525

-1 30T 920
& &ABT 949
114 &54

T 392 594
443 338

Rl

Rl
Al
Rl
Rl
Rl
Rl
El
Rl

k1l

AXLE, FRONT

SCREW, 3/8-1& X 3-1/2 IND HEX-HD CAF

==

NUT, 3/8—1& GRIPCD LOCK -3~
BUSHING, FRONT AXLE -3~
ARM AS55Y. SPINDLE RH

BOLT, SHOULDER

NUT, 3/8=-16 GRIPCD LOCK
ARM ASSY, SPINDLE LM

BOLT: SMOULDER

NUT, 3/78—-1& GRIPCD LOCK
BEARING, FROMT AELE -&—

®ROD TIE
NUT, 3/8-2&% HEX. JAM —2-
JOINTy TIE ROD =2-
NUT; 3/B=24 HEX. LOCK -2-

D i raTEG T OF wtie

REVISION NO. T

PR TED P LD STATES O AaiEWNCA

REVISION NO. T



=18= SECTION C =1%= SECTION C
.“' REAR AXLE 'D' REAR AXLE
_. AT - I;!_ ranT -
:_ . s SLCErTO N _T’; 120 '“"l el MR Te-120
AREAR MAXLE AND DIFFERENTIAL |[REAR AXLE AND CIFFERENTIAL —CONTINUED
I%| 541 438 Rl BEARING, REAR AXLE =7-
541 313 m) BOLT, REAR ANLE MOUNTING
L80 O1& SCREW, 3/8-1& X 1/2? INOD HEX—HD CAP
| -2
| 388 112 A1 WASHER, 25/32 X 1=1/% X 11 GA C=Z
-
102 &35 NUTy 3/8-16 HEX, —4—
1 =
e
; a 14
3
" e
‘__'.r"f ‘I-'.
. S e T~
| - ‘-_ﬂ'- ‘ :
Iﬂ\
4
8 10
| E—7
|
|
|
b MRS
|
|
|
549 723 R3Il ANLE AS5Y, ORIVE
1| 488 642 RI  HOUSING, ODIFFERENTIAL CARRIER -2
|
2| S49 800 RL  AXLE
121 &73 PIM; T/64% X | COT.
490 963 RL WASHER, HUB CuP
551 &58 Rl WASHER, 25/32 X 1-1/% X 22 Ga
|
3| 549 BOL RL  AXLE
121 &73 PiN, T/84 X | COT.
490 983 RI WASHERs HUB CL®
551 &58 Rl WASHER, 25/32 X 1-1/% X 27 GA
4| 488 B&S RL  GEAR, BEVEL -1& T -2-
5| 488 846 RL  GEAR, PINION -16 T -2-
& 48R BAT R1L  PINs DRIVE —2-
T| &BR 848 Rl  WASHER. THRUST BRG RACE —7-
-] B8 A& RI HASHER =2-
9 488 850 R1 SPROCKET &5 1
10| 23 090 AL RING RETAINER -3
11| 186 271 SCREWs 5/16=18 X 3-3/4 HEK-HD CAP =4
12| 4T2 146 AL WUT: S/16~18 LOCK —4-
13| 489 318 &1 BUSHING =2-
|
PRI o T AP OF el PRETED 1M STETES OF asifRKA

REVISION

REVISION NO. 7



=0= SECTION C =-20- SECTION €

WHEELS WHEELS
- vt ST Tc-120 - e i TC-120
[FRONT WHEELS REAR WHEELS
4
f_/lﬁCL
£ :
Asoal
1 &AT 302 R1 BUSHING =&=
2| %90 s41 R1  WHEEL -2-
3| 490 &4%3 AL VALVE -2-
&| &B7 982 W2 CAP, WHEEL HUB =2-
490 %43 RL WASHER, HUB CAP =Z=
551 &%8 RL WASHMER, 25/32 % 1-1/4 X 22 GA -2-
121 &73 PINy 7716 X | COTa =2=
L] 549 &&2 Rl WHEEL -2-
2| 490 &43 AL  VALWE -2-
3 54% 093 R1 CAP, WHEEL HUB -2-
490 9863 A1 WASHER ; HWUR CAP =-2-
55] 458 R1 WASHER, 25/32 X 1-1/4 ¥ 20 Ga -2-
121 673 PINy T/1& X 1 COT. -2-
] TAIS o waEmCA RS I D STAT OF AR

REVISION NOD. T REVISION NO. 7



=21=- SECTION
ﬁ DRAMBAR AND FRAME
L] =
ar. naar
|  suwan EIETE Ti-120

BODY, FRAME AND DRAWSAR

L %8T
w91

w91

120
134

2 549

& 48T
180

411
120

5 48T

FEIED ™ UNTED STATES OF maie s

823
#45

FhE

a53
238

oEw
B2z

953
078

197
1593

824

Rl
Rl
Rl

L3 |

BUMPER , -2-

SEAT S5UPPORT REAR
BOLT, S/16=18 X 1-3/8 C-1 HEX=MD

LOCK =2-
BOLT, S/1&6-18 X 1-1/8 £-f HEX-HD
LOCK =#=
WASHER, 11/32 X 11/1& X .08% C-Z -2-
WASHER, 11/32 X 1.0 X 060 C=I —&-

BODY, RIDIMG MOWER
SPACER, BODY MTG —d4=—

DRAWBAR
5/L6=1B X T/8 IND HEX-HD CAP

ANGLE,
SLREW.
-3=

NUT,; 5/1&8—18 HEX.
WASHER,

LOCK =2-
L1/32 X L1/L&S X 0865 -1 -2-

SEAL, PRESSURIIED -2-

REVISION WO, T

: —31- SECTION

1 ORAWEAR AMD FRAME FREVI F

:- ur:'\..-l Ee—— ft-120
|B0DY, FRAME aND DRANBAR -CONTINUED

& S&9 097 ml
&03 2T& R
7 549 &893 R]
&36 BES
46 130
8 %91 T19 R1
9 530 117 Rl
10 549 611 R1
S4]1 310 R1
432 S80
iF%FFF;ETﬁE:r_mm‘

FRAME AS5Y, MATN
KUT, SPRIMG -2-

CONTROL, THROTTLE

SCREWs &=32 X 1/2 C= SLT-PAN=HD

MACH =2=

WASHER, l1/64 X 13732 X .03& C-2 -2=-
SEAL, PRESS FRT REST
ENDB. THROTTLE CONTROL
SPACER, BODY MTG REAR -2-
CLIPy SEAT SWPPORT MTG —&—

PLUGy 2=3/32 C-I BUTTON

=IGNITIDN HOLE-

REVISION NO. 7



-2i- SECTION C . — = SECTIDN €

SEAT " SEAT
- 1
-,

= TC-120 e S te-120

P

2| 53% 243 R91 PACKAGE, SEAT SERVICE

1 545 953 Rl SEAT, CUSHION

-COMSIST DF
| $1  SEAT 53% 245 RI1
L SCREW 180 173
I WASHER 120 3Ba&-
180 173 SCREMs 1/2-13 X | IND HEX-HD CAP
120 384 WASHER, 1rZ IND AEG LOCK
18 508 Rl BOLT, 3/8 ® 34 ZND SHOAT 5Q-NE CRG
_2_
130 394 WASHER, 13/32 ¥ 13718 X 085 C-I -i2-
17T O&& RI1 NUT, 3/8-16 IND HENM. LOCK -2-
3| &BT 6% A1 SUPPORT ASS5Y, SEAT ADJ
&23 DA% R1 NUTy 3/8=186 C-1 wWIkG
|
F T T —— e —
PRI e G (Al OF sl PRI 5 URITES S1AIEL OF amERCe =

REVISION NO. T REVISION nNO. T



=23~ SECTION ¢ 23— SECTION ¢
ﬁ WOWER UNIT f! MOWER UNIT
] Sl aEicarman s s g i _ b s
MOWER HITCH ImoweR RITCH -cONT INUED

REAR DISCHARGE

REAR DISCHARGE

1 16 922 Rl SCREW: 1/8-18& ¥ &=1/4 IND HEX-HD CAP T| 488 Q&g m] SECTOR: LIFT HANDLE
[ | 179 Ba7 SCREWs 3/8-18 X 3/4 HEX=MD CAP
2| 374 BT R1  WASHER, SPRING RET&INIMNG 180 §24 SCREW, 3/8-1& X 1-1/4& HEX-HD CAP

102 &35 NUT, 3/8-1& HEX, =3=
3| 488 049 RI SPRING; COMPRESSION L20 394 WASHER, 13/32 X 13/1& X .05] =2=
&| 541 282 A1 BUSHING, LIFT 8| 488 050 AL LEVERs LIFT
19 885 Rl PIN, 1/% X 1=3/8 MED COILED SPRING
5| 488 048 R1  BUSHIMGy LIFT HANDLE
9| 4BE DSG A1 SUPPORT ASSY, RH LIFT BAR
6| 488 835 RL  GRIP: HANDLE
10| &89 049 RL  ARM AS5Y, AH FRONT LIFT
PR W G SR OF meien FRTE T e T O

REVISION WO, T

REVISION NO. T



—24- SECTION € -4 SECTION C
MOWER UNIT ﬂ WOMER UNIT
= B sacnrtcs Tc-120 | i E4LCRITON Te-120
MOWER WITCH -CONWTINUED -
[REAR D1SCHARGE
11| 489 O&s RL  PIN, PIVOT =2-
120 358 WASHER, 17/32 X 1-1/16 X «OT& C-I
120 378 NUT, 1/2-13 IND HEX. =2-
12| S48 114 RI ROD, CONMECTING LIMK =2-
108 529 FIN, 3432 X T/8 COT. =&
a 1 547 WASHER, 13/32 X 3/% X 1& GA =&=
13| Ss1 283 RI  BUSHING, LIFT HANDLE
14| 488 056 R  ARM ASSY, RH REAR LIFT
15| 488 067 A1 CHANNEL, LIFT BAR REAR GUIDE =2-
20 893 Rl WASHER, 10/32 & L % 11 GA C-2 -4
16| &89 OTO A1 PLATE, STIFFEMER -4—
19 578 A1 BOLTy 5/16 X T/8 IND SC-NK CRG -8-
21 498 R1 WASHER, L1732 X 374 X .120 C=I =-2-
120 214 WASHER, S5/156 REG LOCK -8~
120 37  NUT, 5/16-18 IND WEX. -8-
IT| %79 855 R91 PIN, KLIK =-2-
18| 492 360 R1  PIN, CLEVIS -2-
19| %88 D&5 R1 CLEVIS, LOCK PIN FRT BRACKET -2-
20| 4BB 052 Rl ROD
71| 488 053 A1 ARM ASSY. LH REAR LIFT
19 885 R1 PIM, 174 X 1-3/8 MED COILED SPRING
-2-
22| %39 08T M1 ARM ASSY. LW FRONT LIFT
23| %88 0sa Rl SUPPORT ASS5Y, LH LIFT BAR
ETED = OF SRS, i LW OF sl s

REVISION NO. 7

REVISION MO,

T



-2%- SECTION © g SECTION €
lql MOWER UNIT i‘ BOMER UNIT
:. -:\-II_T. AR TC=120 "::-l FRAT : [rrrpe— TC=120

MOWER HMITCH
SIDE DISCHARGE

1 L6 922 R1 SCREW; 3/8-1&6 X & 1/4% IMD HEX-HD CAP

2 3T4 18T R1 WASHER, SPRING RETAINING

3 488 049 RI SPRING, COMPRESSION

i 541 282 R) BUSHING, LIFT

5 488 Dal R] BUSHING, LIFT HANDLE

& %88 835 R1 GAIPs HANDLE

R o s

REYISION MO,

T

|MOWER HITCH =CONTINUED

'SIDE DISCHARGE

T L88 Qak
1T9 Aa7
180 124
102 &3%
120 39

a 488 050
19 885

9 549 116

10 489 089

— T

LAk

Rl
Rl

SECTOR; LIFT HANDLE
SCREMy 3/8-16& X 374 HEN=MD Cap
SCREW, 3/8-L& X 1-1/& HEN-HD CAP
MUTy 3/8-16 HEX. -3~
MASHER: 13/32 X 13/16 X .05] =2=

LEVERy LIFT
PIN, 1/% X 1-3/8 MED COILED SPRING

SUPPDRT AS55Y, AH LIFT BAR

ARM ASSY; RH FRONT LIFT

REVISION WNO. T



=2 h= SECTION C =2k SECTION €
HOWER UNIT MOWER UNIT
:: waa i TC-120 - _:_'*_ JR— TC=120
wOWER HITCH —CONTIMUED
LIDE D1SCHARGE
11| %85 O88 RL PIMy PINOT —=2-
120 398 WASHER, LT/32 X 1-1/1& X .OT& C-1
-3~
LZO 3TH HUTy 1/2=-13 IND HEX. -2-
12| 549 114 Rl ROD, CONMECTING LIME -2-
LOB 629 PlNs 3/32 X T/8 COT. =4
| L 597 WASHER, 13732 X 3/4 X 16 GA —4—
13| S41 283 A1 BUSHING, LIFT HANDLE
1&| 488 OS54 RL  ARM AS5Y, RH REAR LIFT
15| &B8 O&T Rl CHANMEL, LIFT BAR REAR GUIDE -2-
20 B93 R1 WASHER, 11732 X 1 X L1 GA C-I -4~
180 Q75 SCREMW, 5/14-18 X S/8 IND WEX=-HD CAP
&
1&| &89 OTO RL  PLATE. SYIFFEMER -2-
19 578 R1 BOLT: 5716 X 7/ IND SO-MK CRG =4-
| 21 4% RL WASHER, 11732 ¥ 3/& X .120 C=1 -2-
| 120 Zia WASHER, 5/16 REG LOCK =8=
120 376 NUT, SF1&—18 IND HER. -8-
17| &T9 &9& R91 PIN, ELIK -2-
131 492 350 Rl PIN, CLEVIS -2-
19 5&9 117 Rl  CLEVISs LOCK PIN FRT BRACKET -2-
20| 488 052 R1L  ROD
21| 488 053 R1  ARM ASSY. LH REAR LIFT
19 885 Rl PiMy l#% X 1-378 MED COILED SPRING
-2-
22| 489 06T R1  ARM ASSY, LH FRONT LIFT
23 549 11% Rl SUPPORT ASSY, LH LIFT BAR
|
|
|
FRRED iF eTiD. A, O ARk D TAATNE OF AMDECA
REVISION NO. T REVISION NO. T




c

=27 SECTION C ; -Z7- SECTION
.“I MOWER UNIT .*' MOWER UNIT
= — - — =TT
MOWMER MAIN FRAME AMD KMIFE UMIT MOWER MAIN FRAME AND KNIFE UNIT ~CONTINUED a
IRFIHL DISCHARGE REAR DISCHARGE
[
[
[
Chpary
1| 273 3ss FITTING, 3/1& ANGLE DRIVE LUN -3- 4| 386 291 R1  WASHER, THRUST -&-
2 21 332 Rl RING, RETAINING -2- S| 324 105 R91 BEARING, NEEDLE -2-
3| 489 434 AL PULLEY, BLADE -2- &| 276 STE RSl BEARING, NEEDLE -4-
e S ¥ ¥ ] T -
FRRTES M URTED STATES CF dastlt b PO VMDD ST, OF AASERK L
REVISION WO, 7 REVISION NO. 7



=28 SECTION C =28~ SECTION C

WOMER UNIT E MOWER UNIT
BEF, - L LA BAET =
oy sl DescmFTCs TC-120 ] LT gl

WOMER MAIM FRAME AND KNIFE UNIT ~CONTINUED
EAR DISCHARGE

T 489 &30 R1 HOUSINGs BLADE SHAFT ==

#9101 722 Rl BOLT+ SO=NK CRG —8-

19 27T Rl MUT, S/Ll&~18 NYLON INSERT =-8-
B &85 4313 R1 SHAFT, NEEDLE -2-

9 ART9 431 R1 SEAL, GREASE =-2-

1o 489 %32 A1 WASHER, THRUST -32-

i1 269 181 Rl RING, RETAINING —2-

12 626 BO3 RL KEY, 3/16 X L/2 50 PARMLEL -2-

13 488 080 AL ADAPTER, BLADE -2-

181 613 SCREM, S/16-24 K 1-3/B IND HEX-HD
CAP =4~

120 1% WASHER, 5/16 IND REG LOCK -4—

21 496 R1 WASHER, LL/F32 X 3/& X o120 C=I —%—

120 388 WUT, S/1&=24 IND HEN. =&~

1% 490 489 R1 BLADE, 32 IM. MONER =2=- —HARD SURFACED-
~0PTIONAL W/488 081 RL-

14 488 DAL R1 BLADEs 32 IN. WOWER =-2-

| ~OPTIOMNAL W/&90 429 RiL=

| 181 BT SCREW, 3/8-24 X 1 IND HEX=HD CAP =-2-
120 382 WASHER, 3/8 IND REG LOCK -2-

15 &88 07T Rl BELTs BLADE DRIVE
16 487 TT4 RI HOUSING ASSY. MOWER

H‘. 488 OTE R1 SHRQUD ASSY, MOWER
180 01%& SCAEW, 1/%-20 X 3/8 IND HEX—HD CAP

-5=

120 380 WASHER, 1/& IND REG LOCK -5—
L8 53 182 D SPRING, IDLER

19| 489 OT3 Rl ARW, IDLER

180 128 SCREW: 3/8~16 X 1-3/4% IMD HEX-HD CAP
120 377 NUT, 378~1& IND HEN.

0 493 354 R1 SPACER, IDLER PULLEY

21 &89 074 R9Z [IDLER, BALL BRG

~OPTIONAL W/491 395 R1-
0n 491 39% Rl IDLER, BALL BRG

-OPTIONAL WF&ET QT4 R9L-
Z2 |57 T49 BEARING, FAN £ WATER PUMP TYPE
3 272 BAZ R RING, RET =2=

FL 493 018 Rl SPACER, PULLEY

575 Bl4 Rl WASHER, 2%/32 % Z X 11 GA
219 753 NUT, 3/4-16 HEX. JAM
25| &73 435 AL BOLT, END
Bl4 &52 RI1 WASHER, 13432 ¥ 1-1/4 @ 11 GA C-I
-2-
173 128 MASHER, 3/8 INT-EXT TOOTH LOCK =2=

26 19 700 R91 FITTING, 3/8 &5 DEG DRIVE TYPE LUB
L 493 OLT R1 PULLEY, CENTER SPINDLE

28 490 490 Rl GUIDE, PTD BELT

D VAl OF IR W N WA CF AMBRICA.
REVISION NO. 7 REVISION mO. 7



=29= SECTION B =% SECTION ¢

g MOWER UNIT l:! FOWER UNIT

b g mescuron T :] o R Tc-120
HOWER MAIMN FRAME AND ENIFE UMIT ’mfl MATN FRAME AND EMIFE UMIT =CONTINUED -
SIDE DISCHARGE SIDE DISCHARGE

k- e A
.i
|
FRRES W GG T O s T T ~

REVISION NO. 7T REVISION mO. 7T



L?

—-30- SECTION C =30= SECTION ©

WOWER UNIT ﬂ MOWER UNIT
L 1= i- FANT -
. adT e c-120 . ——— i et T LGi -4
’muzt HAIN FRAME ANMD EMIFE UNIT —CONTINUED
510E D15CHARGE
157 Tak BEARIMG, BALL AMD FAN TYPE =-Z-
2 12T 559 KEY, 1/& X 3/& WODDRUFF =2=
3| 492 106 RI HOUSING; SPINDLE =-2-
4| 492 10% RL CAP,; SPINDLE HOUSING -2-
17T 351 BOLT, 378 X 1 IND SG-NK CRG —&-
120 382 WASHER, 3/8 IND REG LOCK =6&=
120 377 MUTs 3/8—1& IND HEE. =6&-
5| 492 108 R1 CUP, SPINDLE -2-
[ 5459 130 R1 BLADE, 32 IN. MOWER -2-
615 le& R1 WASMER, 25/32 X 1-1/2 X 11 GA =&=
219 753 MUT, 3 %16 HEX. JAW —&—
7| s49 125 RZ HOUSING ASSY, 32 IN. ROWER -
L] 549 127 RL  RUNNER, LK MOGER
| %49 128 Rl  RUNNER, RH MOWER
16| 549 L29 Rl PLATE, SPINDLE MTG
| 180 81T SCREWs S/186—LB X 3/4 IND HEX-HD CAP
=-12=
120 214 WASHER, 5706 IND REG LOC- —12=
120 393 WASHER, 11/32 X 1L/l6 X .051 C-I
_lz.-
120 378 NUT; S/l6=18 IND HEX. —LZ-
11| %90 90 R1  GUIDE., PTD BELT
12| &93 017 Rl PULLEY; CENTE®R 5SPINDLE
13 5T T21 BEARING:; FAN AND WATER PUMP TYPE
14| 272 842 Ml RING, RET =2-
15 19 TO0 R91 FITTING. 3/8 45 DEG DRIVE TYPE LUB
16| 473 &35 Rl BOLT, END
Gl4 452 HL WASHER, 13732 & 1-1/4 X 11 G& C=I
- P
173 128 WASHER, 3/8 INT-EXT TOOTH LOCK -2-
17| %93 018 AL  SPACER, PULLEY
57% #l4 RL WASHER, 25/32 X 2 X 11 GA
219 753 NUT, 3/&5—1& HEX, JAM |
18| 449 073 RL  ARMs IDLER
180 128 SCREMs 3/8-16 X 1-3/4 IND HEX-HD CaP
19| 493 354 Rl SPACER, TOLER PULLEY
120 377 MUT, 3/8=1a IND HEN.
20 | %89 074 RSl [DDLER, BALL BRG
-0PT IOMAL W/e31 395 R1-
20| 491 395 Rl IDLER, BALL BRG
-DPTIOMAL W/48% 074 R9Ll-
21 53 182 D SPRIMGs IDLER
22| 488 077 R1  BELT. BLADE DRIVE
23| %81 095 RS2 PULLEY. BLADE -2-
24 ST aT8 CI SHIELDy DEFLECTOR 32 IN.
1
|
TR S TR AR 7 D A OF aEhea

REVISION MO. T REVISION NO. T



453 302 Rl
IT 351 Rl

3T
382
1594
158 H

120
120
120

Ti

T R

FRONT BUMPER ATTACHMENT

BUMPER ASSY, FRONT

BOLT+ 3/8 X | C=1 SC=HK CAG =4-
NUT. 378=1& C~1 HEK. —&=

WASHER, 3/8 C-l MED LOCKE —4=

WASHERs 13/32 X 13/06 X .08% C—F =&=
GROMMET —2=

REVISION NO. T

493

493
180

120
120

493
180

120
120

20
&3
493

Z T53

=3]= SECTIDN ¢ =%3]= SECT C
l“' ATTACHMENTS ﬁ ATTACHMENTS s
- = ; Yarr =
- FAET —_— TE=120 z — P —— TC—-120

3l

T
al 1]

Z1%
iTe

D&
121

yag
3T
503
lza
321

FL 1]

L
Rl

Rl

a1
L3
Rl
Rl

o o o T o i ——

REAR BUMPER, WEIGHMT BOX AND 5TAND

ATTACHMENT, WEIGHT BOX
=COM5SI5TS OF ALL PARTS MARKED
UNIT &=

ATTACHMENT, REAR BUMPER
~LONSISTS OF ALL PARTS MARKED
UNIT B=

ATTACHMENT, STAND
—~CONSISTS OF ALL PARTS MARKED
UNIT C-

BOX ASSYs WEIGHT =UNIT &=

STAND ASSY -UNIT C-
SCAEW, 5/16-18 X 1-1/8 IND HEX-HO
CAP =4—
WASHER, 5/16 MED LOCK =&-
NUT: 5/18-18 WEX. =4

BUMPER A55Y, REAR —UNIT B-
SCREW. 3/8-16 X 1-1/2 IND HEX-HD CAP
-t
WASHERy 3/8 C=1 MED LOCK =-4-
NUT: 3/8-16 C=1 HEX, -&-
MASHER, 11/32 X 1 X L1 GA C-7 -1&-

CHATMN, SAFETY —=UNIT C-

FOOK, EYE -UNIT C-

PRODUCT GRAPHIC, IMW
“UNIT A=

REVISION ND. 7



=32= SECTION C =33= SECTION C
ATTACHMENTS : ATTACHMENTS
rik BT kAT -
- o e TC-120 - sescar TC-120
PRODUCT GRAPHICS
S49 BlS% RSl PACKAGE, PRODUCT GRAPHIC
-CONSIST OF
549 698 RI1 SPRODUCT GRAPHIC:; CAUTION
INSTRUCT [ ONS
57 80) C1 SPRODUCT GRAPHMIC:; CAUTION
INSTRUC T ION
2 T5%. 001 R1 $PRODUCT GRAPHIC, MOWER WARMING
549 697 R1 SPRODUCT GRAPHICS CAUT 10N
INSTRUCTIONS
549 599 R1 $PRODUCT GRAPHIC: MOWER CLUTCH
| INSTRUCTIONS
549 TOD R1 SPRODUCT GRAPHIC, IGMNITIDN
IMSTRUCT IONS
54% TOl R1 SPRODUCT GRAPHIC, GEAR SELECTOR
INSTRUCTIONS
5T 226 C1 SPRODUCT GRAPHIC. IGNITION
INSTRUCTIOM-RECOIL START=
549 TO3 R1 $PRODUCT CRAPHIC. THROTTLE
INSTRUCTIONS —ELECTRIC START
549 T21 RL $PROCUCT GRAPHICs CADET 75 STEERING
COLuMN
i 549 Tz R1 $PROOUCT GRAPHIL; OPERATING
INSTRUCTIONS

| 549 TOs R1 PRODUCT GRAPHIC, IW CREST

|

| S&9 TOS5 Rl PRODUCT GRAPHIC, MOWER LIFT LEVER
549 TO0% RL PRODUCT GRAPWIC, CADET 75 SIDES

STRIPES LM

i 549 710 Rl PRODUCT GRAPHIC, CADET 7% SIDES
| STRIPES RH

5T 227 C1 PRODUCT GRAPHIC, D.P.E.l.

amr

-—_me -

REVISION NOa 7 REVISION NOD. 7



T T BT e Py N T _




_—m————————_—

= SECTION D
95
INDEX TO UNITS TC=-120

DESCRIPTION Gp| Pg | Grid DESCRIPTION Gp| Pg| Grid
AXLES
AXLE
o e T e 2 13
T e R e R e 14
DRAWBAR AND FRAME
B o e o e i i 16
RN e e e 16
T T T 16
ELECTRICAL SYSTEM
BLADE MOTOI . . ovuvwivenss 6
CHARGER ......ccoccveueas T
DRIVE COMPONENTS ....... 3
TRACTION MOTOR ......... 5
REAR FREAME AND
DRIVING MECHANISM
BRAKES . . . .5 i o 8,
10
CLUTCH COMTROLS . . ..... 8
DIFFERENTIAL ....c..... o, 14
DRIVE, Transmission....... B
TRANSMISSION . .....c0000. = 10
MOWER UNIT
MW, - oo T s 5 e s . i 19
LIFT MECHANISM . ......... 19
SEAT
e L e = 18
SEPPCIRT - - ocoveisc o g . 18
STEERING MECHANISM
AT EERRING e T 12
WHEELS
RCNET i s 15
2 ] N e T 15
ATTACHMENTS
FRONT BUMPER ........... 21
FRODUCT GRAPHIC ...... o 21

1 084 &80 R

Revision No. 7



s SECTION D

TC-120

Cadet 95 Riding Mower,

PRINTED [H UNITED STATES OF AMIRICA Bevision No. 7



=q= SECTION D o i SECTION D
ﬁ ELECTRICAL SYSTEM E' ELECTRICAL SYSTEM

sl e DESCHIFTION SHoslag b DESCRIFTION Tc-120
ELECTRICAL DRIVE COMPONENTS ELECTRICAL DRIVE COMPONENTS ~CONTINUED
B
N
|

\ PRINTED 1N UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA
by REVISION NO. 7

REVISION NO. 7



e SECTION D S SECTION D
|ﬂl ELECTRICAL SYSTEM |ﬁ| ELECTRICAL SYSTEM
[ o e TC-120 o e TC-120
ELECTRICAL DRIVE COMPONENTS —CONTINUED ELECTRICAL DRIVE COMPONENTS ~—CONTINUED

10
11
12
13
14
15

16

17

18

19
20
21
22
23
24
25
26

T

L
57

120
120

57
57
5T

57

57
57
57
16
120
120

120
120

395
384
364
376
370

702
180

120
120

5T

9 412
180

134
120

57

180

120
9 412

443

57
382
491
402
3715
365

5t

5T

589
781

214
376

590
591
592

593

594
595
596
897
214
376
653
380
375
228
557
910
359
384

093
o018

380
375

597

oa3
077

252
376

598

0717

393
083

850
599
458
539
238
431
502
600

601

57 587 Cl
57 588 Cl

c1
c9l

Ccl
cl
cl
c1

cl
Ci
c1
R1

R1

R1
R1
R1
R1
R1

cl

cl

cl

cl
R2
R1
R1
R1
R1
cl

Ccl

BATTERY, 12V DEEP CYCLE -3~
-GOULD AUTOMOTIVE BATTERY-

BATTERY, 12v DEEP CYCLE -3—
~PRESTOLITE-

CHARGER, 36V DEEP CYCLE
-GOULD AUTOMOTIVE BATTERY-
CHARGER, 36V DEEP CYCLE
=PRESTOLITE-
—-FOR COMPONENTS SEE LIST OF PARTS
UNDER DETAILS OF CHARGER-
WASHER, 5/16 IND REG LOCK -2-
NUT, 5/16-18 IND HEX. =—-2-

HARNESS, CABLE ELEC. MOWER
CABLE, MOWER MOTOR -2-
CABLE, DIDDE TO CIRCUIT BREAKER

CABLE, THERMO SW. TO GROUND
TRACTION MOTOR

CABLE, BATTERY TO MAGNETIC SWITCH
CABLE, BATTERY TO GROUND
CABLE, BATTERY TO BATTERY -2-
BOLT, 5/16 X 3/4 IND SQ-NK CRG -3-
WASHER, 5/16 IND REG LOCK —3-
NUT, 5/16-18 IND HEX. -3-
BOLT, 1/4 X 3/4 IND SQ-NK CRG -3-
WASHER, 1/4 IND REG LOCK -3-
NUTs 1/4=20 IND HEXs —3-
CLIPy CABLE HARNESS
CLIP, CABLE HARNESS & SINGLE LEADS -3-
BOOT, BATTERY TERMINALS -6-
GROMMET, RUBBER -2-

CLIP, CABLE HARNESS -2-

CLAMP
SCREW, 1/4-20 X 5/8 ZND HEX-HD CAP
L35
WASHER, 1/4 IND REG LOCK -2-

NUT, 1/4-20 IND HEX. -2-

MOTOR, TRACTION
-FOR COMPONENTS SEE LIST OF PARTS
UNDER DETAILS OF TRACTION MOTOR-
NUTy 5/16-18 CAD HEX. LOCK -2-
SCREW, 5/16-18 X 3/4 IND HEX-HD CAP
=
GROMMET, RUBBER
NUT, 5/16=18 IND HEX. -2-

MOTOR, BLADE -2-
—FOR COMPONENTS SEE LIST OF PARTS
UNDER DETAILS OF BLADE MOTOR-
SCREW, 5/16-18 X 3/4 IND HEX-HD CAP
_6-
WASHER, 11/32 X 11/16 X 051 C-Z -&=
NUT, 5/16-18 CAD HEX. LOCK =6-

GROMMET, MOWER MOTOR -2-
SWITCH, MOWER KEY START
KEY, MOWER KEY START
RETAINER, IGNITION SWITCH
SOCKET, IGNITION SWITCH

WASHER, MAGNETO IGNITION KEY MOUNTING
NUT, MOWER KEY START SWITCH

SWITCHy MOWER

RETAINER, MOWER SWITCH

PRINTED IN UNIED STATES OF AMERICA

REVISION NO. 7

28
29

30

31

32

33

34

35
36
ar
38

39

57
57

5T
120
120
120
120
120
120

57
120
120
120
120
120
120

57
436

120
120
120
120

5T

57
21
120
180
120
120

548
57
58
58
58

911

22
126

602
603

604
380
3715
237
614
Z14%
376

605
380
375
214
368
217
614

606
732
217
361
217
614

607

608
496
368
o022
380
375

239
857
370
313
374
248

256
177

cl
C1

¥ |

c1l

ci

Ccl

R1

R1
cl
C1
c1
cl

R1
R1

SOCKET, MOWER SWITCH

NUT, MOWER SWITCH

SWITCH, MAGNETIC TRACTION
WASHER, 1/4 IND REG LOCK -2-
NUTy 1/4-20 C-Z HEX. —2-
WASHERy NO. 10 ZND LOCK
NUT, 10-32 ZND HEX.

WASHER, 5/16 IND REG LOCK -2-
NUT, 5/16-18 IND HEX. -2-

SOLENDIDy STARTING SWITCH
WASHER, 1/4 IND REG LOCK -2-
NUT, 1/4-20 IND HEX. -2-
WASHER, 5716 IND REG LOCK -2-

NUTy S5/16—-24 IND HEXe —-2-
WASHER, NO. 10 IND LOCK -2-
NUT, 10-32 IND HEX. -2-
BREAKERy CIRCUIT -2-
SCREW, 10-24 X 1/2 PAN-HD SLT -4-
WASHERy ND. 10 ZND LOCK —4—
NUTs 10-24 IND HEX. —4-
WASHER, NDs 10 IND LOCK -4-
NUTy 10-32 IND HEX. —&-
HOLDERs FUSE
FUSE, 100 AMP
WASHER, .344 X .750 X .105 IND

NUT, 5/16=24 IND HEX.

SCREW, 1/4-20 X 1 IND HEX-HD CAP
WASHER, 1/4 IND REG LOCK

NUT, 1/4-20 IND HEX.

DIODDE, ASSEMBLY
BRACKET ASSY, SWITCH MOUNTING

SPACER ASSY. BATTERY

CLAMP, BATTERY

CLAMP, BATTERY LONG
BOLT, 1/4 X 9 IND SQ-NK CRG -2-
WASHER, 9/32 X 1/2 X 16 GA -2-

NUT, 1/4-20 IND WING -2-

PRINTED IN UNITED STATES OF AMERICA

REVISION NO. T



i SECTION D —_— SECTION D

'ﬁl ELECTRICAL SYSTEM lﬂl ELECTRICAL SYSTEM
. [ v o Tc-120 3 SR Tc-120
TRACTION MOTOR TRACTION MOTOR -CONTINUED
11| 58 738 €1 BOLT, TIE -2-
12 MOTOR TERMINALS AND INSULATORS PACKAGE
13 SWITCH TERMINALS AND INSULATORS PACKAGE
57 597 C1  MOTOR ASSY, TRACTION
1 58 724 C1  SHELL ASSY W/MAGNETS
2| 58 726 C1  ARMATURE ASSY W/BRGS
-INCLUDES BEARINGS
ST 573 COMMUTATOR END
ST 544 DRIVE END-
3lsT  mas BEARING, DRIVE END
4lsT 573 BEARING, COMMUTATOR END
5| 58 728 C1  WASHER, WAVE THRUST
6| 58 729 C1  BRUSH ASSY -2-
7| 58 731 €1 END, FRT BELL
8| 58 733 C1  END ASSY, REAR BELL
~CONSIST OF
58 729 C1 BRUSH ASSY
58 737 CL THERMOSTAT
PACKAGE W/SWITCH TERMINALS AND
INSULATORS
PACKAGE W/MOTOR TERMINALS AND
INSULATORS~-
9| 58 735 C1  COVER, COMMUTATOR END
10| 58 737 C1  THERMOSTAT
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REVISION NO. 7 REVISION NO. 7



iy SECTION D a - SECTION D

ﬁ ELECTRICAL SYSTEM K ELECTRICAL SYSTEM
= B Tc-120 o - ST TC-120
BLADE MOTOR BLADE MOTOR —CONTINUED
11| 58 739 c1  BOLT, TIE -2-
12 MOTOR TERMINALS AND INSULATORS PACKAGE
13 SWITCH TERMINALS AND INSULATORS PACKAGE

57 598 C1 MOTOR ASSY, BLADE

1 58 725 C1 SHELL ASSY W/MAGNETS

2 58 727 C1 ARMATURE ASSY W/BRGS
—INCLUDES BEARINGS

ST 573 COMMUTATOR END
ST S44 DRIVE END-

3 8T 544 BEARINGy DRIVE END

4 ST 573 BEARING, COMMUTATOR END

5 58 728 C1 WASHER, WAVE THRUST

L] 58 T30 C1 BRUSH ASSY -2-

¥ 58 732 Cl1 END,y FRT BELL

8 58 734 C1 END ASSY, REAR BELL

~CONSIST OF

58 730 C1 BRUSH ASSY

58 737 C1 THERMOSTAT

PACKAGE W/SWITCH TERMINALS AND
INSULATORS

PACKAGE W/MOTOR TERMINALS AND
INSULATORS-

: 58 736 C1 COVER, COMMUTATOR END

10 58 737 C1 THERMOSTAT

PRINTED N UNMTED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA
REVISION NO. 7 REVISION NO. 7



g -7- SECTION D .2 -1- SECTION D

Fd  ecectricaL system (1 ] ELECTRICAL SYSTEM

::;' N;:‘:" DESCRIPTION TC-120 ,::': N:\::" DESCRIPTION =120
CHARGER CHARGER ~CONTINUED

57
1 58
2 58
3 58
4 58
L 58
6 58
T 117
8 120

781 C91

974
975

976
977
978
979
142
1%

C1
Ccl

c1
Cl
Cl
c1

CHARGER, 36V DEEP CYCLE
-PRESTOLITE-

TRANSFORMER ASSY

HEAT SINK ASSY
INCLUDES INSULATOR-

KNOB

AMMETER

TIMER

CONDENSER

FUSE, AGC-10 AC

FUSEs AGC-30 DC

PRINTED IN UNITED STATES OF AMERICA

REVISION NO.

T
PRINTED IN UNITED STATES OF AMERICA

REVISION NO.

S ————r e

I



o -8- SECTION D -g- SECTION D
(1] REAR FRAME AND DRIVING MECHANISM [ ] REAR ERAME AND DRIVING MECHANISM

REF. PART 3| PART

NO. HUMBER DESCRIPTION TC-120 NUMBER DESCAFTION TC-120

BRAKES, CLUTCH CONTROLS AND
TRANSMISSION CORIVE

1| 493 530 R1  PEDAL, CLUTCH & BRAKE

19 372 R1 PIN, 1/8 X 7/8 C-1 HV COILED SPRING
_2_

2| 487 961 R1  PAD, PEDAL

3| 57 835 C1  SPRING, CLUTCH PEDAL

4| 488 034 R1  CLAMP, PEDAL PIVOT

180 020 SCREW, 1/4-20 X 3/4 IND HEX-HD CAP
4=

5 57 836 C1  ROD, CLUTCH CONTROL

6| 404 651 Rl SPRING, ANTI-RATTLE -2-

120 393 WASHER, 11/32 X 11/16 X .051 C-Z -2-

177 923 PIN, 1/8 X 3/4 COT. -2-

7 57 837 C91 BAR ASSY, CLUTCH & BRAKE

PRINTED IN UNITED STATES OF AMERICA
REVISION NO. 8

10
11

12

13

1
| BRAKES, CLUTCH CONTROLS AND —CONTINUED
TRANSMISSICON DRIVE

549
19
21
18

58
385

ot
106

269

ST

109
672
796
481

sl
525

841
751
174

B42

R1

C1

CA-3183

SPRINGy PEDAL RETURN
BOLT, 3/8-16 X 1-1/2 WELD
WASHER, .656 X 1.00 X 16 GA IND
PIN, 3/16 X 1 C-Z COT.

PULLEY, IDLER
NUT, 3/8-16 HEX. LOCK

PULLEY, TRACTION MOTOR
KEY, 3/16 X 3/4 WOODRUFF #9-2-

RINGy EXTERNAL RETAINING - .625 SHAFT
o

BELTy, CLUTCHING

e T
PRINTED IN UNITED STATES OF AMERICA

REVISION NO. 8



Y

= SECTION D o g SECTION D
f' REAR FRAME AND DRIVING MECHANISM “ REAR FRAME AND DRIVING MECHANISM
. e DESCHFTION Tc-120 NG [ DESCRIPTION Tc-120

BRAKES, CLUTCH CONTROLS AND -CONTINUED
TRANSMISSION DRIVE

1% 57 843 C1 GUIDE ASSY, BELT

180 077 SCREWs 5/16-18 X 3/4 ZND HEX—HD CAP
_2_

120 214 WASHER, 5/16 IND REG LOCK -2-

120 376 NUT, 5/16-18 IND HEX. -2~

15 57 733 C1 PULLEY, TRANS DRIVE

16 CHAIN, FINAL REDUCTION

~MAKE FROM 10 FT. ROLL 475 879 R91
AND ONE CONNECTION LINK 1306D-

LT 549 088 R1 GUIDEs BELT - SHORT

18 57 735 C1 GUIDEs BELT - LONG

611 344 R1 WASHERy «344 X .875 X .056 IND —4—
369 411 R1 SCREW, 5/16-18 X 5/8 W/NYLON PELLET
HEX-HD CAP -2-

214 168 R1 SCREW, 5/16-18 X T7/8 W/NYLON PELLET

HEX-HD CAP -2-
19 57 831 c1 BOLTs BRAKE

20 549 076 R1 SPRING, COMPRESSION

21 174 887 CLEVIS, 5/16 X 24 C-Z ADJ ROD END
120 393 WASHER, .344 X .688 X .051 ZND -2-
| 274 312 NUT, 5/16 X 24 CDP HEXe LOCK -2~
20 797 R1 PIN, 5/16 X 1-1/4 ROD END
120 393 WASHER, .344 X .688 X .051 IND
121 222 PINy 3/32 X 3/4 COT.

22 549 075 R1 SPRINGy BRAKE RETURN

PRINTED IN UNITED STATES OF AMERICA PRINTED 1N UNITED STATES OF AMERICA
REVISION NO. 7 REVISION NO. 7



-10- SECTION D =10~ SECTION D
ﬂ REAR FRAME AND DRIVING MECHANISM ﬂ REAR FRAME AND DRIVING MECHANISM
:.'\: HI:::II DESCHITION 15320 :10’ u\'.;:‘m DESCHITION I
TRANSMISSION AND BRAKE TRANSMISSION AND BRAKE —CONTINUED

58 361 C91
1 603 540 C1
2 490 696 R1
3 490 697 R1
3 490 698 R1
| 490 699 R1
3 493 511 R1
3 493 512 R1
3 493 513 R1

TRANSMISSION ASSY -3 S

RING, RETAINING

SPROCKET, 8 T

WASHER, PLAIN .030
-USE AS REQUIRED-
WASHER, PLAIN .040
-USE AS REQUIRED-
WASHER, PLAIN .050
-USE AS REQUIRED-
WASHER, PLAIN .036
-USE AS REQUIRED-
WASHER, PLAIN .026
-USE AS REQUIRED-
WASHERy PLAIN .046
-USE AS REQUIRED-

PEED-

PRINTED N UNITED STATES OF AMERICA

REVISION NO.

1

3 493
4 373
5 490
] 490
: | 493
8 490
;| 490
10 56
11 490
12 490

514

523
T00
701
517
703
T04
794
707

T08

R1

R1

R1

R1
R2
R1
Cl
R1

R1

WASHER, PLAIN .020
-USE AS REQUIRED-

RING, RETAINING
BEARING, FLANGE —4-
GEAR, SPUR -20 T
GEAR, SPUR -30 T
COLLAR, CLUTCH -2-
SPRING, COMPRESSION -2-
HOUSING, LOWER

GEAR, SPUR -25 T

GEAR, SPUR =25 T

PRIMTED | UNITED STATES OF AMERICA

REVISION NO. T



-11- SECTION D o -11- SECTION D
.ﬁl REAR FRAME AND DRIVING MECHANISM M REAR FRAME AND DRIVING MECHANISM
- REF, PART -
e [ o EE Tc-120 Sbi-n i TC-120
TRANSMISSION AND BRAKE -CONTINUED TRANSMISSION AND BRAKE —CONTINUED
13| 267 805 R1  RING, RETAINING -3- 51| 549 780 R1  PUCK, FRICTION
14| 490 709 Rl  SPACER 52| 58 364 C1  LEVER ASSY, ACTUATING RH
15| 450 710 R1  GEAR, SPUR -30 T 53| 549 781 Rl  WASHER, PLAIN .015
-USE AS REQUIRED-
16| 124 549 KEYs 3/16 X 3/4 WOODRUFF 9 53| 549 782 R1  WASHER, PLAIN .006
~USE AS REQUIRED-
17| 490 711 R1  SHAFT, INPUT 53| 549 784 R1  WASHER, PLAIN .030
-USE AS REQUIRED-
18| 124 542 KEY, 3/32 X 1/2 WOODRUFF 2 53| 549 784 R1  WASHER, PLAIN .030
-USE AS REQUIRED-
19| 490 712 R91 BEARING, NEEDLE -2-
54| 58 591 C91 KIT, SWITCH ASSY
20| 56 795 C1  WASHER, THRUST .093 -CONSIST OF
BALLy DETENT
21 PINION, BEVEL -16 T SPRINGs COMPRESSION
~ORDER GEAR SET 56 671 Cl- SHEET, INSTRUCTION
LABEL
22| 971 043 Rl RING, RETAINING PINs ACTUATING -2-
TREMINAL ASSY, BOARD
23 GEAR, BEVEL -42 T CONTACT ASSY, CARRIER
-ORDER GEAR SET 56 671 Cl- LUBRICANT=
24| 490 716 R1  GEAR, SPUR -20 T 55| 58 365 C1  PUCK, FRICTIDN
25| 549 769 Rl SPROCKET, SPECIAL -12 T 56| 549 793 R1  FORK, SHIFTER RH
26| 350 515 Rl WASHER, 21/32 X 1 X 16 GA 57 CHAIN, ROLLER
21 LINKS FROM 10 FT. ROLL
27| 549 771 Rl SPROCKET, SPECIAL -12 T 475 879 R91- PLUG 1-
CONNECTING LINK 1306D-
28| 547 189 Rl KEY, WOODRUFF ND. 4 SPECIAL
58| 57 736 C1  HANDLE ASSY, SHIFT
29| 124 543 KEY, 1/8 X 1/2 WOODRUFF 3 -2- 120 394 WASHER, .406 X .812 X .051 IND -2-
177 923 PIN, 1/8 X 3/4 IND COT. -2-
30| 431 787 KEY, 3/16 X 5/8 WOODRUFF 61 -3-
56 671 C1  GEAR SET
31| 549 772 Rl SHAFT, OUTPUT -CONSIST OF
PINIDN, BEVEL 16 T
32| 493 516 Rl SHAFT, DRIVE GEAR, BEVEL 42 T-

33 490 721 R1 KEY, HI-PRO SPECIAL -2-
34 490 722 R1 PLATE, LOCK-OUT

33 549 773 R1 SCREWs SHOULDER -4-
36 490 724 R2 FORKy SHIFTER LH

: i 549 774 R] HOUSINGs UPPER

38 490 725 R1 SCREW, TAPPING -8-
39 490 726 R1 BALLy DETENT =-2-

40 490 727 R1 SPRING, DETENT -2-
41 490 728 R1 WASHER s WAVE

42 490 729 R1 INSERT, NYLON

43 549 775 R1 COVER, NYLON

44 167 084 SCREW, 10-24 X 1/2 C-2 CR=REC-PAN-HD
TAP. =4—

45 58 362 C1 SHIFTER HANDLE ASSY
46 173 808 C1 KNOB,y SHIFTER

47 549 776 R1 DISCy BRAKE

48 549 777 R1 BOLT, SHOULDER

49 58 363 C1 JAWs BRAKE

50 549 779 R1 SPRINGy COMPRESSION

PRINTED IN UNTED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA
REVISION NO. T REVISION NO. 7



S~ SECTION D ~12- SECTION D
ﬁ STEERING MECHANISM ﬂ STEERING MECHANISM
~% g e TC-120 = o Tc-120

WO. HUMBER

STEERING MECHANISM STEERING MECHANISM ~CONTINVED

CA-3187

1 488 456 R1 WHEEL, STEERING 13 487 979 R1 BUSHING, STEERING GEAR DRAG LINK
23 670 R1 PINs 1/4 X 1-3/8 HV COILED SPRING

14 549 091 R1 STOP, PEDAL
2 185 062 R1 BEARING, STEERING SHAFT -2-

3 549 080 R1 SHAFT ASS5Y, LOWER STEERING

23 670 R1 PIN, 1/4 X 1-3/8 HV COILED SPRING
108 635 PIN, L/8 X 1-1/8 COT.
16 066 R1 WASHER, 25/32 X 1-1/2 X 16 GA

L] 549 079 R1 SHAFT, UPPER STEERING

5 487 980 R1 SUPPORT ASSYs STEERING

179 839 SCREWs 3/8-16 X 1 HEX-HD CAP -2-
L] 549 094 R91 SHROUD ASSY, STEERING SUPPORT

104 249 RIVET, 1/4 X 1/2 FL-HD

378 341 R1 WASHER, SPRING

19 235 Rl NUTy 5/16-18 PROJ WELD —4-
T 487 987 R1 COVERy FRT STEERING GEAR

193 141 R1 SCREWy 5/16-18 X 2-1/8 HEX-HD CAP

=

8 487 973 R1 COVER ASSY, STEERING GEAR

9 487 985 R1 STUDy DRAG LINK ROD

114 494 NUT, 3/8-24 HEX. JAM -2-
10 392 594 R1 JOINT, 3/8-24 BALL -2-
443 336 NUT, 3/8-24 HEX. LOCK -2-
1l 487 976 R1 GEAR ASSY, STEERING DRAG LINK
541 293 R1 BOLT, STEERING GEAR MTG
178 427 R1 SCREW, 3/8-16 X 2-1/8 CDP W/NYLON

12 307 920 R1 BEARING, STEERING GEAR -2-

I e
PRINTED IN UNTTED STATES OF AMERICA FRINTED 1N UNITED STATES OF AMERICA
REVISION NO. 7 REVISION NO. T



=13~ SECTION D =13~ SECTION D

ﬁ FRONT AXLE ﬁ FRONT AXLE
vo. l!l'l::l‘ll s L . I i P bt
FRONT AXLE FRONT AXLE -CONTINUED

i 541 305 R1 AXLE, FRONT

189 305 SCREW,; 3/8-16 X 3-1/2 IND HEX-HD CAP
385 525 R1 NU;?_ifB—lﬂ GRIPCO LOCK -3-

2 487 943 R1 BUSHING, FRONT AXLE -3-

2 487 944 R1 ARM AS5Y, SPINDLE RH

4 487 945 R1 ARM ASSY, SPINDLE LH

5 307 920 R1 BEARING, FRONT AXLE -6—

6 487 949 R1 ROD TIE
114 494 NUT, 3/8-24 HEX. JAM -2-

T 392 594 R1 JOINT, TIE ROD -2-
443 336 NUT, 3/8-24 HEX. LOCK =-2-

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REVISION NO. 7 REVISION NO. 7



K

REAR AXLE

-14= SECTION D

ﬂ REAR AXLE

=i SECTION D

REF.
NO.

PART

NUMBER

DESCHIFTION TC-120

REF, rART
NO. NUMBER

Tc-120

DESCRIPTION

10

11
12
13

REAR AXLE AND DIFFERENTIAL

488
488
488

23
120

186
472

489

832

842
833
834
845
846
84T
848
B49
850

090
393

27
146
335

c91

R1
c1
c1
R1
R1
R1
R1
R1
R1

R1

R1

R1

AXLE ASSY, DRIVE

HOUSING, DIFFERENTIAL CARRIER —-2-
AXLE, SHORT

AXLE, LONG

GEAR, BEVEL -16 T -2-

GEARy PINION -16 T -2-

PIN, DRIVE -2-

WASHER, THRUST BRG RACE -2-
WASHER -2-

SPROCKET 45 T

RING RETAINER -2-
WASHER, 11/32 X 11/16 X .060 C-1 —-4-

SCREW, 5/16-18 X 3-3/4 HEX-HD CAP —4-—
NUT,y 5/16~18 LOCK —4-

BUSHING -2-

PRINTED N UNITED STATES OF AMERICA

REVISION NO. 7

14 541 438 R1
541 313 R1
180 120

120 382
120 377

BEARINGy
BOLT,
SCREW

o

REAR AXLE AND DIFFERENTIAL ~-CONTINUED

REAR AXLE -2-
REAR AXLE MOUNTING
v 3/B-16 X 3/4 IND HEX-HD CAP

WASHER, 3/8 IND REG LOCK -2-

NUT,

3/8-16 IND HEX. —4-

e
PRINTED IN UNITED STATES OF AMERICA

REVISION NO. 7



=15 SECTION D -15 SECTION D
ﬂ WHEELS ﬂ WHEELS
T e Tc-120 . [ vt - TC-120
FRONT WHEELS REAR WHEELS
4
g@é@
s i
Aso8n
1| 4B7 302 R1  BUSHING -4-
2| 490 641 RI  WHEEL -2-
3| 490 643 R1  vALVE -2- ST
4| 549 093 R1  CAP, WHEEL HUB -2-
490 963 R1 WASHER, HUB CAP —2-
551 658 R1 WASHER, 25/32 X 1-1/4 X 22 GA -2-
121 673 PINy, 7/16 X 1 COT. -2-
1| 549 642 Rl WHEEL -2-
2| 490 643 Rl VALVE -2-
3| 549 093 R1  CAP, WHEEL HUB -2-
490 963 R1 WASHER, HUB CAP -2-
551 658 R1 WASHER, 25/32 X 1-1/4 X 20 GA -2-
121 673 PINy 7/16 X 1 COTa —-2-
e e T e IR Eota e o M i Al
PRINTED [N UNTED STATES OF AMERICA PRINTED IN UMITED STATES OF AMERICA

REVISION NO.

7

REVISION NO. 7



=16~ SECTION D =1 = SECTION DO

ﬂ DRAWBAR AND FRAME ﬂ DRAWBAR AND FRAME
7 DESCHIFTION Rima =0 b deg oESCHIPTION Tc-120
BODY, FRAME AND DRAWBAR BODY, FRAME AND DRAWBAR -CONTINUED

PRINTED IN UNITED STATES OF AMERICA

PRINTED 1M UNITED STATES OF AMERICA
REVISION NO. 7 REVISION NOD. 7



-17- SECTION D e SECTION D

Ifh DRAWBAR AND FRAME lﬂl DRAWBAR AND FRAME
e — L A — iz

BODY, FRAME AND DRAWBAR -CONTINUED
- 57 846 C1 FRAME ASSY, MAIN
2 491 719 R1 SEALs PRESS FRT REST

3 487 953 R1 ANGLEy DRAWBAR

180 078 SCREW, 5/16-18 X 7/8 IND HEX-HD CAP
_2_
411 597 R1 NUT, 5/16-18 HEX. LOCK -2-
120 393 WASHER, 11/32 X 11/16 X .065 C-Z -2-
4 57 856 Cl  PLATE, BATTERY
180 077 SCREW, 5/16-18 X 3/4 IND HEX—HD CAP
4=
120 393 WASHER, 11/32 X 11/16 X .051 C-Z -4-
120 376 NUT, 5/16-18 IND HEX. —4—
5 57 857 C1  BRACKET ASSY, SWITCH MOUNTING
180 016 SCREWs 1/4-20 X 1/2 IND HEX-HD -2-
120 380 WASHER, 1/4 IND REG LOCK -2-
120 375 NUTs 1/4-20 IND HEX. -2-

-] 57 609 C1 BODY, 95E
T 487 B22 R1 SPACER, BODY MTG. -6-
8 57 859 C1 SUPPORT, SEAT

120 393 WASHER, 11/32 X 11/16 X .065 IND —6-
180 080 SCREWy 5/16-18 X 1-1/8 IND HEX-HD
CAP -6-
403 276 R1 NUTs SPRING
9 57 610 C1 COVER, DECK
120 393 WASHERy 11/32 X 11/16 X ,065 IND -2-
180 075 SCREWy 5/16-18 X 5/8 IND HEX=HD CAP
-
10 57 86l C1 BUMPERy REAR COVER -2-
16 543 R1 WASHERsy 156 X .438 X .041 -2-
11 57 862 C1 RIVET, POP -2-
L b e e
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REVISION NO. 7 REVISION NO. 7



~1a= SECTION D “1f- SECTION D
ﬂ SEAT ﬂ SEAT
3 = REF. PART s
:l:. N:I::!l DEICRENOS =120 NO. HUMBER DESCRIPTION TC-120
SEAT AND SUPPORT
1| 57 863 C1I  PLATE ASSY, SEAT SUPPORT
24 497 R1 WASHER, 344 X 1.250 X .105 ZND =4=
180 079 SCREWs 5/16-18 X 1.0 ZND HEX-HD —4-
2| 57 868 c1  ROD, SEAT SUPPORT
3| 57869 C1 CLIP, HOLD DOWN
4| 528 B44 R1  SEAT
e ee————— B ey s
PRIMTED M UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA
REVISION NO. 7 REVISION NO. T



o4 -19- SECTION D = -19- SECTION D
1] MOWER UNIT ¥ MOWER UNIT
- REF, PART -
:';‘ u;:::: DESCRITION TC-120 N, ¥t AR DESCRIFTION Tc-120
MOWER AND LIFT MECHANISM MOWER AND LIFT MECHANISM —-CONTINUED
1
1 57 740 C1  SECTOR, LIFT HANDLE 7 57 753 C1  BRACKET, MOWER FRT
180 124 SCREW, 3/8-16 X 1-1/4 IND HEX-HD CAP 180 077 SCREW, 5/16~18 X 3/4 IND HEX-HD CAP
_2._ - 3_
120 394 WASHER, .406 X ,812 X ,051 ZND -2- 120 214 WASHER, 5/16 IND REG LOCK -3-
120 377 NUT, 3/8-16 IND HEX. —4- 120 393 WASHER, .344 X .688 X .051 ZND -3-
120 376 NUT, 5/16—18 ZND HEX. -3
2 57 741 C1  SHAFT ASSY, MOWER LIFT
8 57 754 C1  LINK, MOWER FRT
3 57 744 Cl  ARM ASSY, MOWER LIFT 662 961 R1 PINy 1/2 X 7 HEADED -2-
19 885 R1 PIN, 1/4 X 1-3/8 MED COILED SPRING
9| 479 696 R91 PIN, KLIK -2-
4 57 746 C1  HANDLE ASSY, LIFT
575 442 R1 PINy 1/4 X 1.625 HEADED 10 57 755 C1  BRACKET, REAR LINK - LH
23 505 Rl WASHER, 9/32 X 5/8 X 16 GA IND
177 923 PIN, 1/8 X 3/4 IND COT. 11 57 756 C1  BRACKET, REAR LINK — RH
180 077 SCREW, 5/16-18 X 3/4 IN HEX-HD CAP
5 57 749 C1  GRIP, LIFT HANDLE ~4-
120 214 WASHER, 5/16 IND REG LOCK —4-
6 57 750 C1  CHAIN ASSY, MOWER -2- 120 393 WASHER, .344 X .688 X .051 IND —4-
120 367 NUT, 1/4-28 ZIND HEX. -2- 120 376 NUT, 5/16-18 ZIND HEX. -4~

PRIMTED IN UNITED STATES OF AMERICA

REVISION NO. 7

PRINTED IN UNITED STATES OF AMERICA

REVISION NO. 7



-20- SECTION D a -20- SECTION D

ﬁ MOWER UNIT 1] MOWER UNIT

:!D: . ;:L 5 P TC-120 :‘;_- "L‘::n DESCMIHON TC-120
MOWER AND LIFT MECHANISM ~-CONTINUED

12 57 757 C1 LINKs LIFT REAR -2-
124 934 NUTy 1/2-20 IND HEX. JAM -2-

13 116 538 CLEVIS, 1/2 SHORT ADJUSTABLE ROD END

-2

14 138 oBé PINs 1/2 X 1-27/64 ROD END -2-

15 153 528 C1 PIN, SPRING -2-
120 396 WASHER, +531 X 1.06 X .074 IND -2-
18 481 R1 PINy 3/16 X 1 IND COT. -2-

16 57 758 C1 HOUSING, W/PRODUCT GRAPHIC

17 549 127 R1 RUNNER, LH MOMWER

18 549 128 R1 RUNNER, RH MOWER
180 077 SCREW, 5/16-18 X 3/4 IND HEX-HD CAP

-10-

120 214 WASHERs 5/16 IND REG LOCK -10-
120 393 WASHER, +344 X .688 X .051 IND -10-
120 376 NUT, 5/16-18 IND HEX. -10-

19 57 3718 C1 SHIELD, DEFLECTOR - 32 IN.

20 57 763 C1 BLADE, 32 IN. CUTTING -2-
25 976 R1 WASHER, +656 X 1.312 X 150 PHC -4~
124 944 NUT, 5/8-18 ZIND HEX. JAM -2-

N

PRINTED IN UNTED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REVISION ND. 7 REVISION NO. 7



lc} C(

-21- SECTION D k2 SECTION D
ﬁ ATTACHMENTS i" ATTACHNENTS ~ 7 g p /
o REF. PaRT . par” 2
:‘; ";::“ DESCHIPTION Tc-120 NO, oy CESCRIPTION TC-120
FRONT BUMPER ATTACHMENT PRODUCT GRAPHIC
58820 C1  PACKAGE, PRODUCT GRAPHICS
-CONSIST OF
57 801 C1 $PRODUCT GRAPHIC, MOWER CAUTION
INSTRUCTIONS
57 821 C1 $PRODUCT GRAPHIC, OPERATING
INSTRUCTIONS
549 705 R1 $PRODUCT GRAPHIC, MOWER LIFT LEVER
57 822 C1 $PRODUCT GRAPHIC, MOWER BLADES AND
DRIVE MOTOR INSTRUCTIONS
57 823 C1 $PRODUCT GRAPHIC, GEAR SELECTOR
INSTRUC TIONS
57 824 C1 $PRODUCT GRAPHIC, BATTERY CONNECTION
INSTRUCTIONS
549 721 R1 $PRODUCT GRAPHIC, CADET 95 STEERING
COLUMN
57 825 C1 $PRODUCT GRAPHIC, DECORATIVE GRAPHIC
-2_
57 826 C1 SPRODUCT GRAPHIC, TAILIGHT PANEL
175 311 C1 $PRODUCT GRAPHIC, REFLECTOR
57 827 c1 $PRODUCT GRAPHIC, RIGHT REAR SIDE
STRIPE
57 828 C1 $PRODUCT GRAPHIC, RIGHT FRONT SIDE
STRIPE
75 829 C1 SPRODUCT GRAPHIC, LEFT REAR SIDE
1| 493 302 Rl BUMPER ASSY, FRONT STRIPE
17 351 R1 BOLT, 3/8 X 1 C-Z SQ-NK CRG —4- 57 830 C1 $PRODUCT GRAPHIC, LEFT FRONT SIDE
120 377 NUT, 3/8-16 C-Z HEX. -4 STRIPE
120 382 WASHER, 3/8 C-Z MED LOCK -4~
120 394 WASHER, 13/32 X 13/16 X .065 C-2 —4-
71 198 H GROMMET -2-

PRINTED IN UNITED STATES OF AMERICA

REVISION NO. 7

PRINTED [N UNITED STATES OF AMERICA

REVISION NO. 7



=2 2= SECTION D a -22= SECTION D

ﬂ ATTACHMENTS ﬂ ATTACHMENTS

REF. PART - REF. PART oh

NO. NUMBER DESCRIFTION TC-120 NO. NUMBER DESCRIPTION TC-120
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNTTED STATES OF AMERICA

REVISION NO. 7 REVISION NO. 7



23 -1- TC=120 =l= TC=120

M NUMERICAL INDEX ﬂ NUMERICAL INDEX

FaRt PART FART | . | PART
rerer m|u| iy ]m: m!‘ — nﬂc RO ruMBER SEC | PO
I | ' [ 1
5T S44 o5 5T 593 Cl | o & 58 T35 C1 | DI 5 26T BDS AL [}
5T G4 | o & 57 594 C1 o o4 58 T3s C1 o & 267 805 AL B 13
sT ST3 | oD s 5T 595 C1 o &) 58 T3T C1 [ o 5 26T BO5 R] L&
5T 573 | q & 5T 596 Cl o & S8 TaT C1 o & 6T BDS RL 16
L7 721 534: ST 897 C1 & S8 T38 C1 a s 267 B80S R1 11
5T T4 22 T 597 C1 a S| S8 T3 C) | o & 268 552 R1 L]
ST T4k ol 30 ST 598 Cl o & 58 820 C1 | o 21 268 %52 Rl C &
ST 749 | d 26 ST =98 Cl o & S8 974 C1 - 269 174 R} a7
. I AN 10 5T 599 Cl 1 m & 58 9TS C1} | o 7 269 1T R O B8
o 5 024 AN L1 5T 600 C1 | o &) 58 9Te C1 1" 7 269 181 R1 A 23
16 922 R1 28 57 601 C1 | o sf] 58 977 C1 | o 7]| 269 181 R1 | o3
16 937 Rl 20 57 &02 C1 | g & 58 978 C1 | .3 7] 269 181 R1 C 28
16 922 Rl C Z3 8T &03 C1 | & %8 979 C1 l m T 269 18] R} AL B
16 922 R] C 25 5T 404 C1 & &T 310 D Y 2869 lal Rl AN 11
IT Ol0 R1 B 5| 5T &0% C1 & o3 oza : E & 2T 842 R} C Za
17 OlD R1 5 ST 404 C1 & | 0% 03T Ak 11 ITZ 842 R1 C 30
17 143 R1 | 7 ST suT €1 " o & loe Ts0 | Ha1r 273 3159 A 30
17T 342 R1 15 5T 608 C1 | o % Lo& 750 ] w11 273 359 [ =8 4 |
19 700 R91 31 57 s09 C1 o7 L& T54 | C 1s | 274 8T8 R91 & 30
19 700 RE1 28| ST &l0 C1 1T 108 TSl ! N LT £Te STE RY9L o 2T
19 700 m9L C 30 57 T3’ c1 9 195 751 | | il £99 488 R] N 5
20 94T | A 5 5T T35 C1 g 1086 751 | 5 1& 30T 920 AL & 21
21 332 A1 30 ST 736 C1 11 108 T51 | o = 307 920 RI i 23
21 332 R} | 27 ST T40 C1 ] 11& S3is | & 29 347 920 R1 [ B 1ls
21 %62 R1 5 ST Tal C1 o 19 lis 538 o zo 20T 920 R] | B 1S
21 565 R1 5 5T Ta& C1 : 19 120 Z14 & & 30T 90 Rl | car
21 Sa& A1 & 5T 7«4 C1 I 19 120 3&1 | -] 3gT 920 R1 1 C 18
21 784 R1 N & 5T 749 C1 19 120 &22 | : 13| | 30T 920 Rl | o 12
21 TEs m|) 11} 57T 750 C1 19 120 &22 LR 30T 920 R1 | ™13
23 090 R1 L& 5T 753 C1 19 12& 542 N 20| 31T 598 R) l N1
23 090 Rl 19 ST 754 C1 g 124 S&2 B 13 324 10% R91 | N 30
23 g50 Rl 1% 5T T8 C1 o1 124 542 | o 1s 324 105 m9L | d 27
23 156 Rl 5 ST 756 C1 | 19 12% 542 1 o1l ! 350 51% Rm1 | i 20
23 183 R1 13 5T 757 €l | 20 124 543 & 20| | 350 515 Rl | =13
23 163 R1 N 15| ST 758 C1 20 12& 543 | 13| 250 515 Rl 1 o 1s
23 472 R1 A 20 57 763 C1 20 124 543 s 350 515 Rl | du
23 &70 A1 21/ 57 781 C91 2 128 543 1 350 818 R1 | d's
23 TTO mL A a 8T 781 c9l T L2% 549 201 | 364 910 R] ,r K12
53 182 D il ST 831 C1 o 9 124 549 CREN a4 10 RL | oo
53 182 D 29 57 83z €9l T 124 549 | d 1s 364 910 R | o «
53 182 D 1 30 5T 833 C1 L& L2& S&% | [: 3465 502 Al | N 12
5% 29Z C1 1 11 57 834 C1 | L% 127 559 B 22 35% 502 Rl | E 9
55 293 C1 G 10 57 B35 C1 a 127 559 30 365 502 R1 | d1o
55 236 €] ] 57 835 €1 a 131 095 13 6% 502 RL | d:z
55 300 C1 T 57 83T C9l a L31 09§ 15/ 365 502 Rl | -
55 301 C1 ] 57 841 Cl 8 131 402 H 5| 3T0 384 R1 | o «
5% 302 Cl a 5T 842 CL o = 131 402 W A & ATI 523 R1 ]
56 157 C1 T 5T 843 €1 9 131 983 | N & AT3 %23 Rl | o2z
56 25& Caol 5 4T 846 CL | 17 132 Taa | a T 373 523 R} | c 18
58 257 £91 d s 57 85& Cl 17 134 252 & IT3 523 Al o L0
S5& 6T1 C1 13 5T 85T C1 & 13% 523 R1 Lo 374 1BT R1 Al 28
56 671 C1 16 | 5T @857 C1 17 135 52% Rl i3 374 1AT RL | B 20
56 &T1 C1 11 5T B59 C1 17} 138 d8e 0| | T4 LBT R1 ] c 23
5& 72 C1 13 aT 851 CL = 1&& 2&72 Ak & 3T% L1AT R} 25
56 &72 C1 & 5T 862 Cl 17 1%& &13 N 5 3ITS &31 R1 | 12
56 T94 C1 12 5T 863 Cl 18 145 377 " ITS 431 RL 9
56 T4 C1 15 5T 868 Cl 18 153 528 C1 20 375 431 mi 10
56 T4 Cl a o 5T Be9 C1 18 16T 0B& 20 ATS 431 R1 12
56 795 C1 13 58 3&l C9) 10 167 DB4 13 ITS 431 R]1 ﬂ &
56 795 C1 1 58 382 C1 il 18T 084 16 | ITs 137 RL A 12
55 795 C1 11 58 343 C1 a1 16T 084 11 iTe 29% m2 1 K12
56 788 C1 28 S8 3as C] 11 173 BO8 C1 B 13 3AT& 355 RL | o 9
56 T99 Cl 28 58 365 Cl 11 173 808 CL 1& 3T& 359 RL L=
56 800 C1 1 26 S8 3TD C1 Ll 175 Boa Ci 1 L 3T& 359 R] 4
%6 801 C1 28 58 373 C1 & 17& BET 1 9 aT? 181 R 5
54 802 C) 28 5B 374 C1 & 179 827 [} 3T 5931 REZ 9
54 BO3 C1 28 58 391 C1 a 179 829 & 379 593 R92 c 12
%6 804 C1 26 58 590 C91 13} 181 31s - 382 458 R2 A L2
56 BOS CI 26 58 590 €91 1% 185 0a2 Rl A 21 182 458 R2Z | 9
%6 806 C1 H 28 58 =91 c1 13 18% 062 R1 B 1s 38F 458 R2Z 10
5T 225 C1 B 9 58 591 Ci | 1& 185 O&2 R) 17 38Z 458 R? 12
ST 22% C1 12 S8 591 C91 1 11 18% 042 R1 12 A82 458 R2 &
5T 22T C1 28| 58 T24 Cl 5 186 2T1 25 382 728 R | 9
57 227 €1 az S8 TS C1 & 188 271 1& g2 728 R91 c 12
5T 228 C1 22 58 726 Cl 5 1846 2T1 19 IB% 55T R] 12
5T 37TA C1 T 58 727 €1 o & 186 2T1 | 14 384 95T H1 10
AT 378 €1 20 %8 T28 C1 5 171 509 & 5 38& 557 Rl &
57 SaT C1 o = 58 728 C} & 210 S1L1 ’] a I8 648 L1 2
5T %88 C1 o & S8 TE9 €1 5 224 979 & i8s 251 R1 30
5T 589 C1 4 58 TiD C) & 225 592 1 & igs 251 Rm] 2T
57 s89 C1 7 S8 T3l Cl 5 233 045 R1 & me 274 R AL @
57T 590 C1 & 58 732 C1 [ 26T 627 R] 5 3ge 828 R1 A 1S
5T sSa1 €1 & 58 T33 C1 a s 26T &2T R1 ] I8E B3& H1 q 15
AT 592 C1 | & %8 T34 C1 1 & 267 805 Rl 20 | 390 001 ml L&
B e | l = ot .y _— e
FREED W UNTES

N UNITID STATES OF AM REVIS[ON NO. 7 PRIMTED M URITED STATES OF AMER A REVISION MO 7



ﬂ -z-“ TC-120 2
et a -2 TC=120
= ml CAL " I.I MNUMERICAL INDEX
sEC | PO FART [ sac | RART i
WUMBET | HUMBES v s 4 U MEER | sec| 7o e
: ! :  MUMBER .| e
390 001 RL A |
et j= 4 ;: ::1 aos Rl A 26 488 015 Rl q1 |
e fferd os 4 82 1 82 Rl K 28 488 021 Rl 7 s b G - -
- g a ::: ﬁ: :: g 18| 488 D72 R1 : i; ::: ;:? m1 q 13
392 5% R1 | N a3 487 & 17| 288 028 %) r u L
22 53 n | s e B 488 583 AL
mEE | fR EER | HL EER IR @sn b
392 504 l | 4 = s ni
RER | § BEE & @EL 1 @B 4
el el 48T B2s RL 26 488 D34 R 16 s i -
- BRI 487 B24 AL a 18 488 034 RL - e g 4
33 3 e ~:? :r e : Hl e Boie 13 488 549 R9L 5
R =yt : S il : T a mi &N 22| 488 D46 RI1 . por -
333 337 ad ¢ 13 A e ] jr 228 s G : 28 488 551 AL A 5
o Bl T 487 943 RL | o 15 488 048 AL d 23| pr g < 1 - 8-
397 038 R | ad 10 ‘:T P | 4 18| %38 046 RI ¢ o <28 357 A3 riE
3:-: 039 Rl | an 10 :-: ﬁ :i | @13} 483 D48 RI ' :5: ::: i -p -
o e o zz| 488 = -9 '
JuT ni | :: ig 487 944 R1 8 15 %338 31: :: - fie e i ! : ;
RN M bl i 13 g Sau 23 488 560 RIL 5
397 043 RI | ax 10 ::r s 28 - il 2s S ez w1 .
397 044 R1 | aa 10 3 548 AL . et Gecii 2 458 363 mL :
it B jo m" :ﬂ 945 Rl 15 438 049 RL iu e or -
&bl 245 Rl il *:: 3:3 :: = ot 8% K 2:.. ::g ;r ki :
402 238 R 2 - . ‘ ui
SN (Mg mmy R mEmA | R man 3
%02 238 RI | d1o e s | ®1s| 488 030 R1 ' 2 a58 389 R3 H
—— oc § 1% 48T 945 RI | d 18| 488 050 R1 | rH b il - - i
402 238 Rl o ‘| 48T 949 RI oo 438 0%2 AL * 45 o Gba - - -
o e 0 S 3l %87 950 Rl N 23| 488 D52 Al : “i el 2 .
404 631 R1 a o &87 951 R9L a 23 483 032 R1L - s58 375 N1 d 3
M S . &87 953 K1 K 26 %88 052 A1 d 26 b e -
i e - q & 48T 953 R1 18| | 438 053 AL - 31 e sl - g
& 421 572 A 18 487 953 Rl 21 488 053 R1 L i A =
it i yer i 14 487 953 Rl 17 &84 053 R = et i :] .
5E9 sks | 487 954 Rl 26 488 053 Rl e tad srs s
426 324 A 5 ::; :;: :: 12 i i: ::: ::: a :
431 TAT 1z: iy
Sman el i S LAB)C mEE L an) i :
431 TaT g 16 4«87 a l i prr e 28 " {3
431 T&T a1 | %87 ol Al ' 19| pre g - : | 4 S o i3
437 580 | 96l Rl ] 13| ABE | 29| 488 SB4 AL
o :i:il 487 961 Rl | d s 488 ::: :: \ Hl perdrred - : ;
432 sea 1 ial| 487 982 R1 N 2 488 059 AL a5 68 So7 B2 -
g Ao gz 487 962 RZ € 20 485 0a2 R1 -+ i Fe - 8
- i 4BT &4 R N 27 488 0s5 A1 A 29 288 569 R - -
- LB 487 964 R & 19 488 Da5 Rl g 2 oo i < | b2
o q sl 48T 964 RI g 22} 488 D&l RL e poie Gl - -
gity | a2 Goamb | 4B mER ) IR BER )43
477 148 R | | . i
mimn | i mmd ellls piee sn il 0 e s ‘
e a i it Bl o borr gl < 3 488 59% Rl &
i o B sa1 376 A1 | 1% s88 OTT RL 20} e e bt o
#73 430 A9l & 31 ST A L - 17} 488 078 RI - -+ e il - 85
A73 430 A8 n 481 976 &1 , 12| «88 OTA Rl 28 b b A&
4T3 435 RL & 31 48T 9 4 e | : 2 % d s
it 13 a8 79 RL 14 488 0BO Al 3 2;| 488 400 Al R
4T3 435 R1 C 3o sn; Lo L] 488 081 RL ’ et Bt <1 >
e : . Lo g il s & 31 488 &02 R1 i s
et :: ::.' ::; 580 Rl A 21 T g:; :; F| i: 288 sou be - e
A1a e The Y e At 980 Rl A 1a 488 083 R2 b - -+
73 338 s it i G = - B e e 16 | 488 608 W1 &
b e Ax 191} 48T 960 Rl a 12 488 089 R1 :a et Bl 5
475 ST9 AL AR 9 a8t 983 w1 - = b ¢ S 411 :
475 627 RIL AN B ::3 3 at o St o B 1e a0 81z & :
475 627 RIL | an 11] a7 . o i b s w8 515 & :
il sl 4 el 14 487 985 Rl 17] 488 094 RI 1 oot f .
i - & 487 985 Rl | 12| 488 094 R1 4 piee i .
L g 11 +87 987 Rl 21| &BE ZL13 A2 | 1% 488 616 Rl &
ek B ) &87 987 Rl 14| 488 214 RZ : i b ~
a7s 636 RoL 29 <87 %87 RI 17| 488 456 Al 21 at8 619 A1 A s
478 4% v 2 487 %87 R1 12| 488 4586 R1 E - s 21 - M-
479 4% AN - :n 991 Rl 17 488 454 R1 13 B %
a3 4 i i i G i - i i g 12 488 824 HI A &
i i - o :r; 395 AL AT 488 S04 RL 2 o il -
s 333 1l il *‘ o 13 208 59 54 21| | 488 626 RIL b
481 097 R A 31 4:: o0n &2 r g ok il :z: s00 821 11 i3
%87 302 Rl A 25 e A LT 438 $31 Rl : el B
s Br g s B ‘u D04 AL it | 488 532 R91 5 portlfor 140 s
pae 2 B g a8 :l 006 R 17 488 533 RL : e b -+
ta7 302 a1 g i3 4% 00 81 a An% 5ha % 4AE &2% Rl 13
a7 355 b : “E ::a = ‘ i 408 534 A3 5 488 830 RI 13
7 75 K 13 8 015 Rl ' 17 s88 537 R1 | H B '
i 88 015 KL 10 488 538 B 3 it Gl ’:
| I | 8 "1 5 488 831 RI N 15
PRINTED N UNITED ST4TES OF l.ln\m : S —— I
REVISION NO. T FRIMTED 18 UMITED STATIS OF AMERICA %
REVISION NO. T




: -1- Tc-120 _ =3- Tc-120
|ﬂl NUMERICAL INDEX MUMERICAL INDEX
PaRT [T PART I PaRT = PaT
AR SEC PO 1 U $IC PG | sumees Hu:: Hi-: NusaER SEC | B3
488 433 R1 & 13 488 TIT Rl | & 9 &89 089 R I:!E! 490 6986 A o 1o
488 533 R A 15 88 Ti8 Rl K 9 489 D&% R1 C 25 490 897 R1 19
488 &3% RL A 13| 488 T19 Rl N 9 %69 OTO RI | o 29| 490 697 R| 12
88 635 R1 N 18] “88 Tz0 R1 ! N 9| %89 0TQ R1 B 21| %30 &97 R1 15
488 &3T R9L N 13| %88 T2l Rl 5 9 | %89 0To R1 FLY 490 &97 R1 1o
488 53T R9L & 15 488 722 Al | & s 489 OTO RL 26 490 494 B Al 19
488 638 R1 A 13 488 723 Rl | K 9 489 071 Rl ET 4590 &98 RL B 12
488 438 R} A 1S 488 Tie R I o o 489 073 |1 N 3L 490 &98 H] C 15
488 639 RI A 13 488 725 Rl | N 9] 485 073 R1 c 28 %90 698 R1 10
488 639 R1 N 15 %88 T2s R1 A 9| &89 073 Rl C 3o 490 699 A] 19
488 540 AL A 13 488 72T W1 4 9| 489 0T& R9L 31 490 899 A1 12
488 s4d RL N 15) 88 728 Ri | N 1o} 489 074 R91 30| &30 699 R1 15
488 641 RL A 13 488 T29 RL | 1o 489 074 R9Z 1o 490 &%9 R] o 10
488 542 RI A 13 %88 T30 R} | N 10 489 074 ROZ L3 4590 TOO R1 A 20
488 B&2 R] A 151 488 731 R | N 10 489 OT4 R9Z =TT 90 700 Rl 12
488 643 R A 13| 488 T3z R9l A 10| 489 07T "1 A 21 %90 700 &l 15
4BE &4& R1 N 13 488 T33 Rl & 19| &89 DO RIL .q. 21| %90 TOD R1 10
4BE 545 A91 L 4B8 T34 RI & 10 489 pE2 Rl : 17} | 490 Tol Rl a 20
4BB 645 R9] N T 488 735 Rl | o o) 489 083 RL 17} | 490 701 R | 12
488 546 RI A 7 4EE T3s Rl | o 0] 439 0m4 R N LT 490 Tol Rl I das
488 64T A1 A 1| 4BE T34 RL AL 48% 0BS R A 18 450 ToL "1 T ]
4BE Aa8 RL N 7 | 488 T3T R1 N 10| 489 0B& AL & 1B %390 702 Rl 20
4BB 649 R ' ® 71| 4BE 738 A A 10| | 489 090 R1 A 18| 490 TO3 R2 20
4BE 450 R1 I NoT 4BA TI9 &I N 10| | 489 151 A1 B 430 TO3 R2 iz
488 652 RI = u 7 488 74D ROL A 10 489 338 AL | : 23| | &30 To3 R2 C 15
4BE 553 RQ A 7| 4B 742 Al A 10 489 335 R} B 1| 490 T03 A2 | o0
4BB &54 W) : 7 | 4BE T43 R9L A 5| B9 335 A1 | 19 490 TO& R A 20
4BB 855 A1 T %88 763 RO | W 18| %89 335 R o1& 450 704 R | B 12
488 855 A1 i 7|l 488 T44 Rl A 1s 489 411 R1 A 18 490 704 R c1s
488 65T R1 AT 488 T45 AL A 15 459 411 AL A 17 430 TO& RL 10
BB &858 R91 N T 4BE T4& R A 15 489 414 R94 | ®19 490 706 RL | & 20
488 &59 R91 l. T 488 T&T Rl & 15. 489 41% RL | B 2% &50 TOT RL & 20
488 &80 R 7 488 T48 R K15 489 416 R1 | N 24 490 707 AL B 12
488 651 R1 a 8 488 T49 RL A 15| 4B% 417 A1 A 24 430 TOT AL 115
488 662 A1 | { 8 488 750 Rl A 18| 489 418 R1 A 24 490 TOT R a ]
488 653 R1 A 8| 4EE 751 Al " W15 489 419 A1 N 25 430 To4 RL & 20
488 444 R1 A B 488 752 AL I o 18] 489 421 R1 | o 24)| 4%0 708 R1 B 12
AEE L85 RO1 & 8 4BE T53 Al | o as I 489 430 A1 - &l 490 708 R] | €18
488 466 B9 z T 488 T54 R2 | & 18 489 430 R | d 28 | 490 To8 A1 o 10
4BB 45T R1 7 488 802 RL X 12}| 589 431 Rl N 31| 490 709 R | o 20
488 668 AL | & 7 %88 835 R1 | 28| 4H9 431 AL | o 2a|| 490 TO09 RL | o 13
488 469 R91 A 8 488 B35 R1 | 20 489 432 Rl | o a1]l 430 To9 Rl | C 18
488 670 R1 N T 4E8 A3S AL | C 23 489 %32 R 1 a ZE_. 90 TO% Rl o1l
485 &T1 R1 A 8| 488 835 Rl || o 2si| 489 433 RY | o 31| 450 710 Al A 20
4B8 472 R1 L} 488 842 R | W 23 489 433 R| | o 2e 450 T10 A1 & 13
488 673 R1 a 488 842 Rl 1 4B 434 R |- N 3al| 490 710 A1 | ois
488 &T4 ®| B 488 842 RL ﬂ 19 | 4ES 434 R c 27| 490 Ti0 RL | dn
488 4TS A9l AN & 488 B&Z R1 | L4 489 482 R1 & 5 450 T1l Rl | N 20
488 475 RIL K18 4BE B43 R u 23 489 483 RI 1 N 5| 490 Til Rl B 13
48B 578 RIL 15| | 4BE B4k R] & 73| 489 974 R1 | & 12)| 490 T11 R C 14
488 &TT AL a 1% 488 845 RL A 23 489 T4 R1 d 10 490 TLL A1 B 11
488 &T8 R1 15 488 845 HI | 16 | 490 08T R] AR 12 ] 450 T1Z R91 | 20
488 &80 m) | & 18 4B 445 WL a 19 450 192 A1 | N1zl %90 T12 R91 | ®13
488 681 R1 A L5 488 845 R) | 14 490 192 Al | o 9| 430 TiZ ROl | gas
4HE £82 R A 15 4BE B4s AL LE=N 490 192 R1 1 G 10§ 490 T1Z R9L oLl
488 583 A1 15 488 Ba4s R B L& 490 192 R1 G rzf| 490 T13 A1 A 20
488 485 m1 15 4BB B&s R i 19 490 273 R9l 1| 490 714 R1 A 20
488 06 R 5 488 846 R] g L4 490 376 AL 17| 490 T1% AL | &az2o0
488 638 9] { & 4EE BaT El | 23 430 4&1 A1 | AN & 4%0 T16 R1 | «z0
488 589 RI N 5 488 84T AL g 1e 490 466 R | AN & 490 T1& R1 | B 13
488 590 m1 5/ 4BE 84T A1 BT 490 489 R1 B ED 430 T1& R1 | o is
488 691 R1 s 488 84T RL O 14 490 455 R1 | o 28] 490 Ti& Al o1l
4BE 892 A1 5 %8B B48 Al | 23 490 477 R] | A a | 450 T1T Al ; & 20
488 893 RL 5 488 848 WL | 16 400 478 Ri AN & 490 718 R1 A 20
488 694 ®1 5 488 348 R1 1% 490 479 R1 AN 4 490 T19 R1 | w20
408 595 R1 5 488 A48 RL 14 490 480 R1 AN & 490 T20 Rl ! N 20
488 TOO A1 5 488 B49 R A 23 490 481 A1 AN & 490 T21 Rri | W20
488 To2 Rl & 4BE B49 R 16 490 481 R1 AR 11 490 T21 R1 | o113
488 703 mL | 5 4EE 249 R 19 490 490 ®Q ! EY 490 721 Ri I' o 1e
488 703 "] [ 488 B49 AL 14 490 490 R1 | 28 490 T2l RL | @11
488 TO4 R & 408 850 RL 23 490 430 R 0 490 T22 R1 | K20
488 TOS Rl 5 488 850 R1 14 490 530 R1 Al 4 490 T22 Rl | 13
488 Tos W1 5 4BB 830 R} 19 430 560 R91 N s 450 722 m1 | 18
4BE 708 A1 13 488 850 Rl 14 490 &4l AL A z5 490 722 Rl | 11
488 TOT R9L 5 489 D68 A1 9 490 441 RL | 20 490 723 Rl A 20
489 ToB R91 E 489 088 HL 21 490 &4l RI | 15 490 T24 R2 | X 20
%88 T09 Al A S 489 D&6 R 24 490 847 AL 25 490 T24 RZ ] 13
48E TIO RI 15 489 Oss Al 6 490 643 RL 25 450 T2& RZ | 1&
4BB 7Ll m9l 15 489 D&T A1 N 29| 490 Be3 R] 17 450 T24 B2 11
488 TL2 R91 Lkl 489 0aT R] Y 21 490 543 R1 c 20 490 T25 RL 20
488 713 ml 15 40% D&t Rl 2% 490 643 R) 1S 490 725 RL B 13
488 Tls RI1 10 &89 D&aT Al | 28 490 &9& R1 19 &90 T25 RL C 1ls
488 T15 Rl 9 489 0A% BL L] 490 &96 A1 12 490 T2% R1 11
%8B T1& R1 3 489 089 AL | 20 490 895 R | 15 490 726 R] | 20
| | ' — ‘ —
“FNTED 1N UNITED STATES
0 N UNAED STATES OF A& r BEwisiog mo. 7T FRINFED I USITED STATES OF AMERICA REVISION NO. 7



d - TC=120 —k= TC=120
i NUMERICAL INDEX B NUMERICAL INDEX
PART P11 PART PART [ paaT =t
MUMEER e i UBEER ’“"E el L] it P HUMSER _r.m:!m
490 726 R1 13 493 018 RL 493 582 AL Akl B £39 T27 @mL B &
490 T#s RL 16 493 018 Ri 493 £45 AL Al B 539 Tia Al Bl &
490 726 R1 11! %93 302 RL 493 648 RI AN B! 539 729 RL B &
450 T2T RL & 20 493 302 RL 493 649 A1 AN B 539 T30 AL 5
<90 127 Rl B 13 493 302 R 493 850 R1 g 539 731 Al &
490 727 R1 d 1l& 493 302 RL 493 T24 R 18 539 732 Rl 8
&®50 T2T RL a il %93 306 AL 528 B44 RL 14 539 733 Rl 5
490 728 RIL \ 20| 493 306 RL 530 11T R} P 539 837 R9L 5
490 TZ28 RL 13| 453 30& RL 530 117 Rl 1 18 539 838 R} 5
490 T8 Ri 1% 493 311 m1 530 LIT R gzl 539 839 Rl (= 1
490 728 R1 11| %93 3i1 RL 534 243 RSL N 2T 539 840 R9L o s
490 729 RL 20 493 3LL RL 534 243 A9L 19 539 841 R9L cl 5
%90 729 Rl 13 &#93 31T R1 534 243 A9 22 839 B42 EBIL € 5
490 729 RL 1s 493 3UT Rl 539 399 &L 10 539 843 A9l ¢l s
490 729 Rl 5 493 31T RL 539 648 R1 5 535 B44 ML 5
490 T30 RL 20 433 320 RL 530 &£50 RAL 5| 539 84% R1 cl s
&#90 Til R2 20 %93 320 Rl 539 551 R9L 5 539 846 RYL K s
490 731 AZ 13 493 320 Rl 539 652 RIL 5 535 847 AL 5
490 731 R2 16 493 321 mL 539 &53 R1 5 539 B49 RIL g s
490 732 RL 20 493 321 Rl 539 657 R1 5 539 850 291 5
450 733 RL 20| 493 321 Rl 539 658 R1 5 539 851 Rl g 5
450 T3a R9L N & 493 354 RI 539 499 R1 1 : 5 539 852 A1 G s
490 T3s RIL & 11 493 3154 Al 539 &40 R1 | 5 539 853 Al q s
%50 TIT R9L & 11 493 354 RL 539 aal RI1 B s 539 @54 R | 4 5
490 738 R1 a1l 493 358 Rl 539 662 AL B S 539 855 R L -
490 739 RL N 11 493 3155 Rl | 39 663 A1 5 539 857 Al C 5
430 Tad R1 : 11 493 340 R1 | 539 664 R1 5| 539 858 Rl o s
490 T4L R1 1L 493 sl Ri | £39 845 R1 5 539 340 A1 [«
450 TaZ RL it %93 3&2 RI1 539 &as R1 5 539 Bal R9L [=
¥ 490 T43 R1 | 11 493 363 RL 539 &&7 RI1 5| 539 8s2 Al cl &
&50 T44 R1 1t 493 364 RI %39 448 R1 5| 539 243 R1 A ]
550 T4% R1L 11 %93 511 RL 539 &72 R91 b 539 B44 R c &
450 T4 R1 11 453 811 Rl 539 &73 R91 5 539 B6% R1 c &
490 TAT AL 11| £93 511 AL 535 BT4 HL 5 535 m&4T R1 g &
&90 T48 R1 11 493 511 Rl 539 &75 R91 I 5 535 B&B R [ =B ]
&590 T49 RL A L1 493 512 RL 539 &Té R1 | ] 539 869 R1 =
430 750 R1 Rt 493 512 ml 539 678 R 5 539 ATO R] =
430 751 R1 I u|1 4593 %12 R1 539 &T9 R9L B 5 539 a7l Rl I d &
590 752 RL "Rt 493 512 Rl 539 &80 R9Q B 5 535 A73 RL C &
490 TS3 Rl A1l %593 513 RL 539 81 Al | 5 539 aT& |1 C &
&50 754 RL | 11 %93 513 Rl | 539 842 AL 5 539 A75 R1 =
&90 755 R1 11 493 513 RL 539 683 AL 5 539 aTe AL o &
%90 TS5& R 1l 493 513 R1 ] 539 &85 R1 5| 53% A77 Rl ¢ &
490 T47 Al 11 493 514 ml 539 &84& R1 5 %39 ATE R1 =
4590 T58 m1 11 493 514 R1 539 &AT R1 5 539 BT9 R1 cl &
&90 T99 R1 11| %93 514 RL 539 688 A1 5 539 BaD R1 c &
490 TeD R1 1L 493 514 RIL 539 &89 Rl 5 539 A8L Rl o &
490 T&l R1 11| 493 515 Rl 539 &90 R9) 5 539 AB2 A1 c s
430 S48 R1 1 15 493 S1& RL 539 A91 Rl | 5 539 883 Rl c 9
&30 94T R1 i3 493 516 RI 539 &92 B9 8 539 AR& R1 - g 9
&91 39% Rl A4 31 493 5186 RL 539 493 R1 ] 539 B85 m] | 4§ 9
491 395 RL 1] 493 %16 R 539 A94 RL a 7 539 886 Rl | o o
491 395 Rl d 3o 493 517 Rl 539 698 R BE & 539 88T Rl (=
491 539 R1 12 493 S1T ml 539 696 A1 5/ 539 888 &1 c 9
491 539 RL 5 493 SIT R1 539 497 AL 5/ 539 889 R91 ]
491 %39 Rl 19 453 517 Rl 539 498 A1 7 535 897 R9L c 7
491 539 Al 12 493 530 AL 539 &99 RL 5| 539 898 R91 T
&91 %39 Rl & 493 530 AL 539 700 Rl & 535 899 Al 7
491 T19 R1 26 493 530 Rl 539 TOl RL & 539 900 AL T
491 T19 R1 18 493 530 Rl 539 702 R1 5 535 901 Rl T
491 Ti9 Ri 21 453 54l ml 539 TO3 R1 5 539 907 Rl T
491 T19 R1 AT 493 542 Rl 539 To4 Rl 5 539 903 Al T
491 Te0 R1 12 493 543 mL 539 705 R1 5 539 S04 R 7
491 Ted R1 1] 493 544 AL 539 TO& R) 5 5359 905 A1 T
491 999 R1 % 4593 545 9l 539 TOT RL T 539 08 R T
492 00O R1 1 24 493 S48 RL 5359 TO® A9L T 539 907 Rl T
492 002 R} 24 493 547 RL 10 539 709 R1 7 535 908 R) = ]
%92 003 R1 A 2% 493 559 Rl 12 235 TLlO Rl . 539 909 "1 a7
492 004 R1 N 3% 493 596 R1 1o 539 T1l &l B 7 539 910 RL = -
492 00% R1 | 2% &93 597 RL 539 TLZ Rl 8l | 539 911 R1 d 7
492 007 RL 24 493 502 mL 12 539 T13 Rl T 539 912 RL c 7
493 105 Rl 22 493 &03 Rl 10 539 714 R1 7 539 913 ml = |
492 10% R1 30 493 504 A1 AN 12 539 T15 Rl T 539 914 R1 o 7
492 106 AL 22 493 805 Rl AN 12 539 T1& R1 T 839 915 R1 |:| 1
492 106 R o 493 5046 RIL AN 12 539 TLT A1 7 539 9l& &1 8
492 108 R1 22 433 607 R1 AN B 539 718 R} 1 539 917 RL 7
452 108 A1 3| 493 Bl AL AN 11 539 719 Rl T 539 918 R] [
492 380 R1 25 493 821 Al AN 10 %39 T20 A9L ] 539 919 RA9L 7
492 380 RL 21 493 &22 R2 AN & 539 721 R1 8 539 920 Al T
492 380 Rl 24 493 &3) Rm2 & L 539 T22 Rl B A 535 921 RL T
492 360 R1 1 28 493 632 A2 AN 9 539 723 Ml - 539 922 Rl 9
492 &80 R1 E 11 453 &35 RL AN 8 539 T24 A1 B & 539 923 Rl ]
493 017 R1 28 493 539 Rl T ] 539 T25 ml & 539 944 Al ]
493 017 R1L T 30 453 &40 RZ AN 9 539 T2 Rl 1 & 540 522 RL | AN 9
|
“FENTED W UMD STATES OF AR FEinTER OF RMERICA -
I LUMITED STATES A A REVISION NO. 7 e UsaTED STATES OF AMERICA REVISION MO. 7



i -5= TC-120 -G= TC=120
(1] NUMERICAL INDEX (3 NUMERICAL INDEX
FART FART FAHT FARY
N SEC | MG AMER SEC | PO e | SEC : ] ! SEC | PG
540 B91 RIL 3 543 049 RL AN LT 549 269 R1 B L1 549 442 R1 g s
540 S44 R1 :I 3 543 050 Rl AN LT 549 275 Rl B Ll 549 443 R B s
540 946 R A 3l 543 DaB R1 AN L& 549 27e R B Li 549 443 m] L= ]
S41 28z m1 \ 28 543 157 RL 15 549 276 R1 C 14 549 444 RTL =
541 Az Al 20 543 198 RL 31 549 2TE R1 | ®11 549 445 R C s
541 282 RL 23 543 921 Rl F ] 549 278 R1L | C L& 549 448 R1 E 5
541 282 R1 FL] 54% TS RL 11 54% 279 Rl | 1l 549 448 R c s
541 283 m] { 29 545 941 R91 32 549 279 R | o 14 549 44T R9L d 9
541 ZB3 R1 a2l 545 953 RL 27 549 280 R1 | 11 549 448 R1 C &
541 283 R 2% 545 953 R] B 13 549 280 Rl | o1s 549 450 R1 B s
541 283 RL 2é 545 953 RL c 22 549 28] m] | Bl 549 451 R1 B 5
541 284 RIL 16 54T 189 AL A 20 549 285 Al C 14 559 452 R] B 5
541 30% m1 a2 54T 189 AL 13 549 288 m1 C 14 S49 453 AL B 5
S5&1 305 R1 15 547 189 AL 16 549 288 R1 14 549 455 R] - L |
541 305 R] 18 547 189 AL 1l 549 28% A1 | 11 549 458 R | L s
S41 305 m1 | 13 54T 474 RL 7 549 289 Rl [ 14 549 457 Rl = |
541 307 m1 & 28 548 239 BRI % 545 290 RI | | 11 549 458 R1 [
541 310 m1 28 549 OT4 R] (¥ 549 290 R | C 1% 549 459 R} B 5
541 310 mL 18 549 0T4 RL C 14 549 291 RL B Ll 549 4e0 R] G s
341 310 R 21 549 075 Rl B 1l 54% 301 ”R91 L FAN 549 451 R1 o 5
S41 311 RL 17 S49 075 RL ! L& 549 301 A91 gas|| 549 442 R R
541 312 Rl 17 54% 075 Rl L] 549 154 AL B S 549 4&3 RYL | o s
541 312 R 11 54% 0Fe RL 11 549 355 RL a| 5 545 483 R9L i |
S41 312 Rl C 1% 549 OT& R Cl 1a 549 1584 R | ® s 549 4&4 R1 | o s
S4l 438 A1 A 73 549 OT6 R1 L] 549 387 AL o oS 849 464 RL c 5
S41 438 Rl 16 549 077 R1 | 14 549 361 Al B 5| 54% 485 H] [
541 438 m1 19 549 078 Rl B is 549 3482 A1 B 5 | 54% 45% R1 g 5
41 &38 RL 1% 5459 OT9 AL g 17 549 365 AL c s 549 466 AL B 5
541 &4T R91 20 549 OT9 R} 12 549 &b AT] B S | 549 4868 AL g s
541 8%8 R1 17 549 D0 RL 14 549 36T R1 5| 549 44T R1 |" B s
541 B58 R1 11 549 DEO RL 17 549 348 R1 5 549 44T R I““g &
541 B58 R1 C 1l 549 OO R 12 549 370 RL c s 54% 470 R I d &
542 54T R1 12 549 Dg8 Rl 11 549 3TL R1 g s 545 &T1 RS I““a &
542 TI0 R1 AN 12 sS4 D88 RI C 14 549 3T4 A] B A 5459 4Tl RAL R
S42 TI1l R1 AN 11 549 088 R] (] 549 aTe R1 B S 549 477 R1 B 7
542 TI2 R 10 549 089 Rl 18 549 3Te R] Qg s 549 4TE &1 L
542 821 R1 AN 1% 549 089 ®l 21 549 377 Al ':I 5 549 4Bl R1 B &
542 B2Z R1 15 549 091 Rl 1s 549 379 Rl 5 549 482 R | ® 7
542 B2% R AN 1S 549 091 E1L LT 549 148 AG] 5 54% 483 Rl | o 7
542 826 R1 is 549 091 R1 12 549 386 R1 5 549 48& R I+ 7
542 B2T RI AN 15 549 092 B2 10 549 38T mL B 5 549 485 m] 'iim T
542 BIE R] AN 15 549 093 RI T 5649 188 Rl g s 549 486 R1 “'m 7»
542 B29 RYL AN 15 549 093 RL C 20 543 389 Rl B 5 549 48T R] BE 7
542 830 m1 AN 15 549 091 81 1% 569 392 m91 g s 549 4B R] B T
542 FIL RmL AN 15 249 094 A91 1% 549 393 Rl g 5 549 490 A1 B 7
542 W32 R 15 549 094 AL 1T 549 394 R 1 8 549 491 A9 | ™ 7
542 833 RIL 15 549 094 RIL 12 549 395 R1 5 549 432 Rl g 7
542 B34 RI AN 15 549 09 RI 5 549 398 R] 5 549 498 R cl 7
542 835 R1 1% 549 096 RL 5 549 397 m1 5 549 S00 RI | & 7
542 836 RI AN 1S 543 097 RI 18 549 398 R 5 549 507 Rl '““gd 7
542 83T R AN 1S 549 097 Rl Q21| 549 399 AL g s 549 SO0B Rl q 7
542 B3I8 RL AN 15 549 100 RI 10 549 &00 RL g s 549 509 Rl <
542 839 Rl AN 15 549 100 m1 13 569 &0& R] B s 549 511 Rm1 o 7
S42 840D R1 AN 15 549 101 Rl 10 545 410 R1 5 549 513 Rl g7
542 Bal R1 AN 1S 549 101 Rl 13 545 &ll RY 5 549 S3T Rl Bl
542 BSD R1 AN L& | 549 107 Rl 13 549 412 R1 5 549 598 R B 10
542 B51 Ri A8 14 549 108 RL 10 549 al4 R 5| 549 598 R| =k
542 832 R1 1% 549 109 R1 | 10 549 &15 R1 5 549 599 R1 C 14
542 853 RI L4 549 109 Rl g 13 549 421 R1 Qs 545 609 K| B LY
542 8% AL L& 549 109 R1 L] 549 422 A1 q s 549 &11 R] B 18
542 B5S R1 AN 14 549 110 Rl 21 549 422 R1 q 9 549 611 Al l:]'.!l
542 BS&E R1 14 549 111 A1 20 549 424 R] 5 549 813 Rl au
542 BeL RL Ay 1s 49 11& m1 21 549 &2% A9l ] 549 527 R93 23
542 B&Z R1 1% 549 Ll4 R1 24 549 426 R1 5 549 532 R1 cl 10
Sa2 Bel R1 &) | 549 Ll& Rl 28 549 428 R1 ] 549 &3& R1 c 10
542 Be4 R1 17| 549 115 RL (TN 549 427 RI 5 549 635 RIL C 10
542 BaS R1 17 549 1ls Rl g 23 549 428 Rl B 5 549 als Rl | ¢ 10
542 Bas RI 1T 549 11T RL ZL| 549 428 Rl g s 549 &37 R B 9
542 B&T AL 17 549 117 A1 75 549 479 Rl 5 549 837 ®1 | L2
542 BEA R1 1T 549 L1E A1 21 549 430 RI 5 549 &3IE R] gln
542 B9 R1 549 119 R2 22 549 &30 R1 5 549 &40 R] B AT
542 BTO RL 549 121 ki 22 549 431 R 5 549 A42 R] cl 20
542 BT1 R1 549 122 R1 22 549 431 R1 5 549 42 R1 D15
542 BTZ R1 549 123 Rl B 22 549 4la R1 5] 549 &43 R B 23
$42 873 RL 549 las Rl 8 22 549 434 R g s 549 &92 A1 8 23
542 BT R 549 125 RZ 30 540 &43& RI g 5 549 893 R 21
542 TS AL 543 127 RL EL 549 &3T Rl 5| 549 694 A1 18
542 ETE AL 549 12T Ri 20 549 438 291 5 549 695 R1 14
542 ATA RL 549 128 Rl 30 749 435 R] ] 549 TOos A1 a 32
547 BED R1L 549 128 Rl 20 5459 &40 RL 5 545 TOS R1 | 26
542 BE3 R 549 l29 Rl 30 549 &40 RL 5| 549 TOS R] o 32
543 0ZR RL 549 130 RL q 30| 549 441 R1 5 549 T09 AL o 3z
543 029 R1 | 549 2ad RL B 9 549 44) R] g 5 549 T1O mL az
543 034 R1 | 549 243 RL 12 549 &4z R1 5 549 723 R91 15
f : 1 | !
1 ! | - | |
L. 1 ERICA ] 1 &
UNITED STATES OF AM REVIS IOM o 7 PRINTED BN UNITED 31ATES OF AMERIC REVISION NO. T




REVISION WO. 7

REVISION NO.

& - TC-120 - TC-120
(18 NUMERICAL INDEX NUMERICAL INDEX
PART | | FAET PART T
1|:.|:m:||, SEC | PG el 5EC | FO T SEC | PO

549 723 A91 | ¢ 1% Te2 093 CL C 12
549 T&9 A1 | & 13} TOZ 093 C1 a &
549 T&9 RI | g usj| 9T1 D43 RL A 20 |
%49 Te9 RL ] il 971 D43 R1 13
549 TTL RL | = usff 9TL D43 RI §1&
49 171 RL | 4q1s 971 043 AL Bil |
549 771 RL | o1 1L 001 029 R3 | AN &
%49 772 AL | #d12 1 Ll% 209 A 12
549 772 Al | d1s 2 752 017 AL AN &
%49 772 R1 ol 2 752 01T R1 17
549 773 RI1 B 13 2 T52 29 Rl &
549 773 Rl [ 1 2 T82 294 R1 L7
549 T73 R o1y 2 T53 268 RL 32| |
549 TT& RL a 13| Z 753 268 R1 2% |
549 TT& Ri C1& 2 753 Zed Rl 26
549 T7& R1 o1l 2 TS3 2&8 Rl £ Y|
549 T7% Rl 8 13 2 754 030 Rl AN & |
549 TT5 R1 | O s
543 713 Rl | o
549 TT6 RI1 | N 13
549 TTA R1 | s L |
549 776 RL | o1 | |
543 TTT RL B 13| | |
549 777 Rl C 16 | |
%49 TTT AL o1l |
549 779 A1 B 13 |
549 TT9 RL C 16 |
549 TT9 RI D1l | |
549 TEO RL 513 | |

& 549 TEO RL | ﬂ 1& | |
543 T80 R1 il |
S459 TEL R1 { a 13 |
549 TEl RI1 1& |
549 TBL Rl oL | | |
s49 T82 R 812 i
549 TEZ R1 C 18
849 TEZ AL o1l
549 TE4 RI 813
549 TE4 RL s
549 T84 R L1 |
549 T93 R1 | 13
549 793 RI1 1& | |
549 T3 Rl 11| |
549 BOD R1 18| | |
549 800 R1 19 . |
549 801 R1 816 . 1
549 801 Rl G 19|
549 AL4 RIL a 28
549 81% R9L g 32|
549 B&L R1 g 7
549 Ba3 RI | 5i
549 BTZ R1 T
%49 EEE R1 T
549 BB& R &
a9 AT AL &
549 BEA RL &
%49 890 AL [
549 850 Rl & |
549 B892 RL & |
549 B5% R1 B &
549 B95 Al -
549 B9 R1 8 &
549 B9& R [
&9 B9& AL 9
549 898 RL [
549 B98 RL ]
549 B899 A1 '
549 B99 R &l
49 902 R9L 5
549 902 A9l &
49 910 AL 5§
549 911 Rl g s
549 912 R1 q 7
591 107 Ri | 26
03 540 CL K19
403 540 C1 |12
403 540 C1 15
403 540 CL i6
&26 BO3 R1 31 |
&28 BOY RL 8| |
651 Bl& RL a|
451 815 R9L |
To2 093 CL 9
T0Z 093 €1 10

| J

G TTATES OF A FRINTED 1M UNITED STATIS OF AMERICA

T



B

INTERNATIONAL
HARVESTER

®




Oxder IH Parts
for Replacements

Satistactory and efficient service in
the operation of any machine is en-
dangersd by the use of inferiur parts,
as cheap parts invariably mean short
life and high cost.

If parts could be manufactured at a
lower cost and sold at lower prices
withou! zacrificing quality, this would
be donme. The right material for the
purpose and the knowledge acguired
througk many years of manufacturing
enables Irisrnational Harvester tc pro-
duce quality that will not be fouand in
“will fit"" paris.

FRIRTED i WRIFER FRATES OF AWTEICE



